Art`s-Way Manufacturing Armstrong, IA Service Parts Price List 7/1

Art`s-Way Manufacturing Armstrong, IA Service Parts Price List 7/1
Art's-Way Manufacturing
Armstrong, IA
Service Parts Price List
7/1/2013
Item
003350
003370
003450
003950
004820
004830
004840
004850
004860
004870
004890
004900
004910
004930
004940
004950
004960
005200
005360
005370
005390
005900
006180
006630
006670
006690
006880
007080
007590
007600
007880
008570
008580
008670
008780
009740
009790
009800
010000
010120
010240
Description
Washer, Lock 1 x 1-21/32
Washer, Flat 1-1/32 x 1Pin, Cotter 3/16 x 1-1/4
Pin, Cotter 3/16 x 2 Chi
004820 Screen, 20" Hamme
004830 Screen, 20" Hamme
004840 Screen, 20" Hamme
004850 Screen, 20" Hamme
004860 Screen, 20" Hamme
004870 Screen, 20" Hamme
004890 Screen, 20" Hamme
004900 Screen, 20" Hamme
004910 Screen, 20" Hamme
004930 Screen, 20" Hamme
004940 Screen, 20" Hamme
004950 Screen, 20" Hamme
004960 Screen, 20" Hamme
Washer, Flat 1/2 STD 9/1
Nut, Hex 1/2-13 Gr5 ZN
Washer, Lock 1/2 ZN
Bolt, CRG 1/2-13 x 1 SSN
Bolt, HHCS 5/16-18 x 1 G
Key, Woodruff 1/4 x 1 PL
Sprocket, 40B18
Key, Square 3/8 x 1-1/2
Bolt, HHCS 3/8-16 x
Bolt, HHCS 5/16-18 x 5/8
Bolt, HHCS 1/2-13 x 2-1/
Hub, 6 Bolt, 6" Bolt Cir
Bearing, Cone 1.62
Cable, Roll Feed Adjust
Collar, Lock 3/4 Ecc
Flangette, Brg 2 Bolt 3/
Bearing, FLG 1-1/4 4 Bol
Screw, SQHSS 7/16-14 x 3
Magnet, #4
Nut, Wing 5/16-18 Type A
Bolt, HHCS 5/16-18 x 2-1
Key, Square 1/4 x 1
Link, Connector #60 Chai
Kit, 350 Repair PTO
Price
0.7
2.5
0.35
0.3
190
190
190
190
190
190
190
190
190
190
190
190
190
0.25
0.25
0.25
0.85
0.25
0.45
63
1.5
0.45
0.2
0.95
74
7.5
4
3.5
2
42
0.6
296
0.25
0.4
0.4
1.5
33
010380
010520
010560
010570
010640
010650
010720
010730
010740
010800
010990
011130
011180
011310
011370
011500
011530
011580
011640
011730
012020
012050
012051
012140
012260
012270
012271
012300
012310
012320
012330
012410
012500
012520
012550
012560
012570
012580
012600
012620
012630
013080
013120
013170
013250
013280
013290
Ring, Ext Retaining
Seal, 1.00 x 1.50 x .250
Bearing, FLG 1-1/2 4 Bol
Plate, Bearing Protector
Pin, Clevis 5/16 x 2 ZN
Clutch, A-7 Casting
Washer, Locking 17/32 x
Bolt, HHCS 1/2-13 x 1-1/
Gasket, Gearbox
Coupler, Shaft
Screw, HSSS 5/16-18 x 5/
Spring, Slide Holder Ass
Pulley, 3V
Belt, B35
Bolt, HHCS 3/8-16 x 1-1/
Key, Square 1/4 x 1-1/2
Key, Square 1/4 x 1-1/4
Belt, B55 5L580
Pulley, Idler Flat 3.25
Pulley, Idler Flat 2.25
Rubber, Window Frame
Glass, 4.5 x 12.0 Window
Bolt, HHCS 1/4-20 x 3/4
Bolt, HHCS 5/16-18 x 3/4
Bolt, HHCS 3/8-16 x 1 Gr
Washer, Flat 13/32 x 1-3
Bearing, PB 1 Steel Hsg
Collar, Lock 1.0 Ecc
Bearing, Adapter 1 SOD
Gear, Bevel 14T 1 Bore
Flangette, Brg 7/8 x 1.0
Bolt, CRG 5/16-18 x 3/4
Crank Wldt, Back Auger
Door, Cleanout
Pin, Expan 1/4 x 1-1/4 Z
Pin, Expan 3/16 x 1 ZN
Shaft, 5/8 x 7-1/2 Worm
Bearing, Thrust 5/8
Gear, Small Worm-Less H.
Seal, NTL204017 1.62 x 2
Bearing, Cone 1.25
Spring, Compression 12ga
Hook, Screen
Fitting, 1/8-27 NPT Stra
Ring, Snap 1"
Link, RC40 Offset Chain
Link, RC40 SP CL Connect
2.5
1.5
46
7
0.65
166
7
0.65
3.5
169
0.35
3
7
12
0.35
0.5
0.7
8.5
15.5
20
17
12
0.65
0.25
0.3
1.5
37
4
12
127
17
0.3
36
10
0.4
0.3
54
8.5
277
7
12
1.5
30
0.7
0.2
0.9
0.9
013420
013440
013470
013480
013490
013501
013510
013520
013530
013580
013600
013670
013690
013700
013750
013760
013770
013790
013800
013860
013870
013930
013940
013950
013960
014310
014320
014630
014770
014870
014940
015200
015360
016520
016530
016770
017120
017200
018150
018716
018850
018860
018930
019050
019150
020080
020180
Bearing, PB 2 Cast Hsg w
Nut, Hex 2-1/4-12 x 1
Pin, Hammermill 3/4 x 18
Spacer, Split Pipe .610/
Spacer, Split Pipe 1.235
Hammer, Single
Key, Square 3/8 x 1-1/4
Fan, A-37 Blower Machine
Nut, Jam 1-1/2-12 Hex Gr
Spring, Compression Driv
Pin, Roll 1/4 x 2 ZN
Bearing, PB 1-7/16 Cast
Key, Square 3/8 x 6-1/2
Key, Square 3/8 x 1
Bearing, Ball 1/2 Specia
Chain, Roller RC50 3P Co
Link, RC50 Offset Chain
Bolt, HHCS 1/2-13 x 2-1/
Bolt, HHCS 1/2-13 x 5 Gr
Clutch, A-46 1-5/8
Pulley Wldt, 12.3 12 Gro
Bearing, Adapter 1-5/8 C
Collar, 1-5/8 Ecc Lock
Bearing, PB 2 Dbl Row CI
Bearing, PB 1-5/8 Cast H
Key, Square 1/4 x 1-3/4
Bearing, Ball 1 w/Snap R
Key, Square 1/4 x 2
Bolt, HHCS 1/2-13 x 1-1/
Belt, Drag Drive
Sprocket, 40B13 1 id
Spring, Clamp
Washer, Clamp 1-3/32 x 1
Cone,BrgTSL 1.38ID Rolle
Kit, Hub, 6-Bolt
Sprocket, 60B14 1-5/8 id
Bolt, HHCS 5/16-18 x 2 G
Spring, Roll Feed Only
Bolt, HHCS 3/8-16 x 1-3/
Wheel, 15"x8" LB Off-Wht
Cup, Brg 2.56
Bearing, Cup 2.33
Bearing, Cup 2.40
Washer, Lock 5/16 x 1 x
Flangette, Bearing 1-1/8
Hub Wldt, Shear
Nut, Lock 3/8-16 Gr5 ZN
150
38
58
2.5
3
12
0.75
103
9.5
6.5
0.55
106
5.5
0.75
19.5
0.6
2
0.95
11
90
589
69
11.5
482
146
0.45
21
0.55
0.7
13.5
39
2
6
37
116
66
0.35
42
0.3
151
3
2
4
7
7
74
0.3
020190
020200
020220
020240
020270
020280
020290
020300
020310
020320
020350
020400
020430
020440
020450
020470
020560
020580
020650
020680
020700
020710
020720
020730
020740
020750
020760
020840
020880
020910
020920
020930
020960
021020
021080
021180
021190
021210
021260
021280
021340
021360
021430
021530
021540
021560
021570
Nut, Lock 5/16-18 Gr2 ZN
T-Bearing, Nylon
Key, Square 5/16 x 1-1/4
Sprocket, 40B28 1-1/8 Bo
Bearing, Flange 4.645 x
Gear, Bevel 17T 1-5/8 Bo
Washer, Flat 1-21/32 x 2
Washer, Flat 1-21/32 x 2
Washer, Lock 17/32 x1-25
Gear, Bevel 17T 1-1/4 Bo
Ring, Retaining Internal
Key, Square 5/16 x 2
Washer, Flat 5/8 STD 11/
Washer, Lock 5/8 Reg x 1
Nut, Hex 5/8-11 Gr2 ZN
Spacer, Cylinder End Mac
Washer, Flat 1-17/32 x 2
Gear, Bevel 14T 1-1/8 Bo
Washer, Flat 1.14 ID X 1
Pin, Clevis 5/16 x 2-3/8
Pin, Cotter 5/32 x 1 Chi
Nut, Slotted 3/4-16 Gr5
Washer, Flat 13/16 x 1-3
Nut, Wheel 1/2-20 CAD
Bolt, Stud 1/2-20 x 1-7/
Washer, Flat 1.14 ID X 1
Key, Square 5/16 x 1-1/8
Rod, Clutch
Washer, Flat 1-1/4 x 1-3
Washer, Flat 1-1/4 x 1-3
Washer, Flat 1-1/4 ID
Washer, Flat 1-1/4 x 1-3
Washer, Flat 1-9/64 x 1Rod, Mix Auger Tube
Belt, Set of 6
Washer, Lock 3/8 x 11/16
Washer, Flat 3/8 STD 7/1
Pin, Cotter 3/32 x 1 ZN
Block, Wood Chain Tighte
Belts, 3v x 600 Power Ba
Kit, Lock Pin Assy
Pin, Clevis 5/16 x 3-1/2
Pin, Clevis 3/8 x 2-1/4
Key, Square 3/8 x 2
Bearing, PB 1-1/8 Steel
Grip, Clutch Handle 1/4
Key, Square 5/16 x 3-5/8
0.2
16
0.65
46
190
119
4.5
2
8
109
8.5
0.8
0.3
0.3
0.4
36
2
109
2.5
1.5
0.2
2.5
2.5
0.7
3.5
4.5
0.6
69
1.5
2.5
2.5
2.5
2.5
15
209
0.2
0.2
0.2
18
141
17
2.5
1.5
0.9
33
3
5
021630
021680
021690
021840
021860
022260
022390
022420
022520
022910
022920
022930
023060
023110
023260
023270
023620
023630
023950
025100
025390
025670
025710
025760
025770
026630
027260
027660
028230
028330
028340
029440
029450
029930
030030
030380
030420
030470
031080
031490
031560
031580
031750
032840
033054
033061
033080
Key, Square 5/16 x 1-1/2
Bearing, Adapter 3/4 SOD
Flangette, Bearing 1" 2
Sprocket, 60A15 Idler w/
Sprocket, 40B24 1-1/8 Bo
Bushing, Mach 1.0 x 1.5
Pin, Roll 1/4 x 1-5/8 ZN
Bolt, HHCS 3/8-16 x 3/4
Screw, SQHSS 3/8-16 x 1
Bolt, HHCS 5/16-18 x 2-1
Washer, Flat 5/16 STD 3/
Bracket, Lid Locking
Nut, Lock 3/8-16 GrA Hex
Bolt, HHCS 5/8-11 x 2-1/
Washer, Flat 1/4 STD 5/1
Nut, Lock 1/4-20 Gr5 ZN
Washer, Lock 5/16 x 37/6
Nut, Hex 5/16-18 Gr5 ZN
Bolt, HHCS 1/2-13 x 2 Gr
Bolt, HHCS 5/8-11 x 1-3/
Bolt, CRG 1/2-13 x 1-3/4
Nut, Lock 5/16-18 Hex Di
Ring, Snap 1-1/4
Bolt, HHCS 5/16-18 x 1-1
Washer, Mach 1.25 x 1.87
Pin, Cotter 5/32 x 1-1/2
Nut, Hex 3/8-16 Gr5 ZN
Nut, Hex 1/4-20 Gr5 ZN
Screw, THMS 5/16-18 x 3/
Bolt, HHCS 5/8-11 x 4-1/
Pulley, Idler .62 id x 4
Washer, Lock 1/4 SAE Med
Bolt, HHCS 1/4-20 x 1/2
Bolt, HHCS 3/8-16 x 2-1/
Bolt, HHCS 5/16-18 x 1-1
Key, Square 3/8 x 3
Bolt, HHCS 1/2-13 x 4-1/
Bolt, CRG 1/2-13 x 1-1/4
Bolt, HHCS 1/2-13 x 1
Bolt, HHCS 5/8-11 x 5 Gr
Bolt, HHCS 1/4-20 x 2-1/
Bolt, HHCS 1/2-13 x 2-3/
Key, Square 3/16 x 1-1/4
Bolt, CRG 3/8-16 x 3/4 S
Washer, Flat 1-1/64 x 2
Bearing, T Nylon
Screw, FCHMS 5/16-18 x 1
0.6
14
3.5032725
45
51
0.55
0.4
0.35
0.65
0.45
0.2
13
0.3
1.5
0.2
0.2
0.2
0.2
1.5
1.5
0.95
0.25
0.9
0.1497125
4.5
0.25
0.3
0.2
0.4
2.5
18.5
0.15
0.35
0.55
0.2
3.5032725
1.5
0.75
0.55
3
0.45
1.5
0.95
0.45
4.5
42
0.35
033320
033400
033460
033500
033510
034140
034260
034360
034650
034800
035060
035090
035120
035170
035180
035190
035200
035210
035230
035290
035360
035420
035520
035652
035661
035679
035830
035840
036090
036480
036670
036750
036780
036800
037100
037540
037550
037880
038380
038560
038750
038820
038850
039200
039360
039370
039730
Bolt, Step 5/16-18 x 3/4
Washer, Flat 1/2 x 2-3/4
Spacer, .375 x .281
Nut, Jam 5/16-18 Hex ZN
Screw, SQHSS 5/16-18 x 3
Sprocket, 40B18
Washer, Flat 1-9/64 x 2Pin, Cotter 1/8 x 1 ZN
Bolt, HHCS 1/2-13 x 3-1/
Washer, Flat 3/4 x 1-1/2
Key, Square 5/16 x 2-1/2
Bearing, PB 1-1/4 Cast H
Bearing, Brass A78
Fitting, 1/8-27 NPT 65 D
Bolt, CRG 3/8-16 x 1-1/4
Washer, Flat 21/32 x 1 x
Ring, Snap 1-1/8
Washer, Flat 5/8 SAE21/3
Screw, THMS 1/4-20 x 3/4
Bolt, CRG 5/16-18 x 5/8
Nut, Wing 1/4-20 Type A
Cap, Hub 2-1/2
Bolt, CRG 5/16-18 x 1-1/
Knife, Auger
Lid & Hinge, Tank Wldt
Washer, Flat 17/32 x 2-1
Pin, Bridge 3/16" Intern
Clamp Wldt
Door, Clean Out
Pin, Clevis 5/16 x 3 ZN
Bracket, Scale w/Hardwar
Nut, Hex 3/4-10 Gr2 ZN
Connector Assy, Female P
Washer, Lock 3/4 SAE Med
Pin, Cotter 5/32 x 1-3/4
Nut, Lock 1/2-13 Gr5 ZN
Nut, Lock 1/4-20 Light R
Rack, Screen
Spacer, 3/8 x 1/2 x 5/16
Bolt, HHCS 1/2-13 x 4 Gr
Nut, Hex 7/16-20 Gr5 ZN
Cap, Hub
Nut, Lock 5/8-11 GrA ZN
Sprocket, 40A28 1-1/4 id
Kit, 440 Cross & Brg Rep
Bearing, U-Joint Nylon
Screw, SQHSS 5/16-18 x 1
0.25
3.5
1.5
0.2
0.25
32
1.5
0.2
1.5
0.35
1.5
26
124
1.5
0.6
2.5
0.65
0.3
0.35
0.05
0.15
3.5
0.45
6.5
95
3
1.5
29
8
1.5
14.5
0.75
45
0.35
0.25
0.45
0.15
40
2.5
1.5
0.15
9.5
0.5
95
53
3
0.3
039890
039920
039950
040080
040290
040380
040440
040581
040611
040870
040890
040900
040960
041040
041070
041130
041140
041410
041440
041460
041470
041500
041540
041560
042020
042040
042080
042090
042110
042150
042160
042170
042180
042261
042310
042320
042330
042370
042440
042930
042960
043120
043480
044020
044340
044370
044550
Bearing, Nylon PTO Shiel
Seal, 2.00 x 3.066 x .25
Key, Square 3/8 x 1-3/4
Bar, Side-Chain (Hard)
Ring, Retaining
Bearing, Thrust Jack Ass
Jack Assy, Complete
Weighbar, 1-7/8 Dia GA 2
Weighbar, 2-1/8 Dia GA 2
Shield, Bevel Gear
Shaft, Worm Gear
Pin, Roller 3/16 x 1-5/8
Auger Wldt, 118.5
Tube, Extension 8 x 36
Tube, Extension 8 x 72
Shaft, Auger Extension 1
Band, Extension Hold 8"
Bolt, HHCS 1/2-13 x 3-1/
Tightener, Chain
Washer, Flat 1.62 x 2.12
Sprocket, 60B16 1.625 id
Chain, Drive Main
Pin, Clevis 3/8 x 2-5/8
Shaft, Gearbox
Spindle, Drive
Key, Square 1/2 x 2-3/4
Cup, Brg 4.13"
Cone, Brg 1.97"
Nut, Slotted 1-14 Gr2 ZN
Bolt, HHCS 5/8-11 x 3-1/
Bolt, HHCS 5/8-11 x 3-5/
Spacer, Roller
Washer, Flat 1 x 2 x 3/1
Wheel, W11C x 16.1, 8-8Bearing, Cone 1.78
Cup, Brg 3.06
Hub Assy,
Nut, Lock 1/4-20 Hex GrC
Bolt, Wheel 9/16-18 x 7/
Bearing, Thrust 1/2
Bolt, HHCS 1/4-20 x 1 Gr
Screw, HSSS 1/4-20 x 3/8
Saddle Wldt, Auger Tube
Bearing Assy, l-5/8 Adap
Seal, 1.38 x 2.57 x .50
Bearing, Cone 1.375 x .7
Bushing, Oilite 1-1/2 x
2
8
1.5
8
2
7.5
85
490
677
11
36
0.4
316
63
82
33
28
0.8
23
2
70
53
5
77
175
3.5
80
120
2
9.5
16
8
5
265
11
5.5
57
0.25
2.5
9.5
0.2
0.25
43
75
10.5
6
7.5
046600
046700
046710
047000
050150
050920
051240
051690
051850
070020
073500
073530
073630
073640
100750
104360
104370
105160
108810
108850
110390
111090
112550
113470
113490
113520
113540
114060
114370
114380
115430
115590
117100
117530
117720
120590
120600
120970
121130
121950
123190
123900
124340
126230
126250
126540
126940
Kit, Seal
Bolt, Stud 9/16-18 x 2-1
Nut, Wheel 9/16-18 CAD
Bolt, HHCS 1/4-20 x 1-1/
Grip, Folding Hopper Lev
Link, RC80 Chain Connect
Bolt, Bearing Adj
Link, RC80-0 Offset
Key, Woodruff 1/4 x 7/8
Screw, HSSS 3/8-16 x 1/2
Belt, B760
Key, Square 5/16 x 1-5/8
Nut, Lock 3/8-16 Gr2 ZN
Belt, N10P & 180
Spring, Extension .438 x
Ring, Retaining
Bearing, Ball 5/8 x 1.37
Shaft, Worm
Hinge, Folding Hopper 19
Bearing, Lock 1.12 SOD S
Key, Tapered 3/8 x .312/
Motor, Hyd 20ci Displace
Bearing, Adapter 1-1/4 C
Spring, 2 x 14
Nut, Spring 1/2-13 Retai
Sprocket, 40B9 .626 id
Bushing, Oilite 5/8 x 3/
Plate Assy, Adjustment
Pin, Cotter 1/4 x 2 Zinc
Nut, Jam 1/2-13 Hex Gr5
Decal, Caution Read Oper
Fitting, 1/4-28 Straight
Ring, Inner Snap
Bolt, HHCS 5/16-18 x 1-3
Tape, Anti Skid
Nut, Hex 10-24 Gr2 ZN
Washer, Lock #10 x 21/64
Screw, HSSS 3/8-16 x 1/2
Seal, 2.12 x 3.06 x .50
Flangette, Brg 1-5/8,1.7
Hopper Assy, Folding
Seal, Drag Feeder Rubber
Pin, Cotter 3/16 x 1-1/2
Gear, Ring w/10 Holes
Ring, 8 id w/10 Holes
Lid Wldt, Supplement Hop
Washer, Flat 1-21/32 x 2
35
3
6.5
0.3
3
6
17.5
4.5
1
0.55
22
2.5
0.3
98
5
34
17.5
38
26
18.5
16
558
70
109
27
23
1.5
47
0.299425
0.3
5
0.45
1.5
0.35
2.5
0.2
0.05
0.75
17
7.5
237
6.5
0.3
416
17.5
65
3
127040
127830
127890
127920
128500
129480
129770
129780
129790
129830
129840
130330
132090
132871
134240
134250
134290
134310
134320
136470
136940
136970
139650
140820
143700
143710
144270
144640
144730
144740
144760
145460
145470
146670
147060
147310
149380
150820
150940
151280
151310
151650
151920
152100
152150
152160
152200
Cup, Small Dust
Handle Wldt, Locking
Nut, Lock 1/2-13 Hex GrB
Washer, Flat 21/32 x 1-3
Elbow, 90 Degree Hose
Kit, Bearing Cross
Bearing, Cup 3.25 od
Bearing, Cup 2.88
Bearing, Cone 1.80 ID
Nut, Slotted 7/8-14 Gr5
Cap, Hub Q819
Pin, Cotter 1/4 x 1-1/2
Flange, Brg 1-1/8 3 Bolt
Elbow Wldt, Discharge Pr
Band Assy, Female Clamp
Pivot Assy, Clamp-On
Band Assy, Male Clamp
Bearing, PB 1.12 Wood
Hanger Wldt, Bearing
Bolt, HHCS 5/16-18 x 1/2
Pulley, Cable 2 x 5/8 id
Spacer, Pulley
Belt, B103
Pin, Safety 1/8 Wire x 4
Chain, #16 Single
Pin, Snapper 3/8 x 2-1/2
Bar-T Wldt, Handle
Pin, Pivot
Spacer, 1/2L
Spacer, .675 x .493 x .8
Chain, Roller RC2040 x 2
Strip, Sealing
Strip, Lower Sealing
Decal, Grease Symbol
Cord Assy, 23' Digital P
Nut, Hex 1-8 Gr2 ZN
Bolt, HHCS 1/4-20 x 2-1/
Lever & Ratchet Wldt,
Grip, Round Handle
Key, Sq 3/8 x 5
Shaft, Bottom Drive Unit
Plunger, Pin Assy
Handle Wldt, Locking
Hood Assy, Discharge Aug
Tube Wldt, 3' Extension
Tube Wldt, 6' Extension
Plate, Base Mounting
17
63
0.25
2
19.5
24
4.5
7.5
9.5
4.5
5.5
0.4
2.5
287
37
169
46
38
19.5
0.25
40
13
37
7
2
2
38
25
4.5
6.5
15
25
6
0.4
75
1.5
0.3
48
4
3.5
43
13
57
135
303
276
7
152360
152870
152880
153810
155220
156510
156850
157810
157840
157860
158200
158210
158230
158250
158280
158520
158530
159070
159100
159160
159460
159810
159830
160350
160560
161510
162110
162930
163280
163290
163400
163770
163780
163790
163810
164020
164420
164620
164630
165020
165030
165340
165440
165480
165500
165650
165720
Nut, Lock 3/4-10 Hex Two
Channel, Ratchet Lever M
Bar, Ratchet
Wrapper Wldt, Fan Housin
Connector, Power Cord Tr
Latch, Main Drive Shield
Bolt, CRG 1/2-13 x 1-1/2
157810 Screen, 26" Hamme
Pin, Hammermill 3/4 x 23
Chain, Roller RC40 61P I
Rod, Clutch
Arm Wldt, Clutch
Auger Wldt, Push
Idler, Wood Block
Cover Wldt, Back Hopper
Decal, A-W Stop Auger Fe
Decal, Start-Stop Auger
Belt Set, 3V x 670.6 Dou
Chain, Roller #60H 69 Pi
Support, Fender
Decal, Valve Direction
Support Wldt, Auger Feed
Cable, 1/8" od x (7 x 19
Bolt, HHCS 1/2-13 x 5 Gr
Handle Assy, Brake
Valve Assy, Hyd Flow Con
Pivot Assy, Clamp-On w/D
Bolt, HHCS 1/2-13 x 5-1/
Valve, Dual Relief 800PS
Valve, Double Select
Latch, Tension 17L
Chain, 60-2 14 Pitches I
Chain, Connecting Link 6
Sprocket, 60B14 Coupler
Shaft, Gearbox 1.25 x 18
Seal, Tank Lid Rubber
Stem, Valve Core & Cap T
Plate, Hyd Motor Mount
Plate Wldt, Hyd Auger Fe
Bracket Wldt, Bearing Ho
Bearing, PB 1.12
Side Bar, Slat
Extension, D.C. Pipe Cou
Bearing Assy, 1-5/8 SOD
Pulley, 12 Groove
Sprocket Assy, 60B13, Sp
Collar, Lock Rework
0.9
33
37
92
32
8
0.85
280
68
17
17
60
88
22
26
7
3.5
180
38
11
6
241
13
1.5
32
246
247
2.5
113
229
17.5
19
3.5
105
152
67
0.7
25
96
26
38
10.5
23
341
220
118
41
165730
165870
165880
165910
166230
166250
167090
167920
168060
168100
168620
169220
169260
169280
169340
169730
169920
169930
170450
170530
171000
171070
171160
172600
172620
181180
181520
181570
182890
182900
182980
183020
183030
183330
183840
184960
185880
185900
185910
186630
188200
188390
188391
189660
189740
189760
191760
Bearing, PB 1-5/8 Dbl Ro
Coupler, Pipe
Filler, Breather Filter
Element, Replace Filter
Elbow, Hyd Stl 1/2 NPTF
Fitting, Hyd Nipple 1/2N
Spacer, Bearing
Key, Square 3/8 x 2-1/2
Kit, Cross & Bearing
Bearing, Nylon and Retai
Decal, Hyd Ring Gear
Pin, Roll 1/4 x 1-3/8 Te
Mount Wldt, Latch
Washer, Flat 13/32 x 1-1
Bolt, CRG 5/16-18 x 1/2
Bearing, Ball 1
Bearing, Cup 1.98
Bearing, Cone 1.00 id
Belt, B73
Bolt, CRG 3/8-16 x 1 SSN
Wrapper Wldt, Fan Housin
Bolt, HHCS 1/4-20 x 2-1/
Drive Wldt, Pilot
Belt, 2/3v850 Set of 6
Sprocket Assy, 60B22, Sp
Sprocket, 60B14 1-1/4 id
Link, AL667X With AO
Nut, Lock 5/16-18 Gr5 ZN
Chain, Safety
Bearing, Ring SC25
Yoke, 1-3/8-21 Spl QD 1
Best Buy,Knife(set of 4)
Kit, H. S. Knives
Deflector, Rubber Curtai
Washer, Flat 5/8, 11/16
Bearing, Cone 2.00 #368
Band, Rubber 4.0 dia Tub
Strip, Seal Discharge C.
Strip, Seal Tank C.O.
Wheel Assy., 8.25 X 2.75
Lock, Blade Bolt
Elbow, 4" 90 Deg Galvani
Elbow, 4" 90 Deg White
Arm, Push
Cone, Brg 1.375 ID
Cup, Bearing "
Bearing, FLG 1-1/4 Flush
335
28
51
16.5
12
4
4.5
1.5
136
7.5
2.5
0.45
38
2
0.3
10
2
3.5
33
0.45
45
0.35
62
266
192
83
25
0.25
5
6.5
100
66
117
25
4
18
2.5
6.5
9.5
55
14
12
17.5
106
18
21
24
193700
193710
196140
196730
196740
196770
201430
201490
201660
202590
202600
202620
203210
203260
203760
203930
204680
205430
205650
205910
205920
206390
206430
206510
206520
206770
206790
207380
208550
208560
208690
209290
209590
210260
210270
210390
210400
210680
210690
210700
210810
210830
211260
212350
212470
212490
212510
Spacer, Rotor Long
Spacer, Rotor Short
Auger Wldt, Mill To Mixe
Yoke, Inboard
Pin, Spring 10 x 90
Yoke, Inboard
Bolt, HHCS 7/16-20 x 3/4
Belt, HB110 Ag Premium
Bolt, HHCS 5/8-11 x 6 Gr
Blade, RH Drop 25-1/2 x
Blade, LH Drop 25-1/2 x
Blade, RH Drop 24 x 2.75
Bracket Wldt, Height Adj
Shield, Tractor Outer Wi
Seal, Oil 35 x 52 x 7 Me
Nut, Castle M24-2.00 Gr8
Handle, Door
Grip, 1/8 x 1 x 1 Red Ha
Hook, Rubber
Elbow, Fan Inlet
Clamp, 4-1/8 x 5
Sprocket, 40B18 3/4 Bore
Worm & Shaft Assy
Band Wldt, Handle Half
Band Wldt, Plain Half
Angle Wldt, RH Auger Fee
Cover Wldt, Hyd Auger Fe
Lining, 140 mm
Actuator, Electromech Li
Bushing, Discharge Door
Model, 475.480 GM 1/64 S
Bridge, Rectifier
Switch, Toggle Momentary
Belt, 5B72 Drive
Pulley Assy, Idler
Shield, Right
Shield, Left
Shaft, Drive 240 1-3/8 J
Sprocket, 60B14 1-3/8
Sprocket, 60B14 1-1/2
Hopper Wldt, Stationary
Hopper Wldt, Folding Aug
Decal, Important Adjust
Decal, Supplement Instru
Seal, Toggle Switch Swit
Valve, Flow Control
Bumper, Rubber
3
5
296
115
3.5
120
0.55
31
3.5
24
24
23
46
285
11.5
18
15
3
2.5
62
5
77
198
62
39
87
61
22
949
5
6.5
21
117
180
96
104
70
231
64
54
88
132
8.5
4.5
8
95
0.65
213250
213260
213470
213520
213690
213900
214150
214160
215700
215720
216020
216120
216260
216270
216460
216930
217670
217740
217750
218120
218660
219870
220860
221380
223500
223870
224400
224660
224670
224680
225040
225700
227420
227430
230980
231000
231030
231050
231060
231070
231870
231950
231970
233460
234190
234320
234760
Bolt, HHCS 5/8-18 x 2 Gr
Bolt, HHCS 5/8-18 x 2-1/
Fork Wldt, Wheel
Support Wldt, Wheel
Gauge Wheel Kit for MidStrip, Sealing .25 x .62
Chain, Roller 2040-33P I
Chain, Roller 60 66P
Cable, .187" OD X 7 X 19
Cable, .187" OD x 7 x 19
Clip, Door Holder
Link, Top
Arm Wldt, LH Wheel Suppo
Arm Wldt, RH Wheel Suppo
Spindle Wldt
Key, Woodruff 3/16 x 3/4
Disk, Half Swivel Drive
Shaft, Swivel Drive
Sprocket, 50B8 3/4 Bore
Bolt, CRG 3/4-10 x 4 SN
Screw, HSSS 3/8-16 x 3/8
Hitch, 1-7/8 dia ga 2-1/
Spring, Extension 5.75 O
Bushing, Blade 1 x 1-1/2
Decal, Danger Keep Away
Belt, HB120 Ag Premium
Clip, Take Up Bolt
Spacer, 2.94 od x 2.25 i
Seal, Reworked 2.93 x
Seal, 2.93 x 4.13 x .375
Jaw, Hardened Slip Clutc
Bushing, QD E 2-3/16
Reflector, Amber 3.50" x
Reflector, Red 3.50" x 2
Bushing, QD SK 1-15/16 B
Spring, Compression 1.62
Spacer, .75 x .51 x .38
Spacer, Spring 1.0 x .64
Rod Wldt, Take-up 19"
Rod Wldt, Take-up 15"
Bolt, HHCS 3/8-16 x 2-3/
Key, Woodruff (1222-1),
Washer, Flat 1-1/8 x 2-1
Hammer, One Hole 18" Ham
Bolt, U 5/8-11 x 5 x 6-3
Spindle & Hub Assy, 5 Bo
Bushing, QD SF 1-3/4 x 3
1.5
2
63
89
540
5
14
34
13
15.5
6.5
60
97
103
232
0.45
26
34
39
2.5
0.45
454
17.5
22
7.5
48
11
19
25
19
50
127
2
2
38
24
8
18.5
34
46
2
3
2.5
15.5
36
264
54
234770
234780
234790
234800
234950
235060
235110
235200
235780
235790
235810
235820
235840
235850
236260
236490
236500
236640
236840
237190
237400
237650
238300
238420
238430
239040
239080
240130
240200
240310
240320
240330
240350
240420
240480
240510
240900
240950
241480
241580
241660
242070
242110
242290
242300
242330
242600
Belt, 4HC 84.2
Belt, 3HC 157
Belt, 2HC 230.25
Pulley, 8"od x 2"W x 5/8
Sheave, Idler 8.25 od x
Rod, 6 Row Skirt
Bushing, Split Taper Q1
Plate, 18" Hammermill We
Cup, Brg
Cone, Brg
Shaft, Gear Box
Seal, Oil 1.750 x 2.627
Gasket, .005
Gasket, .003
Bar, Light Bracket Back
Bearing, 1-3/4 SOD
Bearing, 1-15/16 w/Colla
Bracket, Cylinder
Bearing, Insert .984 x 2
Pin, Spring 5/16 x 2
Shaft, Curtis
Shaft, Jack-786 Def.
Sprocket, 80B15 1.75 Bor
Bearing, PB 1-3/4
Hub Wldt, Slip Clutch
Spacer, Spring Length
Spring, Compression Slip
Bearing, PB 1-3/4"
Lift Arm Wldt, Scalper
Clamp Wldt, Scalper
Shaft, Bar Wldt
Bushing, Alloy Steel .88
Bar, Upper Arm
Key, Square 5/8 x 2-1/4
Roller Assy, 4.75 x 1-5/
Belt, HB150 Ag Premium
Bearing, FLG 1-15/16 Wid
Disk, Bed Idler
Bracket Wldt, Flail
Pin, Flail 3/4 x 18 16"
CV Center Cross Kit, CV4
Spacer, 16" Steel Cluste
Lamp, 12volt Horizontal
Belt, 4B72
Belt, 3B72
Bushing, Pivot .656 x .8
Bolt, HHCS 5/8-11 x 7-1/
240
295
344
31
117
100
51
67
18.5
40
221
9.5
42
44
18
70
53
199
82
2
475
260
146
123
173
16
21
646
172
109
131
3
49
2.5
75
71
82
46
71
63
210
7.5
56
151
95
5.5
13.5
243040
243650
243660
244180
244250
244270
244280
244290
244490
244650
244660
244670
244720
244730
246120
247100
247660
247710
247740
247780
247790
247820
247840
248290
248300
248800
250130
250330
250550
250590
250610
250630
250640
250880
250990
251020
251030
251120
251130
251220
251230
251830
251960
252020
252120
252230
252500
Kit, Seal Ross #SK
Deflector, Steel 9.50 x
Deflector, Steel 9.25 x
Gearbox, 1.5:1 600 Serie
Elbow, 45Deg Street 1/8
Bushing, Reducer 1/4-28Connector, Bulkhead 1/4
Nut, Lock 1/8 NPSM Threa
Sprocket 10 T 2.38P Spli
Flap, Rubber Barrier Cen
Flap, Rubber Barrier Sid
Strap, Barrier Center 6
Flap, Rubber 4 Row
Strap, Barrier Center 4
Bolt, U 3/4-10 x 1-1/2"
Roller, 5 x 5/8 Rubber A
Seal, Shaft
Shaft, Pinion
Gear, 30T
Shaft, Cross
Gear, 20T
Pressure Relief 2003PR
End Plug 600301
Pad, Flex 1.75 x .75 x 1
Pad, Flex 1.75 x .75 x 3
Paddle, Rubber, Rubber
Bearing, 1-1/4 x72mm SOD
Plate Wldt, Splice
Spacer, 144B/180B
Spacer, Rotor 240B
HUB, 4 BOLT, 5" BOLT CIR
Bearing, Roller 2-3/16 S
Bearing, Roller 1-3/4
Strip, Wear-UHMW
Jack, Ratchet Reworked
Guide
Guide
Seal, V-Ring 1/3/4
Seal, V-Ring 2-3/16
Bushing, QD SF 2 Bore 1/
Bushing, QD E 2" Bore x
Bracket Wldt, Take Up
Mount Wldt, Axle
Bolt, HHCS 1-8 x 8 Gr8 Z
Flap, Rubber Center Barr
Bearing, Ball 20mm
Collar, Eccentric Lock w
117
14
12
2690
9
2.5
6.5
3
155
13.5
8
14
32
18
21
44
8.5
269
306
384
222
3.5
5.5
6.5
19
23
31
57
8
4
45
392
397
123
134
60
62
13.5
3.5
64
112
120
267
21
42
12.5
35
252510
252720
252840
253200
253211
253861
253871
254060
254160
254170
254190
254200
254210
254320
254330
254340
254350
254380
254390
254440
254470
254550
255250
256190
256230
256240
256280
256300
256680
257480
258560
258570
259590
259980
260070
260470
260660
261020
261290
261560
261640
261650
263170
263490
263920
263940
263950
Collar, Eccentric Lock w
Cup, 3/4 Bearing Taper R
Bolt, HHCS 1/2-20 x 1-3/
Cone Roller Assy 6"
Pigtail Connector, Weigh
Bearing, FLG 1-3/4 4 Bol
Bearing, FLG 2-3/16 4Blt
Bolt, CRG 5/16-18 x 1 SS
Band, Rubber Tube- 2"wid
Band, Rubber 7 to 7-1/2
Belt, 139.75 EL C Sectio
Belt, 161.75 EL C Sectio
Belt, 180 EL C Section
Bolt, Eye 3/4-10 x 6 For
Clip, Greaseline
Guard Wldt, Center 240
Stand Wldt, Jack Shredde
Flange, Center Guard 240
Guard, Center 144,180
Bolt, HHCS 5/8-18 x 1-3/
Spring, Ext .5 x .063 Wi
Bolt, HHCS 1/2-20 x 1-1/
Shaft, Jack 1.75 x 83.50
Bearing, Ring 2 x 90mm E
Cylinder, Hyd 3 x 8
Cylinder, Hyd 3 x 30, 1/
Cone, Bearing 3.5id
Seal Hub Oil CR"
Bushing, .56 x 1 x 2.08
Bolt, HHCS 5/16-18 x 2-3
Spring, Compression 1.31
Spring, Tension 7.50LG
Shaft Assy, "T"
Disc, 6.4 x .13 Clutch F
Sprocket, 60B15 1.25 Bor
Chain, Draper .62 x 2.38
Sprocket, 8 Tooth SPL 2.
Cap, Hub w/Plug and O'Ri
Roller, Flg 3.5 x .66 x
Shaft Wldt, Paddle
Bearing, Cone 2.375 ID
Cup, 4.0 #28920
Washer, Felt 2-3/4 x 3-1
Tube, Spring Support 2.0
Pivot Assy, Retainer
Rod, Retainer Support 5/
Spacer, 7/8 od x .563 id
52
32
0.85
163
124
293
392
0.4
4.5
3.5
100
89
114
77
64
20
65
2.5
26
1.5
11
0.5
559
45
199
364
49
42
13.5
0.3
45
27
488
35
59
24
109
38
75
661
33
17.5
13.5
17
133
28
46
263960
263970
264010
264190
264710
264730
264740
264760
264770
264780
264800
264820
264850
264860
264870
264980
264990
265410
265550
265590
265780
265810
265820
265830
267430
267480
267710
268250
268570
268590
268610
268650
268660
268670
268710
268720
268730
268860
268870
270270
271170
271180
273280
273730
274150
274160
274380
Rod, Retainer Pivot 1/2
Rod, Retainer Stop 5/8 R
Strap, Retainer
Rod, Grate; Round Head 1
Arm Assy, Grabroll Drive
Bushing, Grabroll Drive
Washer, Hardened 1-1/16
Bolt, HHCS 5/8-11 x 8-1/
Bracket, Grabroll Arm
Washer, Oval 5/8 x 1-1/4
Pad, Flex 1.75od x .75id
Bracket, Rod Support
Belt, 4BX Powerband 101.
Belt, 4BX 98.0 EL Powerb
V-Belt, 3CX 106.9 EL Pow
Strap, Cover
Cover, Rubber
Sprocket, 8 Tooth Drive
Strip, Wear
Chain, Roller RC80-2 13
Sprocket Assy, CA550 14
Shaft, Drive Wheel 1-3/4
Chain, Roller RC60H x 13
Sprocket, RC60A52
Hub Assy, Strut
Close Up, Lifter Wheel S
Pad, Flex 1.00"
Race, Inner 1.88 x 2.12
Spacer, Beet Wheel
Bushing, QD SF 1-7/16
Sprocket, 60B12
Rod, 40" Belted Straight
Rod, 40" Belted Dodged U
Plate, 56mm Backer
Clamp, Master 56 mm Belt
Rod, 40" Master Link
Bolt, HHCS 1-8 x 3-1/4 G
Decal, Danger Rotating D
Bolt, HHCS 3/8-16 x 1-1/
Cable, 14 GA 6 CONDUCTOR
Sprocket, 60B14 1-7/16
Sprocket, 60B14 7/8
Strap, Paddle .125 x 2 x
Tire, 7.60 X 15: 8 Ply;
Connector, Type P2410-CC
Connector, Type S-2410-C
Pump, Hyd 3.90ci CC Rota
33
47
43
7
226
20
17
35
36
10
17
24
167
172
182
100
140
100
150
49
228
154
83
200
161
134
5
79
16
70
99
21
22
0.9
36
12.5
8.5
2.5
0.5
1.5
65
65
15.5
198
57
67
521
274570
275450
275730
275740
275780
275830
275880
276520
277270
278080
278710
278970
279520
279660
279670
279780
286490
286520
287080
287100
287490
287500
287570
287600
287620
287630
287700
287710
287880
288040
288050
288060
288070
288080
288130
288370
288380
288390
288400
288410
288420
289200
289290
289500
289850
290320
290660
Shaft, Jack Hammermill
Cup, Brg 6.0 x 1.1875
CAP, 2.567" FD X 1.360"
Ring, Snap External 1.5d
Spindle, Motor 1.50"dia
Shaft Wldt, 1.50" Drive
Bushing, Mach 1-1/4 x 1.
Sprocket, RC60B12 1.25"
Kit, Seal-Cross
Cap, Hub
Bolt, Plow 1/2-13 x 1-3/
Sleeve, Pivot
Rod, spring take-up
Cover, 784A Rear Drop
Cover, 786A Top
Rod Assy, Tie
Bolt, U 5/8-11 x 5-1/2 x
U Joint, 1-3/4 RB x 1-3/
Bushing, QD SD 1-3/4 Bor
Sheave Wldt, Flat 6.38od
Shield, Outer Tube OVL.
Shield, Inner Tube Round
Plate, Star 8.0" Dia
Spacer, Rubber
Sprocket, H60P25 Split T
Bushing, Split Taper P1
Lock Collar, Split 1.75
Spacer, 1.26id x 1.5od x
Bolt, CRG 5/8-11 x 2 SSN
Flap, Rubber Conveyor Fr
Flap, Rubber Conveyor RH
Flap, Rubber Conveyor LH
Bushing, Split Taper Q1
Sheave, Split Taper 4B66
Bearing, 1-3/4 x 85mm SO
Sprocket, 80B20
Chain, Roller RC80-2 20
Chain, Roller RC80H x 15
Guide, Chain
Belt, 6B 160.5 EL Powerb
Belt, 4B 136.5 EL Powerb
Grate, Channel
Bracket, Hood
Decal, Idler Spring 4-1/
Strap, Wheel Flap
Mount Wldt, Jackshaft
Cover, Rubber Diverter R
556
19
6.5
0.75
306
560
1
81
26
2
2.5
8
22.99584
164
542
59.6
39
223
34
479
58
63
27
14
135
35
30
30
6.5
55
83
83
76
234
51
165
67.9994175
676
81
468
181
149
10
4.5
18.5
164
77
290890
290930
290940
290960
291010
340130
340180
340190
340210
340300
340310
340320
340350
340360
340560
341100
341290
341310
342840
342890
343280
343300
343410
343960
343990
344250
344270
344280
344300
344310
344320
344630
344660
345240
345690
346110
346310
346340
346380
346710
346720
346950
347540
349250
349500
349510
349580
Bolt, U 1/2-13 x 2-1/16
Bolt, Eye 1/2-13 x 3-1/2
Pivot Wldt, Retainer Upp
Rod Wldt, Retainer
Flight, Elevator
Yoke, 1-3/8-6Spl As
Decal, Danger Shield Mis
Bearing, Support
Collar Kit, 1-3/8-6 (WA3
Bolt, HHCS 1/2-13 x 4-1/
Washer, Flat 21/32 x 2 x
Nut, Slotted 1-1/4-12 Gr
Sprocket, 80B13
Bolt, HHCS 3/8-16 x 3-1/
Sprocket Wldt, DBL RC60Seal, 2.00 x 3.148 x .25
Bracket, Mounting Flex C
Bullhorn Wldt, Scraper
Sprocket, 60SF42 w/QD Bu
Spring Comp, 1.12 od x 1
Roller, Rubber 4.0 dia A
Kit, Belt Repair Set
Flap, Rubber Grabroll
Sprocket, 60B14 Coupling
Motor, Hyd MF 24 CU In D
Bushing, Steel 1 x 1-1/4
Bolt, HHCS 1-14 x 3-1/2
Nut, Slotted 1-14 Gr8 ZN
Clip, Retainer Arm
Clip, Retainer Drive
Clip, Retainer Discharge
Nut, Jam 5/8-11 Hex Gr8
Coil, Intermittent Duty
Key, Square 1/4 x 1/2
Sleeve, Stop
Arm Assy, Grabroll Drive
Decal, Warning High Pres
Bushing, QD SK 2 Bore
Sheave, 68-6.15 od SK Hu
Kit, Wheel Cleaner Flap
Flap, Rubber Wheel Clean
Bearing, Adapter 1-1/4 C
Rod, Grate; Round Head 1
Reinforced Collar 359474
Band Assy, Half
Liner, Friction Flexible
Shield, w/Decal Swivel M
8.5
37
147
115
76
124
3.5
5
60
2
13.5
38
120
0.85
159
14.5
9
64
104
11
23
78
82
57
635
8
27
31
9.5
16
27
2
83
0.9
24
184
4.5
53
209
676
25
34
7
19
104
21
91
350230
352820
352850
352990
353290
353570
353580
353890
354220
354230
354240
354250
354640
354650
354670
355140
355340
355460
355600
355620
355630
355660
355690
356120
357720
357880
357890
360090
360100
363000
364040
364240
364560
364860
365150
365410
365860
366150
366350
366540
367100
368040
368350
371260
373490
374600
374610
Connector, 7-Pole Traile
Chain, Draper .50 x 42 x
Sprocket, 10 Tooth 2.38P
Sprocket, 60A46 Roller C
Bolt, HHCS 1/2-13 x 4 Gr
Switch, Rock On-On DPDT
Switch, Rock On-Off-On D
Bearing, 1.38 B w/Collar
Paddle Wldt, RH Double
Paddle Wldt, LH Double
Paddle Wldt, RH Single
Paddle Wldt, LH Single
PTO Assy, 540 1-3/8-6B
PTO, Implement Half
PTO Assy, 1000 1-3/8-21
Belted Chain Assy, 56mm
Clip, 1/4" With Nuts Wir
Decal, Stripe Gold Metal
Tag, Serial Number Plate
Shield, Outer Tube
Shield, Inner Tube
Profile, Inner
Shield, Inner Tube Round
Weighbar, Hitch 2.50 dia
Hose, Flex 8" x 8' Long
Shield, Outer Tube Oval
Shield, Inner Tube Round
Sheave, Half 8.0 NOM od
Sheave, Half 9.0 Nom. O.
Decal, Danger Rotating M
Shield Assy, Swivel Moto
Jackshaft, 20" Hammermil
Seal, Double Lip 50 x 90
Seal Dbl Lip 35 x 72 x 1
Auger Wldt, Concentrate
Bag, Spacer Assorted S21
Gearbox Assy, Mixer
Collector Assy, Dust
Hub Assy, Complete 8 Bol
Chain, Roller RC60 60 Pi
Sprocket, 60B14 1.75 Bor
Decal, Caution Safety In
Decal, Warning Moving Fl
Auger Wldt, Grain
Bolt, Eye 3/4-10 x 9-1/2
Housing, LH Eccentric Be
Housing, RH Eccentric Be
44
12.5
147
186
21
71
17.5
27
98
100
67
67
812
463
866
4580
11.5
3
2
60
51
233
62
578
357
66
71
26
21
3.5
55
590
17
12
166
14
1235
213
179
42
69
4.5
7
591
52
279
261
375070
376540
377280
377820
377850
377900
377950
377960
379470
380610
381420
382210
382220
382250
383000
383010
383020
383320
383660
383970
383990
384000
384020
384030
384580
384590
384840
384850
385500
386540
386650
386660
386720
386830
387010
387040
387190
387200
387210
387220
387350
387430
387440
387450
387620
387630
387680
Bolt, U 3/4-10 x 6-3/4 x
Drawbolt Wldt
Decal, Caution Do Not Op
Belt, B61
Cover Wldt
Shaft 1.75 S2150
Seal, Double Lip Oil 40
Cap, Oil Seal 90 x 10
Holder, PTO Long
Belt, 3HC230.25 EL
Decal, Model PM30 Gold
Roll Assy, 10" 10 Groove
Roll Assy, 20" 5 Groove
Roll Assy, 20" 5 Groove
Strap, Pin Cluster .25 x
Pin, Flail 5/8 x 12 Clus
Pin, Flail 5/8 x 16 Clus
Decal, Attention Remove
Ring, Retaining Extensio
Decal, Caution Hitch Ins
Decal, Danger Auger Feed
Decal, Danger Electrocut
Decal, Danger 1050 RPM S
Decal, Danger 565 RPM Sp
Bolt, L 5/8-11 x 5-3/4 x
Bolt, L 3/4-10 x 6 x 8-1
Kit, Seal Cross (1C4630)
Kit, Seal Energy Cylinde
Wheel Roller Guide Assy
Cylinder, Hyd 3.5 x 16.1
Kit, Seal
Cylinder, Hyd 3.5 x 8.0
Cylinder, Hyd 3.5 x 16.0
Cylinder, Hyd 4-1/2 x 24
Bolt, CRG 3/8-16 x 1 Gr5
Eyebrow
Block, Wood Idler Short
Block, Wood Idler Long
Chain, Roller RC60-2 64
Plate, Sprocket Bolt
PTO Assy, 1000 RPM 1-3/8
Link, Connector Pintle D
Chain, 13 Pitch
Chain, 14 Pitch
Chain Assy, 175 UltRaMix
Slat Wldt, 810 Silamix
Bolt, HHCS 5/8-11 x 7 Gr
8
74
2
24
326
300
22
11.5
42
475
23
1740
2225
2095
3
34
37
12.5
0.75
8
6
5.5
4
8.5
42
9
54
58
135
832
73
609
1145
1265
0.35
37
38
51
58
14.5
686
14
182
156
6095
229
7.5
387770
387790
388450
388470
388480
388500
388840
389180
394210
394230
394260
394290
394470
394890
394910
394920
395820
395840
395850
396050
396100
396900
396920
396930
397020
397030
398030
398300
400050
400670
400680
401360
402040
402630
402870
402930
402940
402950
403690
403710
403860
404450
404610
405930
406360
407500
407610
Shield, Cone 5 Rib
Cylinder, Hyd 3.5 x 24.0
Roll Assy, Drive 20" 10
Roll Assy, Drive 20" 12
Roll Assy, Ecc 20" 10 Gr
Roll Assy, Ecc 20" 12 Gr
U-Joint, Double w/Clutch
Shaft, Crank
Bracket Wldt, Flail 5/8"
Cluster Assy, 6 Pin 12"
Cluster Assy, 4 Pin 16"
Spacer, 1.50od x 1.06id
Bushing, Split Taper Q1
Spring, Ext 2.2 od x 10.
PTO Assy, 1-3/4-20 Sl Sh
Belt, 4B 126.5 EL Powerb
Valve Assy, Purch 690/69
Screw, FCHMS 3/8-16 x 1Control Box, 690/692 199
Seal, Oil 1.875 id x 2.7
Hub, 6-Bolt - Seal Separ
Roll Assy, Drive 20" 5 G
Roll Assy, Drive 20" 7 G
Roll Assy, Ecc 20" 7 Gro
Plug, DIN Connector Blac
Coil, Bosch, For 395820
Flangette, 72mm x 4 Hole
Gear Set, w/Shims & Inst
Bolt, BHSCS 5/8-11 x 2-1
Belt, Conveyor 36 x 167.
Belt, Conveyor 36 x 98.0
Plate, Blade Reinforcing
Bushing, Outer Spacer
Nut, Lock M10 x 1.5 Nylo
Belt, 4B Banded EL 119.5
V-Belt, 4B Power BAnd EL
V-Belt, 5B Banded EL 143
V-Belt, 4C Banded EL 140
Sprocket, RC80B24T
Pin, Connector .09dia x
Bolt, L 3/4 x 6-7/8 x 8Roller Assy, 5.0od x 8.0
Sprocket, 10T 56mmP Spli
Sheave, Idler Flat 5.21o
Channel, Grate Fence
Valve, Pilot Check
Bolt, HHCS 1/2-13 x 2 Gr
12
995
2765
2765
2685
2095
985
29
56
874
639
7.5
59
79
786
237
3665
0.45
877
7.5
93
2765
2225
2685
12
401
6.5
749
5
893
872
73
14.5
0.35
199
131
223
367
345
7.5
11
144
128
124
49
94
0.8
407740
407760
411150
411260
411410
413050
413450
413630
413760
413770
413970
413980
414460
414470
415020
415030
415240
415480
416150
416160
416170
416660
416860
417040
417250
421780
422150
422160
422170
422710
423070
423460
423480
423590
423960
425490
425500
425550
426360
426430
427250
427690
429820
430180
431230
431250
431590
Deflector, Rubber
Bolt, HHCS M10-1.5 x 60m
Knife, Cupped 2.0W x 8.0
Flange, Spring Clutch
Housing Assy, Clutch
Clamp, Hose
Bolt, Eye 3/8 x 2.8
Wheel, 15 x 6 LB; 5-5.5Washer, Split Half
Washer, Split Half Outer
Roller Assy, Wheel Retai
Spacer, 1.0 od x .687id
Seal, Ball Tie Rod
Ball Joint, Tie Rod LH
Shaft, 20" Rollermill Dr
Shaft, 20" Eccentric Rol
Bolt Wldt, 5/8-11 x 24.5
Bolt, HHCS 9/16-18 x 2 U
Bearing, Cone TR 4.25id
Bearing, Cup TR 6.50od
Seal, Oil 5.0id x 6.50od
Spacer, 1.90 od x 1.52 i
Wrench, Rollermill
Belt, Conveyor 36 x 185
Decal, Rollermill Operat
Yoke, Imp 440 1-5/8 Forg
Belt, 5-5VX x 96 E.L.
Belt, 4-5VX E.L.
Belt, 4-5VX E.L.
Shield Wldt, LH Rear Dri
Roller, Flange .62id x 4
Spindle, Caster Hub
Shock Absorber, w/Spring
Hub & Spindle Assy
Sheave, Drive 5.8 PD
Clevis, Hitch 1.5" Bolt
Clevis Wldt, Drawbar 1.5
Washer, Hardened 1.56 x
Scraper, 5" Roller w/8"
Bracket, Center Rotor
V-Belt, 106.5 E.L. 5B Po
Angle, Wheel Flap
Bolt, U 1/2 x 2-1/2 x 3Blade, Top Angle
Channel, Slide Support
Strip, Wear UHWM
Upper Wldt, Pivot Flex S
13.5
0.75
32
119
302
3
42
161
4.5
3.5
81
10
7
73
515
390
60
3
81
47
45
32
20
996
22
159
205
350
463
225
107
33
186
272
599
416
81
30
24
20
530
17
13.5
186
69
72
327
431750
431790
431860
431880
432570
432580
432590
432690
433010
433030
433040
433050
433060
433070
433090
433150
433180
433240
433700
433730
433770
433800
433910
434140
434560
436800
437280
437290
437470
438710
438820
438860
439110
439150
439740
439930
440210
440720
440770
441330
441360
441460
442180
442190
442200
442270
442280
Wheel Wldt, Half
Rod, Wheel
Connector, Wheel Rod, .5
Rod, Bracket
Spacer, 1.90 od x 1.52 i
Axle, Disk Mount Strippe
Spacer, Rotary Stripper
Sprocket, Plate RC80 60T
Rod, Retainer Support 5
Rod, Retainer Stop 5/8 x
Rod, Retainer Pivot 1/2
Spacer, Retainer Pivot 7
Pivot Wldt, Retainer Upp
Pivot Wldt, Retainer
Spacer, 1.91 od x 1.52 i
Washer, Double Flat .81x
Sprocket, 60B21 1.75 Bor
Roller Assy, Wheel Guide
Chain Assy, Wheel Drive
Chain, Draper .62 x 2.3
Sprocket, 8T Drive 56P 1
Cylinder, Hyd 5 x 8 w/Hy
Holder, Cover Front
Harness, Main Valve
Paddle, Rubber
Shim, Pivot Flex Strut
Scraper Wldt, LH
Scraper Wldt, RH
Plug, 3/4 OR
Clip, Lock
Flap, 698 Rubber Wheel C
Strap, 697 Wheel Flap
U-Joint, 1-3/4 x 2, 2500
Bushing, Pivot Arm
Arm Assy, Walking Roller
Grabroll, 690 Ext Steel
Sheave Wldt, Idler 8.25
Latch Wldt,
Rod Wldt,
Kit, Hub, 60-8B (2-3/4"
Kit, Hub, W783 (2.125" D
Arm, Div
Sheave, 6B 5.95 od SK Bu
Sheave, 6B 6.95 od SK Bu
Sheave, 4B 4.75 od SD Bu
Sheave Assy, Flat 1.75 B
Sheave Assy, Flat 1.75 B
4543
74
19
3.5
19
81
10
300
83
35
29
40
121
118
18
15
147
221
825
19.5
110
1035
32
526
35
10
47
47
2
2.5
25
11
309
2.5
168
1935
124
42
103
265
133
129
197
248
164
278
273
442430
442820
442940
443060
446310
446320
446330
446400
446420
448760
449190
456440
457720
458410
458490
458500
458860
458920
458950
459330
459370
460070
460510
460950
461230
461780
461790
461791
461870
461890
462130
462390
462450
462900
462910
463180
463190
463350
463360
463370
463410
463750
466400
466440
466450
466970
467400
Belt, Banded 4B210
Bolt, U 5/8 x 4.06 x 5.5
Bolt, HHCS 5/8-11 x 2-1/
Strap, Cover Holder
Barrier Wldt, Center
Barrier Assy, Center 6 R
Barrier Assy, Center 4 R
Cover, 786 Top PVC 120
Cover, 1222 Top PVC 120
Flap, End Rubber
Tube, Manual Holder
Belt, V 6B240 Torque Tea
Plug, Valve
Elbow, 45 deg Comp 1/4od
Sprocket, Big 60
Sprocket, 60B10 1" Dia.
Strut Wldt, Pivot Flex
Stub Shaft Wldt, 2.0
Shield, Pivot Strut Spac
Bushing, Steel 1.37 x 1.
Pin Wldt, King
Belted Chain Assy, 56mmP
Bolt, U 1-8 x 2.0 Rolled
Plate, Fixed Bearing 2.0
Wrap, Protective Dischar
Bearing Assy, 1.25 SOD
Gear, Bevel 14T 1.25 Bor
Gear, Bevel 14T 1.25
Shaft, Mixer Drive
Hub Wldt, Shear 1.625 Bo
Tube, Stripper Stop
Cover, Rubber
Belt, 6B195
Flap, Rubber 698 Rear Ro
Flap, Rubber 698 Front R
Screw, SFHSC 12-28 x 1-1
Nut, Lock 12-28
Close Up, Lifter Wheel F
Tab, Flex .25 x 1.0 x 3.
Bracket, Mounting Close
Motor, Hyd MF22
Bolt, CRG 1/2-13 x 2 SSN
Washer, Flat 1.53 x 3.0
Pin Wldt, King
Bushing, Steel 1.75 x 1.
Switch, Rocker Momentary
Decal, Warning Flying Ob
335
9.5
1.5
5
75
108
153
460
619
8.5
14.5
564
26
10
16.5
45
597
110
9.5
12
153
1610
183
149
59
18.5
69
109
138
85
14.5
95
466
58
68
0.75
0.3
104
4
7.5
724
2
6
82
25
22
9
467410
467420
467430
467450
468370
469370
469390
469730
469750
470130
470140
470440
470460
470570
470740
470960
471460
473720
474490
475580
476170
476380
476410
476430
476450
476460
476470
476510
476520
476540
476570
477470
477530
477670
477730
478330
478340
478350
478380
479300
479640
479980
480230
480290
480470
480480
481620
Decal, Danger Rotating R
Decal, Warning Riders Fa
Decal, Danger Shield Mis
Decal, Warning Moving Pa
Bolt, U 1/2 x 3.0 x 4.25
Washer, Flat .52 x 1.0 x
Decal, Art's-Way Mfg Lar
Sprocket, 80A30 2.5 Dia.
Hub Wldt, Shear 1.625 id
Decal, Danger Falling Wi
Decal, Warning Crushing
Sprocket Assy, 80B11 Spe
Sprocket Assy, 80B20 540
Chain, #80 55 Pitch w/1o
Chain, #80 58 Pitch w/1c
Hopper Wldt, PM25/5165 S
Decal, Model PM35
Spacer, Bearing
Bag, Spacer Lifter Wheel
Rod, Skirt .56 od x 89.0
Chain, Draper .50 x 44.0
Weighbar Assy, Shear Axl
Collar, Prot Ext for 425
Coupler, Tri Drive SF Bu
Tape, Red Retroreflectiv
Tape, Yellow Retroreflec
Tape, Red-Orange Floresc
Lamp Assy, Amber
Lamp Assy, Red Rear
Converter, Ag Safety Lig
Harness, Primary Safety
Shaft, 1.75 x 14.13
Cover, Rubber
Wheel, W14C X 16.1; 8-8Key, Square 1/2 x 1-7/8
Sprocket, 80B-16T 2517 B
Bushing, 2517 Taper Lk 2
Chain, Roller RC80-2 16P
Conveyor Roll, 6 OD, #5,
Clutch, Slip 80P45 Paddl
Washer, Felt 1-3/8 x 2-1
Bolt, HHCS 3/4-10 x 7 Gr
Chain, Draper .50 x 28 x
Sprocket, 10T 2.38P Long
Washer, Shim .770 x 1.37
Motor, Hydraulic TD 22.2
Bracket, Cover
9.5
11
9
3.5
31
1.0036726
10
184
73
9.5
8
105
188
72
76
348
75
27
214
52
12.5
1520
56
153
3.5
3.5
3
44
42
101
107
94
117
394
12
214
149
56
2110
799
18
10.5
11.5
154
1.5
932
10
486990
490390
491750
493270
493470
493490
494070
496490
498120
498380
498620
500550
500730
500780
501060
501150
502160
502860
503590
503700
503790
506750
509600
509770
509820
510040
510180
510250
510330
510380
510400
510410
510420
510430
510450
510540
510550
510570
510580
510640
510690
510710
511020
511630
511970
512050
512080
Rod, Threaded 1/2-13 x 2
Bushing, 1.88 x 1.50 x .
Wheel, Lifter Machining
Bushing, 2.00 QD Tapered
Decal, Grader Model LS12
Blade, Cutting, Premium
Bolt, Eye 3/4-10 UNC x 1
U-Joint, Double SS & Thr
Key, Woodruff .5 x 2.75
Sprocket, RC80 20T 2.0 B
Sprocket, 80B20 2.0 Bore
Bolt, Plow 5/8 x 2 Gr8 F
Plate Wldt, RH Box End
Decal, Caution General G
Bushing, Tension 1.0 x .
Bearing, 2.0 Relube SOD
Arm Wldt, Adjustment Gra
Holder Wldt, 1222 Center
Roll Wldt, 698 #5, 7, 9
Bearing, 2" Dbl Spherica
Ring, Snap, 4.12 Interna
Fitting, Str. 9/16 ORB x
Tube Wldt, 638 Def., #2
Wheel Half Wldt, 692/0B,
Washer, Flat, 2.38 OD x
Bearing, Flanged 1.5" bo
Gear, Ring, Hydraulic
Arm, Formed, Disc Scalpe
Shaft Wldt, 2001 Disc Sc
Shoe Wldt, LH, 2001 Disc
Shoe Wldt, RH, 2001 Disc
Disc Scalper Assy, LH
Disc Scalper Assy, RH
Blade, Disc, 14" Dia Con
Plate, Retainer, Cluster
Bracket Wldt, Disc Scalp
Bearing, Pillow Block, 1
Hub, Bearing, Fits 1.78"
Bearing, Radial Ball, .7
Cylinder, Hyd, 4.5 x 8.1
Kit, Disc Scalper Arm, O
Bearing, Ball, 5/8 Bore
Edge, 9' Cutting
Belt, 4/CX63 Powerband V
Paddle, UHMW, .5 Thick
Spacer, 1.0 od x .78id x
Arm Half Wldt, Lower
16
17
630
92
8.5
186
76
423
7.5
163
235
2.5
236
6
8
134
52
254
1625
577
15.5
0.898275
2725
4014
4.5
73
421
24
83
169
169
1260
1130
65
6.5
86
56
24
9.5
1155
95
4
94
188
25
4.5
79
515180
515320
515890
516110
516180
516320
516330
516340
516350
516560
518340
518420
518600
519020
519280
519730
520250
520400
520760
520880
521550
521620
521750
521780
521790
521800
521810
521820
521950
522000
522040
522120
522160
522170
522200
522210
522220
522230
522240
522260
522270
522600
522610
522780
522790
522860
522980
Tube Wldt, Legume
Pad, Flex, Conv, 1.75 x
Pad, Flex, 2003, 2.38od
Auger Wldt, 165 BU Mixin
Shim, Strut PP, 10 Ga.
Knife, Offset 6" LH Hard
Knife, Offset 6" RH Hard
Knife, 5" Offset LH Hard
Knife, 5" Offset, RH Har
Standoff, .62 x 1.50
Pad, Flex Polyurathane 1
Rod, Threaded 1-8 UNC x
Sheave Assy, Idler 1.25I
Bushing, 1.578, GRoll Ar
Arm Wldt, Inlet End, 681
Rod, Threaded 1-8 x 10
Rod Wldt, Retainer, 6812
Gearbox, 1:1.857 4-Shaft
Sheave Assy, Idler 1.25
Holder, Bearing Ctr
Grab Roll, 6812, Smooth
Stub-Shaft, 2 x 15.25, 4
Clevis, Hex, Valve, 3.56
Strut Asy, Lower, 6812
Shim, Scraper, 10 Ga, 1.
Scraper Wldt, LH 6812
Scraper Wldt, RH 6812
Strut Wldt, Lower 6812 P
Shaft, T-Assembly, LH Sp
Chain, Belted,56mmx40P,.
Chain, Belted,56mm x 245
Nut, Castle, 2-12, for 5
Sheave, 5 Grv 5V, 6.3 OD
Sheave, 5 Grv 5V, 7.5 OD
Bushing, QD SF, 2.44 Bor
Belt, Banded 5-5V1800
Belt, Banded 5-5V2000
Belt, Banded 8-5V2000
Sheave, 1C 6.0 OD, 2 Bor
Bushing w/ Bearing, QD S
Belt, Double, CC158
Bushing, Oilite 1 x 1-1/
Bolt, HHCS 1-1/4-7 x 3-1
Bushing, .62 Thrd, 1 OD
Rod, LH Side
Bolt, HHCS 1-1/4-7 x 5-1
Bearing, FLG 4H, 2-7/16,
17.5
8
30
951
6
51
53
74
74
12.5
17
17.5
234
42
193
19.5
89
1985
301
80
673
111
54
1365
21
40
40
722
462
1515
4995
36
195
243
199
1145
1280
1685
112
287
187
7
14
12
26
35
384
523010
523180
523380
523510
523540
523550
523560
523570
523580
523590
523610
523630
523760
523920
523930
523950
523990
524040
524150
524300
524350
524360
524370
524380
524400
525280
525330
525410
525420
525430
525460
525490
525550
525560
526470
526490
526610
527210
527680
527690
527700
527750
527760
527780
527810
527870
527880
Bearing, Insert 1-1/4 CO
Shaft Wldt, Paddle Drive
Spindle, Carrier Wheel
Pump, 2-Stage, 6812
Sprocket, 8T-50mm P, 1.7
Sprocket, 10T-50mm P, 1.
Sprocket, 8T-56mm P, 1.7
Sprocket, 10T-56mm P, 1.
Roller, 5" OD, .62 Dia.
Spacer, Tube, 1.25 OD x
Bolt, SHCS(Hex), 5/16-24
Mount Wldt, Brg RH Drive
Sprocket Asy, 1.25 B, 14
Sprocket, 60B25 1.75 Bor
Sprocket, 60B25 2.00 Bor
Flap, Rubber, Elev. End
Chain, Roller RC80 126 P
Bushing, Elev. Pivot
Key, Square 5/8 x 3
U-Joint, G2400 1-3/4 RBx
Bushing,Taper Lock 3030
Bushing,Taper Lock 3030
Bushing,Taper Lock 3535
Bushing,Taper Lock 3535
Shaft,1-3/4 Dia 3/8KW 1Key, Square .5 x 1.25
Cylinder, Hyd, 3 x 20
Coupler, Hub Half, 1.25
Coupler, Hub Half, 1.75
Spider, Coupler, Hytrel
Deflector, Rubber, Front
Rod, Rubber Deflect. Sup
Channel, Grate, 57.25 Lo
Arm Wldt, Smooth Dischar
Sprocket, 60B36 1.75 Bor
Cap, Roller - 1.94dia X
Valve, Fasse, 2 Circuit
Spacer, 2.25 x 2.03 x .8
Bar, Hose Clamp, Long
Clamp, Hose, 1/4 to 3/8
Clamp, Hose, 1/2 to 5/8
Cylinder, Hyd 3x16 Clevi
End Wldt, Ball 1.015 IDMount Wldt, Lower Cyl
Arm Wldt, Vertical Cyl M
Lever Wldt, Cyl Lift
Channel, Brace 7.0 x 26.
33
1005
99
2465
132
179
138
169
139
7.5
0.45
81
273
59
127
85
136
13
2
231
106
111
155
155
83
1.5
388
85
75
72
138
51
72
183
139
8
571
12
3.5
4
3
313
73
130
276
761
43
527890
528160
528440
528490
528540
528610
528700
528710
528880
528900
528920
528940
528960
529050
529090
529100
529110
529130
529140
529200
529210
529230
529240
529250
529380
529400
529440
529460
529600
529710
529720
530250
530340
530990
531180
531190
531270
531280
531310
531660
531910
532050
532060
532100
532770
532780
533010
Bracket, Brace Bottom
Fitting, Hyd Str, 6MJX x
Mount Wldt, Drag Auger F
Auger Feeder, 26" HM, 51
Housing Wldt, Auger Feed
Band Assy, Wide Half Sli
Clutch, Machined, 1.44 B
Spring, Clutch Holding 5
Auger Wldt, Tilted 3' Ex
Auger Wldt, Tilted 6' Ex
Auger Wldt, Tilted 3' Ex
Auger Wldt, Tilted 6' Ex
Shield Wldt, Center Driv
Washer, Flat 1.44 x 2.25
Bearing, Ball 1-7/16, Cy
Shaft, Gearbox, Mixer, 1
Sprocket, 60B14 1.44 ID,
Shaft, 1-1/4 Back Drive
Sprocket, 40B24 1-1/4 Bo
Sprocket, D60A36 Double
Sprocket, D60B26, 1.44 B
Idler, Rubber 3.5 OD x 2
Chain, Roller RC60-2x76P
Chain, Roller Rc60-2x71P
Decal, '5165' GM Model
Decal, Tank Window, Dash
Discharge Wldt, First Se
Pan Wldt, Grease
Bracket Wldt, Scale Pivo
Ring, Flangette Reinforc
Adapter, M 7/8jic x M 3/
Adapter,Tee (2)M-9/16-18
Valve, Check -10 ORB
Rod, 1/2 x 42, Str, Std
Clevis, Hitch Large, 2.0
Washer, Hardened, 2.06 x
Decal, "PLANE" Land Plan
Decal, "1200" Land Plane
Decal, "2400" Land Plane
Mount Wldt, Rubber Defle
Strip, Wear UHMW, 6812,
Rod, Grate 9.25
U-Joint, 2.0 RB x 2.0 RB
Grate Wldt, Axle
Spacer, 1.0 OD X .69 ID
Sprocket, 60B32 1.75 Bor
Sprocket, 9T/.62, 56mm,
13.5
3.5
105
4220
516
129
57
26
198
234
111
190
110
3.5
68
102
62
83
42
245
179
65
92
85
7.5
5.5
394
51
103
5.5
5.5
13
151
22
536
25
9.5
18.5
7
130
115
8
364
34
8.5
258
154
533020
533150
533850
533870
533900
533940
533950
533970
534080
534380
534400
534410
534550
534730
534740
535010
535060
535580
536070
536330
537060
537350
537390
537530
537610
538310
538350
538360
538390
538410
538420
538430
538431
538440
538450
538470
538490
538500
538600
538720
538810
538870
539250
539300
539310
539340
539350
Sprocket, 9T, 50mm, Spli
Arm Wldt, Grabroll Drive
Holder, Brg Ctr Cushione
Plate, Cushion Side Reta
Cushion, Ctr Brg Half Mo
Screw, FHMS 5/16-18 x 1Plate, Rivet 5/16 Bolts
Rod, 5/8 Dia x 48", Str
Valve, Pilot Operated Ch
Sheave Assy, Idler 1.25I
Bolt, U 3/4-10 x 4 x 4-3
Bolt Wldt, 5/8-11 x 20.5
Lifter Wheel, HvyRim, Ma
Plate, Support Cyl Arm
Plate, Spacer Cyl Arm
Top Arm Clamp Wldt Scalp
Clevis Pin Wldt. Scalper
Toolbar, Wldt. Scalper
Bracket Wldt. 5/8" Pin (
Bushing, Tension Steel
Bolt, SHCS 3/8-16 x 2.75
Bushing, Tension 3 1/2 o
Washer, Thrust 3.03x10x.
Pin Wldt, Vertical
Bushing, Tension 2 1/2 o
Bushing, Tension 3 1/2 o
Arm Wldt, LH Ctr Grabrol
Arm Wldt, RH Ctr Grabrol
Support Wldt, Front Ctr
Bearing, Ball 2.0 S O.D.
Bushing, Steel 1-1/2 x 1
Bolt, HHCS 1-14 x 4 Gr8
Bolt, HHCS 1-14 x 4 Dril
Bushing, Grabroll Arm 1.
Bushing, Spacer .75 ID x
Screw, SHCS 3/8-24 x 1/2
Motor, Hyd TG 17.1, #10
Motor, Hyd, TG 20.6, #10
Bolt, L 3/4-10 x 8.5" x
Bushing, Tension 2 1/2 o
Washer, Flat .812 x 2.00
Stop, Mechanical, Adj Hy
Roll Wldt, Conveyor Stee
Roll Wldt,Smooth 6.62 O.
Roll Wldt,Smooth 6.62 O.
Roll Wldt, Conveyor Poly
Roll Wldt, Conveyer Poly
151
226
95
7.5
11
1.5
3
54
229
249
17.5
43
729
27
25
146
59
261
72
22
0.7
101
84
196
54
65
318
318
189
198
13
8
14.5
18
12.5
0.6
952
758
15
26
2
99
1405
822
916
2005
2005
539590
539670
539680
539690
540980
541740
543480
543530
543820
546630
546930
551130
551310
551340
551370
551380
551390
551400
551550
551880
551910
552090
552120
552150
552180
552230
552340
552350
552790
552850
552860
552870
552890
553470
556840
556870
557430
557990
558040
558060
558210
558230
558340
558360
558390
558420
558430
Panel, Hopper Extension
Bracket, Outer Scraper
Bracket, Inner Scraper
Arm Wldt, Pivot 6812A
Tube, Frame Side 8x4x.5x
Sprocket Assy, Idler 80C
Belt, Banded 3-5V900
Belt, Banded 4-5V 1500
Sheave. IC, 6.0 OD 1.75
Belt, Double CC-120
Pump Hyd, 3000 Tandem, 1
Bearing, FLG 2.00" 2-Hol
Channel, Grate Fence 58.
Clutch, Slip 80P60 Paddl
Block Wldt, Idler Adjust
Sprocket Idler, 8T, 50mm
Sprocket Idler, 8T/.50,5
Sprocket, 12T/.50, 50mm
Adapter, 90, M-3/4-16 JI
Grate, Upper Wldt, RHS
Grate, Wldt, Short
Shaft, LH Drive Outer 2.
Cover, Valve Protector
Gearbox, 1.35:1, 600, 3
Decal, "6812A" Beet Harv
Adapter,90,M-9/16-18 JIC
Scalper Assy, LH 1222HS
Scalper Assy, RH 1222HS
Coupling Assy
Belt 5V 5 Gr 170.0" L
Snap Ring, 2.00" Externa
Belt 5V 5Gr 112.0" L
Belt 5V 5Gr 106.0" L
HOSE ASS'Y, -8FJX X 8FJX
Grate Wldt, LH Rear Head
Grate Wldt, RH Rear Head
Sprocket, Plate RC80-A21
Bushing, 1.63 ODx1.27 ID
Pin Wldt, Upper Quick Hi
Pin Wldt, Lower Quick Hi
Roll Wldt, Conveyor Stee
Roll Wldt, Smooth 6.62 x
Paddle, Rubber "07 Gener
Cover, "07 Generation Ha
Tube, Short Cover Holder
Cover, Rubber Strip
Cover, Rear Center Rubbe
120
22
29
80
1325
164
340
704
136
136
1535
192
79
1065
81
147
175
174
9
523
135
183
10
2145
15
7
523
523
460
1125
6
583
551
71
46
46
112
51
59
75
1375
1020
20
78
34
17
34
558440
558640
558650
558660
558700
558710
558770
558780
558800
558820
558850
558870
558880
558930
558990
559130
559140
559160
559440
559450
559500
559560
559700
559710
559750
559770
559900
559910
559930
559940
559990
560650
560700
560710
561020
561090
561140
561230
561240
561340
561420
561430
561440
561450
561480
561520
561530
Plate, Cover Bolt Mnt
Sprocket, H80SH12
Bushing, QD SH 1 1/4 Bor
Shaft, Drive Boom 2"
Sprocket, 10T/.50 56mm S
Sprocket, 12T/.50 50mm S
Barrier Wldt, Center Nar
Flap, rubber Side 22"
Flap, Rubber
Plate, 22" Upper Barrier
Flap, Rubber "07 Gen. 30
Barrier Wldt, Side
Plate, 22" Side Adapter
Flap, Rubber Side 28"
Flap, Rubber Ctr "07 12R
Arm Wldt, "07 LH Ctr Gra
Arm Wldt, "07 RH Ctr Gra
Mount Wldt, Idler
Sprocket, 9T/.50 Rod 50m
Shaft, Short Conveyor
Chain, Belted, 50mm x50P
Plate, Short Conv. Heigh
Grate Wldt, LH Angled
Grate Wldt, RH Angled
Channel, Support Conveyo
Channel, Grate 41.25 Lon
Support Wldt, 2007 RH FW
Angle, Mtg. FW Flap
Angle, Holder FW Flap
Flap, FW Drop
Arm Wldt, RH Grab Roll
Gasket, Filler
Grate Wldt, Supplement
Grate, Angled Hopper
Arm Wldt, LH Grab Roll
Sheave Wldt, Flat 6.50 O
Bushing, QD SK 1.25 Bore
Fence 54.18 Long
Arm Wldt, LH Diverter Ro
Fence 96.56 Long
Belt, Banded 6-5V2120
Belt, Banded 6-5V2000
Sheave, 6 Grv 5V, 6.3 OD
Sheave, 6 Grv 5V, 7.10 O
Sheave Assy, Idler 1.25i
Plate, Paddle Spacer
Strap, Barrier Side
4.5
92
51
178
169
164
90
5
11.5
15
13
68
11.5
29
5
200
200
157
134
284
925
17
83
89
78
56
848
35
58
52
284
10
54
17.5
284
367
48
58
257
106
1540
1255
155
322
318
6
5
561580
561630
561670
561820
561940
562020
562950
563000
563110
563120
563480
563630
563650
563680
563700
563910
564460
565080
566010
566020
566150
566250
566280
566290
567250
567400
567530
567770
568010
568290
568650
568790
568850
568960
569580
569590
569660
569830
569870
569950
569970
570210
570330
570440
570480
570730
574010
Strap, Barrier 6R28/30
Roll Wldt, Rear Steel Gr
Bearing Cover, Expansion
Coupler, 1-1/4 Hydraulic
Cylinder, Hyd 4x8 3000 P
Flap, Rear 6812A
Pin, Expan 7/32 x 7/8 ZN
Check Valve, Dual Flow
Bracket, R Rear Support
Strap, Flap Mounting
Angle, 23.0 Wheel Flap
Rod, Retainer Supt. 5/8
Spacer, 3/4 Sch80 x 2.19
Flap, FW Discharge
Strap, Mounting
Filler Neck Screen
Belt, Banded 5-5V2120
Cap, Hydraulic 6812A
Plate, Star, 8.0 od x 3.
Spacer, Tube 4 od x .083
Bushing, G Roll Arm 1.95
Pulley, Idler Half 8"OD,
Mount, Latch Cover
Latch, Draw, Over Center
BELT, 5V 5GR 110.0" L
SCALPER ARM WLDT
DECAL, "1222A HS"
Shaft & Gear, Cross 5204
Strut Wldt, Pivot
Sleeve, Shaft 2.00 ID x
Mnt Wldt, Grabroll Brg.
Screw, SHCS(Hex) 3/8-16
Channel, Support Conveyo
Bushing, 1.25Ix1.8ox.75L
Filler Wldt, Short
Filler Wldt, Short Coney
Bushing, Short Conveyor
Arm Assy, Linkage w/Bush
Kit, Export Close Up
Kit, Splined Coupler, 1.
Coupler, Splined, 1.25-1
Carrier Arm Assy, Shredd
Shield, Left 2007
Bushing, Outer, Sd Slc S
Bushing, Inner Cup, 3/4
Knife, Side-Slice 5.81 x
Decal, 240C Shredder
10.5
999
5
355
403
84
0.35
460
32
19.5
12.5
30
7.5
33
28
35
1045
48
32
8.5
48
71
5
53
342
415
22
550
937
83
48
0.4
54
7.5
61
61
28
233
137
1085
976
346
68
21
14.5
18
19
574060
574340
574350
574370
574460
574470
574620
574650
574680
574860
575000
575030
575050
575070
575080
575180
575260
575450
575560
575600
575860
575940
576130
576200
576240
577480
577650
577740
577790
578000
579220
579230
580510
581150
581400
581700
581710
581720
581730
581740
581830
581890
582060
582070
582320
582400
582420
Lug, 240C Knife Mount
Tapered Shaft, Outer
Tapered Shaft, Inner
Spacer, 2.0 ID X .38
WLDT, TAPERED HUB STEEL
WLDT, TAPERED HUB POLY
Angle, Filler Mount
Mount Wldt, Filler
Rod Wldt, 6812 Filler
SEAL KIT, MOTOR, HYD. TG
Spacer, Star Roll Poly
Wldt, End Star
Wldt, Walking Arm
Pivot, Roller Arm
Bushing, Centering
Short Conveyor Ass'y
Torque Arm
Shim, 4 Bolt Bearing
Shaft, Pump Drive
Pump, Hyd. Tandem
Shield Kit, UK 5165
Clip, Mix Tank Window
Coupler, Shaft
Connector, Wheel
Motor, Hyd 9.6 CID
Bushing, Tension 3"ID
Pump Shaft Repair Kit
Auger Wldt, Superior GB
Gearbox, Superior
STOP, HYD. CYLINDER
Offset RH Steerable Axle
Offset LH Steerable Axle
Hitch Sleeve, 1.50 Dia
MOUNT WLDT, IDLER
Sheave, Double C 2.00 B
HAMMER KNIFE, 3/16
SPACER, SPLIT .49/.51 lg
SPACER, SPLIT .69 Lg.
PLATE, WEAR
Coupler, Step 1-3/4 x
SHIELD WLDT, RH MAIN
SHIELD WLDT, LH MAIN
Sheave Assembly, Double
Bearing Spacer, tube
Washer, Half UHMW
Decal, Art's Way Logo
Decal, Art's Way Logo
4
131
175
25
282
227
9
60.0027737
50
205
38
44
116
138
23
9860
64
9
332
1600
247
14
56
22
932
44
292
1080
959
147
1175
1175
25
377
194
5
2.5
3
56
113
190
162
286
29
19
11.5
4.5
582430
582440
582450
582520
582670
582700
582800
582920
583010
583020
583030
583300
583650
583660
583700
583750
583930
584020
584210
584450
584460
584630
584660
584670
584710
584720
584750
584920
584960
585060
585210
585220
585460
585710
585730
585780
585860
586030
586040
586050
586070
586080
586160
586320
586400
586430
586480
Decal, Art's Way Logo
Decal, Art's Way Logo
Decal, Art's Way Logo
CHANNEL, SLIDE
Ring, Half, Shim
Tube Wldt, Discharge
Cylinder, Hyd 3x16
Auger Wldt, Discharge
STRIP, 6' WEAR
Bearing, PB 1.25
BRACKET WLDT, BRG 10"
Tube Wldt, 6'
Valve, Rowfinder Control
Clevis, Hex Valve 2010
HOOD ASSY, 10"
Flap, Rubber Spout
CLAMP WLDT, W/ STRAP
Saddle Wldt, 10"
PIPE WLDT, VERTICAL LONG
Shield Wldt, LH
Shield Wldt, RH
Pin Wldt, Pilot,
Control Group, Mini RF
Transmitter, Mini RF
Tube, 11" Extension
Shaft, Stub Extension
Kit, Narrow Grabroll Upd
Housing Wldt, AF 6520 GM
BAND, CLAMPING 2-HOLE
KINGPIN 3.0 DIA X 16.50
Valve, 12-VDC Solenoid
VALVE, FLOW DIVIDER
Connector Long, Wheel
Control Box, Complete
Gauge, Level Oil
RELIEF VALVE
LOOM, .50 ID
TUBE, SUPPORT
BRACE, REPAIR
Loom, .5 ID x 5" Long
TUBE, SUPPORT
PLATE, SUPPORT
514846 SEAL, 1.500-2.00
Decal, AF Latch
Kit, Upper Strut
PLATE, SHORT
Sheave, Idler 5.0 ODx
11
8.5
5.5
91
7
893
261
393
137
43
76
367
213
83
592
31
70
84
106
54
54
47
964
443
141
101
1135
692
29
145
551
134
145
2330
84
180
0.5
68
175
0.6
85
52
10.5
4.5
161
40
216
586540
586550
586580
586600
586780
586850
586880
587050
587060
587130
587140
587210
587260
587750
587770
588290
588580
588810
588820
588830
588870
588930
588960
589190
589600
589650
589660
589670
589780
589790
589910
590180
590730
591900
923830
951200
951350
952250
963020
990510
990560
990570
990580
990590
990600
990610
990620
Chain, Roller RC60H
Mount Wldt, Hyd Pump
Hinge Wldt, Hyd Pump
Bolt Wldt, 1/2-13x9-1/4
Bolt Wldt, 1/2-13x
Hinge Wldt, Adj Ext
Shim, Ext Hinge
SPACER .875 OD X .687
Shield Kit, UK 6520 w/HM
Rod Wldt, Take-up 13"
Control Box, w/Override
Update Kit, 6520
Update Kit, 6520
Valve, Sandwich D03
Control, Hyd Flow P/C
Spacer, Rotary Stripper
Spool, Tandem Center
Angle, Wheel Flap
Flap, Rubber Wheel Clean
Strap, Wheel Flap 6812B
Pump, Tandem 1-15T Shaft
Chain, 42 FW Drive
FW PIN, HEX HEAD 1-1/2"
Bracket, Hyd Pump
Platform Wldt, Ext
Seal Kit, Pump Prince
Transmitter, Macro RF
Label, Macro-Transmitter
Plate, Tongue Reinforce
Plate, Tongue Reinforce
Shim, 14ga.(.075) Thk
GREASE SEAL 6" BORE 4.12
Plate, Bearing
REMOTE GREASE KIT 6812A
Flat, 1/2" x 4" x 20' HR
Tubing, 3" x 1-1/2" x
Tubing, 4" x 3" x .188"
Pipe, 4" Schedule 40 x 2
Paint, Primer Grey
Nut, Lock 1-8 Hex Gr5 ZN
Bolt, HHCS 3/4-10 x 2-1/
Bolt, HHCS 3/4-10 x 3 Gr
Bolt, HHCS 3/4-10 x 3-1/
Bolt, HHCS 3/4-10 x 4 Gr
Bolt, HHCS 5/8-11 x 1-1/
Bolt, HHCS 5/8-11 x 1-1/
Bolt, HHCS 5/8-11 x 2 Gr
16.5
150
32
50
52
117
3
6
123
53
1425
138
551
139
189
9
68
15
54
19
1865
574
13.5
80
374.9982387
60
848
32
47
46
5
71
61
344
10
12.5
17
23
131
2
2
2.5
3.5
3.5
1.5
0.95
1.5
990680
990710
990720
990820
990840
990850
990870
990960
990980
990990
991050
991060
991080
991100
991150
991200
1030718
1030800
1030808
1070043
1070121
1071212
1100238
1100840
1100925
1107389
1110440
1111267
1121555
1727206
1748009
1758209
1765302
1770500
1770608
1774107
1774204
1780808
1783602
1793802
1794108
1794507
1795104
1799207
1799509
1802801
1802909
Bolt, HHCS 5/8-11 x 5-1/
Washer, Flat 3/4 STD 13/
Washer, Flat 1 STD 1-1/1
Bolt, HHCS 3/8-16 x 3 Gr
Bolt, HHCS 1/2-13 x 3 Gr
Bolt, HHCS 5/8-11 x 2-3/
Bolt, HHCS 3/8-16 x 3-1/
Bolt, HHCS 3/4-10 x 4-1/
Bolt, HHCS 3/4-10 x 7-1/
Bolt, HHCS 3/4-10 x 7 Gr
Bolt, HHCS 3/4-10 x 8-1/
Bolt, HHCS 1-8 x 5 Gr5 Z
Bolt, HHCS 3/8-16 x 2-3/
Pin, Expan 3/16 x 1-1/4
Bolt, HHCS 3/8-16 x 4 Gr
Bolt, CRG 1/2-13 x 2 Gr5
Pin, Clevis 1/2 x 2-1/2
Pin, Roll 3/16 x 2 Tensi
Pin, Roll 5/16 x 1-1/4 T
Screw, HHTS 1/4-14 x 3/4
Screw, HSSS 3/8-16 x 3/4
Pin, Clevis 1/2 x 1-1/2
Nut, Lock 3/4-10 Gr5ZN
Nut, ESNA 5/8-18
Washer, Flat 1.25 STD 1Washer, Flat 1 SAE 1-1/1
Nut, Hex 1-8 Light/Reg w
Bolt, CRG 5/16-18 x 1-1/
Nut, Jam 5/8-11 Hex ZN g
Kit, Weighbar Wire Splic
Bearing, Cup 1.78
Bearing, Cone .75
Chain, Safety 5/16 x 5'
Bolt, HHCS 1/2-13 x 1-3/
Bolt, HHCS 1/2-13 x 3-1/
Nut, Hex 1-14 Gr5 ZN
Spring, Extension
Kit, Seal Char-Lynn 'H'
Strip, Wear
Bearing, Adapter 1-5/8
Bearing, 1-7/16" COD
Bearing, Adapter 1-1/8 S
Nut, Lock 5/8-18 GrB PLN
Flange, H Motor
Cap, Hub
Pin, Spirol 5/16 x 1-3/4
Shaft, Worm Hydraulic
3
0.6
0.9
0.55
0.75
2
0.75
3
7.5
5
8
6
0.4
0.35
0.9
0.85
3
0.4
0.845306718
0.1
3
2.5
0.59885
0.45
1.5
0.4
1.5
0.3
0.65
47
3
5
121
0.85
1
2
33
55
11.5
56
30
20
0.55
107
3.5
2
31
1803204
1803301
010750P
012320P
012370P
012460P
012780P
012810P
013040P
013501-2P
013501-36P
013501-48P
013870P
013980P
014800P
014900P
015530P
015550P
015580P
016520P
018680P
020070P
020080P
020240P
020280P
020320P
020640P
020780P
021010P
021270P
021610P
021620P
022010P
022930P
023730P
032660P
032670P
032770P
034140P
034410P
035050P
035070P
035260P
035420P
035440P
035500P
035530P
Gear, 1.0 id H/T Worm
Bearing, Thrust 1 x 2 x
Cover, Gearbox
Gear, Bevel 14T 1 Bore
Cover, Back Hopper
Tube Wldt, Discharge 7"
4" Pipe Elbow w/BT
Housing Assy, Circ Fan
Holder, Screen A44
Hammer, Grinder - Set of
Hammer, Grinder - Set of
Hammer, Grinder - Set of
Pulley, 12.3 12 Groove
Jackshaft, Belt Drive
Kit, Bearing 3/4 w/2 Hol
Bearing Kit
Screen, 3/16, 420 & Befo
Screen, 5/16, 420 & Befo
Screen, 1/2, 420 & Befor
Cone, Brg 1.38 ID Tapere
Support, Main Auger Tube
Bushing, Oilite 1-1/4 x
Hub, Shear
Sprocket, 40B28 1-1/8 Bo
Gear, Bevel 17T, 1-5/8 B
Gear, Bevel 17T 1-1/4 id
Grip, Plastic
Elbow, #2 Discharge Tube
Auger, Vertical Back
Spring, Clutch Holding
Flange, 1-1/8 Brg 2 Bolt
Spacer, Bearing
Paint, AW Winter Green 1
Bracket, Lid Locking
Auger, Conc Hopper 425GM
Casting, A66 Clutch
Casting, Clutch 7 dia Sy
Sprocket Assy, 40B8
Sprocket, 40B18 1.125 B
Clamp Assy, 8" id Swivel
Shaft, Gearbox
Coupler, Shaft
Auger Assy, Mill to Mixe
Cap, Hub 2-1/2
Shaft, Mixer Drive 1-1/4
Auger Assy, 6" x 30.25"
Arm Assy, Clutch
130.9984375
25
20
120
69
277
31
52
10.5
21
303
374
642
461
21
50
205
205
205
63
18.5
5
82
50
121
117
2.5
377
285
26
10
30
113
20
187
97
160
158
97
41
82
62
138
11
123
153
60
035601P
035650P
038260P
039190P
039200P
039390P
040070P
040150P
040760P
040770P
040830P
040950P
040960P
040970P
041010P
041400P
041420P
041550P
041760P
041770P
041790P
041800p
041810P
042020P
042190P
042200P
042270P
043121P
044550P
045990P
046000P
100690P
104410P
110400P
112670P
126260P
129840P
131490P
131810P
132320P
132860P
133320P
133850P
144750P
145460P
145480P
145940P
Tube, Coupler
Auger Assy, 425 Mixing
Auger Assy, Mill to Mixe
Sprocket, 60A25 1.260 id
Sprocket, 40A28 1-1/4 id
Yoke & Tube Assy, 440
Slat Assy
Sprocket, Casting
Auger, Vertical Back
Auger Wldt, 18" Vertical
Auger, 7" Rear Push
Auger Wldt Assy, 107"
Auger Wldt, 118.5
Auger Wldt, 131"
Tube, 8" x 115
Shaft, Spindle
Sprocket, 60A28 1.265id
Clutch, A-67 Casting
Gear, 10 Pitch Large Wor
Casting, A50-1 Ring Gear
Discharge Unit
Shaft, 31.25" Back Auger
Auger Wldt
Spindle, Drive
Cleaner Plate, Left
Plate, Right Cleaner
Spindle, 2-1/8 x 31.312
Paint, AW Winter Green 1
Bushing, Oilite 1-1/2 x
Auger Wldt, 7 x 58.25 RH
Auger Wldt, 7 x 82.25 RH
Gear, Hard Worm
Sleeve, Worm Shaft
Pulley, 14 Groove Hammer
Gear, Worm
Tube, 2' Vertical Auger
Cap, Hub TYPE 1
Tube Wldt, Mixing Auger
Mixer Drive Shaft
Tube Wldt Assy, Vertical
Elbow Wa, Discharge Heav
Tube Wldt, Mill to Mixer
Ring & Worm Holder Wldt,
Rod, Clutch
Strip, Sealing
Strip, Side Sealing
Shaft, Lift Assist
53
870
173
95
97
262
203
142
104
308
193
327
366
398
325
197
111
79
139
354
477
123
134
219
129
101
350
30
14.5
177
318
203
34
500
344
129
18
330
137
149
279
163
309
36
11.5
21
82
149350P
149370P
151240P
151310P
153090P
154010P
156510P
156550P
156920P
156930P
156940P
157670P
157830P
158220P
158230P
158240P
158550P
158560P
158570P
158830P
158840P
159080P
160070P
160140P
162680P
163220P
163280P
163350P
163740P
163790P
163800P
164020P
165450P
165650P
165870P
169920P
171000P
171990P
1758209P
1783300P
1799509P
1801708P
1801902P
1802909P
1803204P
181050P
182230P
Sprocket, 60A14
Hub Assy, Shear
Hinge, Tank Lid
Shaft, Bottom Drive Unit
Paint, Off-White
Tank Top Patch For GM
Latch, Main Drive Shield
Plate, Bearing Hopper En
Auger Wldt, Mixing 500
Tube Wldt, Mix Auger 500
Rod, Tube Support
Sealing Strip, 500
Shaft Assy, Rotor
Discharge, First Section
Auger Wldt, Push
Shaft, Back Auger Drive
Elbow Wldt, Discharge He
Auger Wldt, Discharge 7"
Tube, 8" x 91"
Auger Wldt, Discharge 7"
Auger Wldt, Discharge 7"
Plate, 60A36 2.0 id Spro
Bar, Ratchet Spring Assi
Collar, Shaft Roll Feed
Bracket, End Scraper
Kit, Auger & Bearing Pla
Valve, Dual Relief 800PS
Paint, Black 16 oz Spray
Hub Wldt, Shear 1.25 id
Sprocket, 60B14 1.25 id
Shaft, Mixer Drive
Seal, Tank Lid Rubber
Pipe Wldt, Coupler
Sprocket, 60B13 Rework
Coupler, Pipe
Cup, Bearing 1.98 od
Wrapper Wldt, Fan Housin
Tube Wldt, 3 in. Swivel
Cone, Bearing .75 id
Guide, Scraper
Cap, Hub
Auger Wldt, Supplement
Shaft Wldt, Connector
Shaft, Worm Hydraulic
Gear, 1.0 id H/T Worm
Bar, Scraper
Kit, Cross & Bearing
74
95
24
61
24
205
9.5
77
828
323
61
13
1460
395
97
103
281
187
289
305
403
162
89
59
82
418
227
28
138
107
390
35
95
145
40
3.5
58
138
6
61
11.5
244
96
48
153
68
102
182890P
186670P
188340P
191710P
193680P
196140P
196150P
198160P
200200P
202590-12P
202600-12P
205400P
205900P
205990P
206310P
206330P
206430P
206560P
206750P
207380P
210680P
210700P
212260P
213340P
216790P
222350P
223490P
224670P
228740P
231000P
231070P
233460-15P
234760P
234800P
235670P
235770P
238300P
238310P
238420P
238430P
239080P
240060P
240290P
240910P
241570P
243650P
243660P
Chain, Safety
Wheel Wldt, Fork 8"
Clamp Wldt, Heavy Swivel
Auger Wldt, Mixing
Pin, Hammermill 5/8 x 5Auger Wldt, Mill to Mixe
Auger Weld, Conc To Tank
Bearing, Flange 2-3/16
Pulley, Flat Back 6.0 Id
Blade, RH Drop (set of 1
Blade, LH Drop (set of 1
Wrapper Wldt, Fan Housin
Mill To Mixer Tube Wldt
Tube Weld, 8 x 103 16Ga
Auger Wldt, Vertical Dis
Tube Wld, Upper Vert 18
Worm & Shaft Assy
Band Assy, Slip Ring Hal
Housing Weldment, Auger
Lining, 140 mm
Shaft, 240, 1-3/8 Drive
Sprocket, 60B14 1-1/2
Scraper, Shredder End Be
Shaft, Lift Assist Crank
Pulley, 6" B Section 7/8
Auger Wldt, Mill to Mix
Guard Wldt, w/Slot 240
Seal, Rework 224680
Hub, Clutch
Spring, Compression 1.62
Rod Wldt, Takeup 15"
Hammers, Set of 15 Bushing, QD SF 1-3/4 x 3
Pulley, 8" OD x 2"W 5/8"
Shaft, Gearbox Pinion
Cone, Bearing 1.75 id
Sprocket, 80B15
Sprocket, 80A36 P Shaft
Bearing, PB 1-3/4
Hub Wldt, Slip Clutch
Spring, Compression Slip
Sprocket, 80B36
Bar, Spring Take Up
Sheave, 4B 5.95 od Rewor
Pin Wldt, Locking
Deflector, Steel 9.50 x
Deflector, Steel 9.25 x
7.5
93
60
587
36
278
159
224
35
244
244
149
155
310
277
154
235
69
722
29
283
75
56
60
43
422
110
26
149
45
46
191
73
52
362
34
243
213
142
167
42
399
29
238
35
19
24
244260P
244690P
244700P
246120P
247660P
247670P
247920P
250560P
250580P
251860P
252160P
252180P
252820P
254340P
254390P
255350P
255510P
258540P
258560P
259560P
259590P
261570P
263050P
263160P
264690P
264710P
265220P
265590P
265670P
267340P
267370p
268640P
268700P
271170P
274570P
278080P
278970P
286270P
286310P
286920P
287050P
287500P
287520P
287530P
287610P
290270P
290280P
Connector, Tube 1/8 NPT
Barrier Assy,
Roller Assy, Inside Flan
Bolt, U 3/4-10 x 1-1/2 G
Seal, Shaft
Ring, Retaining
Base Wldt, Main 500 A GM
Plate, Seal
Plate, Seal
Pivot, Pin
Hub, Shear 1.44 ID
Sprocket, 60A40 2.0 id
Pin, Hitch 1-1/8 x 6-15/
Guard, 240 Ctr
Guard, 144-180 CTR
Grabroll, #1-Rev Spiral,
Hub, Disc
Spring Comp, .40x.75x.78
Spring, Compression 1.31
Arm Wldt, Centering
Shaft, "T" Assy
Shaft, Paddle RH
Roller, Bottom Idler
Retainer, Felt
Arm Assy, Grabroll Disch
Arm Assy, Grabroll Drive
Hinge, Butt
Chain, Roller RC80-2 13
Shaft, Drive Extension R
Spindle, Lifter Strut
Strut Wldt, Standard
Kit, Elev. Repair Dodged
Kit, 56P MSTR Link SLYT
Sprocket, 60B14 1-7/16
Jack Shaft, H/M 500A Sel
Cap, hub
Sleeve, Pivot
U-Joint, 1.75 RB x 1.38
Pin, Cylinder
Bushing, Spring 1.5 x 1.
Arm Wldt, 692 Grabroll D
Shield, Inner Tube Rnd
Shaft, LH Drive 1.75 x 7
Shaft, RH Drive 1.75 x 7
Sprocket, H60B14 1.75 Bo
Shaft, LH Dr 1.75 Dia x
Shaft, RH DR 1.75 Dia. x
7
159
298
12.5
17
11.5
119
30
29
204
107
111
35
27
37
2510
254
15
72
124
609
224
132
17
293
210
36
63
203
207
958
27
105
115
620
9.5
11.5
231
357
55
232
58
283
287
119
306
321
291000P
291010P
340100P
340140P
340350P
340380P
342840P
343250P
343950P
343960P
344250P
345830P
345840P
345850P
345870P
345910P
345950P
345960P
346830P
349230P
349470P
349700P
349720P
352680P
352990P
353100P
354180P
354210P
354680P
354900P
355240P
355350P
355670P
355680P
360080P
360900P
362730P
363750P
363890P
363970P
365150P
365300P
365820P
366810P
367100P
371220P
377890P
Kit, Elevator Flight
Flight, Elevator
Yoke, 1-3/4-20 SPL
Shield, Cone 7 Rib
Sprocket, 80B13
Shaft, RH Ext Drive
Sprocket, 60SF42 w/QD Bu
Valve Assembly, Open Cen
Shaft, Drive Elevator
Sprocket, 60B14 Coupling
Bushing, Steel 1 x 1-1/4
Yoke, 1.38-21 SP Assy
Yoke, 1.75-20SP Assy Wlt
Yoke, Double CV2580 Wltr
Kit, Cross & Bearing Wal
Yoke, 1.75RB w/.38 Keywa
Kit, CV Cone & Bearing
Shield, Cone 4-Rib
Sheave, Idler Flat 5.21
Yoke, 1-5/8 RB 3/8 Keywa
Plate, Clamp
Paint, Fall Red 16 oz Sp
Paint, Fall Red Gallon
Kit, Cross & Bearing
Sprocket, 60A46 Roller C
Slip Clutch Assy, 60A46
Yoke, 1-3/8 21 Spline AS
SHIELD, INNER TUBE
PTO, Tractor Half 1-3/8
Tube
Ring, Bearing
Kit, Seal Cross (IC4629)
Profile, Outer
Shield, Outer Tube Oval
Sheave, Half, 6.5 Nom. o
Spindle Support Wldt, Ag
Hood Wldt, 26"
Auger Wldt, Mill to Mixe
Tube, Mixing Auger 150 B
Auger Wldt, Mixing 105 B
Auger Wldt, Concentrate
Discharge Wldt, First Se
Shield, Jackshaft 26" Ha
Elbow Wldt, 150 Heavy W/
Sprocket, 60B14 1.75 Bor
Housing, Auger Feeder
Shaft 1.38 S2150
744
80
189
12.5
117
205
140
567
98
96
11.5
239
282
560
144
180
59
13
129
151
12
24
135
169
192
508
128
57
440
130
8
53
172
58
41
390
164
278
363
941
158
388
38
406
109
980
245
380620P
381350P
382980P
386400P
386550P
386560P
386590P
386640P
386800P
387340P
387460P
387810P
387900P
394280P
394290P
394420P
395060P
395260P
396120P
397490P
397720P
397730P
402050P
403070P
403080P
403090P
403100P
404610P
404850P
404910P
409460P
411410P
413980P
414470P
414480P
415490P
423070P
423740P
425550P
426370P
430600P
430640P
433200P
433770P
439070P
440210P
441690P
Pulley, 8"ODx3.25" Wx5/8
Shaft, Mixer Drive
Bracket Wldt, Flail 5/8"
Shaft
Shaft,
Head, Unit
Seal Kit
Pin Wldt, Clevis
Cylinder, Hydraulic
Kit, Conversion Shredder
Slat Wldt, 860
Kit, Seal
Shaft, Pinion
Bushing, Round 1 x 11.5
Spacer, 1.5od x 1.06id x
Bracket Wldt, Tension
Rod, Pivot 1/2-13 x 30.2
Spacer, Idler
Bushing, Mach 2-1/32 x 3
Link, Connector D88C w/P
Stud, Wheel
Nut, Lug Wheel
Bushing, Center Spacer
Yoke, 1-3/4 RB 1/2 Keywa
Shield, Cone 7 Rib
Shield, Tube Outer OVL
Shield, Tube Inner RND
Sprocket, 10T56mmP Split
Sprocket, RC60A52
Shaft, LH Drive 1.75 x 5
Seal, Oil 75 x 100 x 10m
Housing Assy, Clutch
Spacer, 1.25od x .687id
Ball Joint, Tie Rod LH
Ball Joint, Tie Rod RH
Kit, Roller 2.5od x 1.75
Roller, Flange .62id x 4
Ring Wldt, Female Rotor
Washer, 1.56 x 3.0 x .25
Scraper, 5" Roller w/8"
Rod, Dodge DN 40 1/4
Bolt, 1/4-20 x 1-1/4 CTR
Shaft, RH Drive 1.75 x 5
Sprocket, 8T Drive 56P 1
Pin Wldt, Hitch 1-3/8
Sheave Wldt, Idler 8.25
Spindle Wldt, LH Front,
100
277
85
199
337
113
53
72
748
2085
270
54
277
47
14.5
213
34
27
7.5
47
19
9
42
237
14
78
81
133
299
290
11.5
274
17
61
61
146
151
673
16
31
16.5
0.3
174
145
107
106
279
441700P
446370P
446890P
446940P
446990P
447020P
447210P
455490P
455500P
455690P
455700P
455720P
455730P
455740P
455750P
456460P
456920P
457730P
460740P
461150P
461740P
461790P
461880P
463120P
466360P
467320P
467330P
469990P
470440P
472070P
475650P
476380P
479570P
479620P
488960P
491750-12P
491750-36P
493530P
493580P
496490P
498630P
498800P
501190P
510180P
510540P
511240P
511980P
Spindle Wldt, RH Front,
Lacing, Clipper #2 x 12
Damper, Shock
Cap, Master Cylinder
Cylinder, Master
Kit, Master Cylinder Rep
Kit, Seal
Plate, Backer for 1/4"
Screw, 1/4-20 x 1.0 Gr8
Bearing, Cup
Bolt, Stud 3/4-16
Cap, Hub Bolt On
Seal, Grease 3 dia Shaft
Nut, Hex Flange 3/4-16 H
Gasket, Hub
Kit, Seal Cross Cylinder
Eyebolt Wldt,
Solenoid Valve, Open Cen
Sprocket, 80B20 1.75 Bor
Sprocket, 60B14, 1-5/8 D
Auger Wldt, Vertical Dis
Gear, Bevel 14T 1.25 Bor
Plate, Sprocket 40A28 1Plug, Hyd Depth Control
Spindle Wldt, RH
Valve, Solenoid NC
Coil, Dual Spade DC
Auger Wldt, Vertical Dis
Sprocket Assy, 80B11
Bearing, Cup
Shaft, Jack 1.75 x 85.50
Weighbar, Axle 4.437 Dia
Seal, Oil
Ring, Snap
Coil, DO3 Valve
Wheel, Lifter, 12 Pack
Wheel, Lifter - 36 Pack
Bundle, 17 Premium Knive
Kit, Seal Hyd Cylinder 4
U-Joint, Double SS & Thr
Sprocket, 60B21 2.0 Bore
PTO Half, CV 1-3/8-21 TR
Plate, Center Bearing Re
Gear, Ring, Hydraulic
Bracket Wldt, Disc Scalp
Cap, Hub, Asy, replaces
Disk, Friction, For 4793
279
8
66
30
94
38
159
4
2
46
9
38
25
5
5.5
65
107
187
250
114
304
109
82
63
1050
101
55
296
135
12.5
385
1615
4
2.5
237
7115
15855
2915
65
505
209
1130
196
499
108
133
76
513440P
515840P
516100P
516110P
516340P
516370P
521740P
522070P
522080P
522090P
522100P
522110P
523940P
524390P
524400P
526600P
527910P
528280P
528610P
528650P
528670P
528690P
528700P
528710P
528990P
529110P
529130P
529140P
529210P
529220P
529710P
530620P
530630P
530640P
530650P
531000P
531010P
531020P
531040P
531200P
533010P
533170P
533950P
533960P
534550-36P
547890P
547900P
Gasket, .005, for 512220
U-Joint, Over-run, 1-3/8
Tube Wldt, Mixing Auger
Auger Wldt, 165 Bu. Mixi
Knife, 5" Offset, LH Har
Shaft, Drive, Trans Conv
Arm Wldt, RF
Bearing, Cup Inner
Bearing, Cup, Outer
Bearing, Cone, Inner 3.5
Bearing, Cone, Outer 2.6
Seal, Grease for 522060
Sprocket, 80B18 2.00 Bo
Sleeve,Shaft 1-3/4-27Spl
Shaft, 1-3/4dia 3/8KW 1Sprocket, 8T/.62, 56mm,
Holder, Hyd Lift Dischar
Auger Wldt, 52" Vertical
Band Assy, Wide Half Sli
Auger Wldt, Tilted RH Fl
Auger Wldt, Tilted RH Fl
Clutch, 1.25 Bore Rear
Clutch, Machined, 1.44 B
Spring, Clutch Holding 5
Jackshaft, 26" HM, 5165G
Sprocket, 60B14 1.44id,
Shaft, 1-1/4 Back Drive
Sprocket, 40B24 1-1/4 B
Sprocket, D60B26, 1.44 B
Sprocket, D60B14, 1.44 B
Ring, Flangette Reinforc
Strainer, Suction Screen
Gage, Level OIL/TEMP
Filter Assembly
Filter, Element for 5306
Rod, 1/2 x 42, Str,THRD
Rod, 1/2 x 42, Wld Flght
Rod, 5/8 x 48, Str, Std
Rod, 5/8 x 48, Wld Flght
Kit, Seal Cross (1C4982)
Sprocket, 9T/.62, 56mm,
Bearing, Insert 2-7/16 D
Plate, Rivet 5/16 Bolts
Rod, 1/2 Dia x 42, Str w
Wheel, Lifter - 36 Pack
Rod, 1/2 x 36. Str. Std.
Rod, 1/2 x 36, Spec 1-1/
3.5
615
380
890
55
205
100
25
19.5
64
39
42
103
105
86
135
253
296
130
178
263
91
70
28
526
109
68
57
192
121
9
112
79
140
117
24
59
45
54
63
162
169
4
25
21480
19.5
30
551350P
551490P
551520P
562850P
567820P
569540P
569550P
569560P
582440W
C05-0009
c39-0001
c39-0002
c39-0003
c39-0005
c39-s071
E035004P
E036003P
E036073
E072001
E072103
E072303
E072316
E072317
E072319
E072358
E072375
E072445
e072462
E072462P
E072470
E072489
E080070
E080072
E096046
E096162
E104310
E104311
E126008
E126020
E126029
e126034
E126057
E126073
E126079
E126080
E126112
E126113P
Sprocket, 80A60 Hard, Fo
Fittimg, Hyd Str 10F JIC
Valve, Needle 2-6FORB,
Adapter,Tee (2)M3/4-16 J
Coupler, 1"-15T Splined
Rod, Draper 1/2 x 30 Str
Rod, Draper 1/2 x 30 Wel
Rod, Draper 1/2 x 30 .31
Decal, Arts-Way Logo
CTB MUD FLAP
MALE LATCH FRONT PLATE
MALE LATCH BACK PLATE
Rod, 9" C.S. Male Latch
FEMALE CORNER LATCH .55#
71" STEEL SLAT 9.40#
Armature Assy, Warner
Arm
Arm Wldt, Scalper
Bearing, PB 1-7/16
Bearing, FLG 1-7/16 Bore
Bearing Assembly
Bearing, Cone
Bearing, Cup 3.6718 x .9
Bearing, Cone 1.3125 x 1
Bearing, PB 2 Cast Hsg
Bearing, 1-5/8 w/Lock Co
Bearing, Flange 2 x 100m
Cup, Brg
Cup, Bearing
Bearing, 1-7/16 w/Lock C
Bearing, FLG 1-3/4 4 Bol
Belt, 4B95 V
Belt, 4HB103 4 Strand Ba
Bolt, CRG 1/2-13 x 1-1/2
Bolt, Eye 3/4 x 7 2 Thre
Bracket, Hook (Rubber Ho
Bracket, Anchor
Bushing, Split Taper P1
Bushing, Steel .659 x .8
Bushing, 3/4 id w/Oil Ho
Bushing, Mach 1-7/8 x 2Bushing, Mach 3/4 x 14ga
Bushing, Split Taper P1
Bushing, QD SH 1 x .12 K
Bushing, Split Taper Q1
Bushing, QD SD 1.625 Bor
Bushing, Notched
637
7
72
11.5
112
15
30
21
9
33
4
2
10
3
40
213
59
71
51
53
39
22
35
13.5
199
54
142
6
9
46
128
144
181
0.75
108
3.5
2
35
3
15
6
0.5
44
25
68
34
75
e126120
e126151
e126179
E126195
E126196
E126199
E126201
E174016
E224038
E232011P
E278029
E280016P
E281004
E360040
E360040P
E366004
E366007
E366013
E366013P
E366022P
E388049
E388074
E392001
E392001P
E392028
E402906
E406832P
e407086
E407086P
E504003
E552019
E552038
E552044
E552046
E552072
E552084
E552087
E552090
E552092
E580035
E580042
E580053
E580057
E580060
E580086
E580109
E580198
Bushing, Mach 3/4 x 1.25
Bushing, Oilite 3/4 x 1
Bushing, QD SK 1-5/8 Bor
Bushing, 11/16 x 1-1/4 x
Bushing, QD E 1-3/4 Bore
Bushing, SAE 660 2-1/2 x
Bushing, Mach 2.5 x 3.87
Clamp, Plate
Decal, Caution SMV
Disc, 16.00 4B
Flail, Rubber
Flange Wldt, Spring Clut
Flangette, Brg 3 Hole
Hub, 5 Bolt w/Cups & Lug
Hub, 5 Bolt w/Cups & Lug
Idler Assy 60 A 18
Sprocket, 80 12 .750 Idl
Sprocket, 60B13 Idler w/
Sprocket, RC60B13 .625 I
Idler, Flat 5.75D 2.00W
Key, Square 1/2 x 3
Key, Square 3/8 x 2-1/4
Knife, Scalper
Knife, Scalper
Knife, Defol 2.0W x 8.0L
Bar, Upper w/Bushing
Channel, Grate
Shaft, Drive Paddle
Shaft
Latch, Rubber
Nut, Hex 1/2-20 Gr5 ZN
Nut, Jam 3/4-10 Hex Gr5
Nut, Lock 3/8-16 GrA ZN
Nut, Lock 5/8-11 GrA ZN
Nut, Slotted 1-3/8-6 Gr8
Nut, Slotted 1-1/2-6 Gr5
Nut, Hex 1-8 LH Threaded
Nut, Square 5/8-11 Gr2 Z
Nut, Slotted 1-1/8-7 Hex
Pin, Hair 1/8 x 2-3/8 OA
Pin, Cotter 3/16 x 3 Chi
Pin, Roll 5/16 x 1-3/4 T
Pin, Roll 3/8 x 2-1/2 ZN
Pin, Cotter 3/32 x 1/2
Pin Wldt, Side
Pin Wldt
Pin, Flail 3/4 x 14
0.65
2.5
38
18.5
127
49
8
15
17.5
68
10.5
321
4.5
66
94
126
67
51
54
41
1.5
0.9
63
68
31
62
106
209
171
4
0.35
1.5
0.25451125
0.6
38
25
11.5
3.5
19.5
0.6
0.3
0.75
1.5
0.65
52
81
43
E580199
E580200
E586014
E590154
E642027P
e650140
E650140P
E668003P
E672128
E672139
E672313
E672344
E672362
E672417
e674016
E674023
E698009
E698010
E706057
E706093
e706098
E706098P
E706099
E706100P
E724252
E724307P
E724311
E724312
E724313
E728040
E728040P
e738016
E738016P
E738050
E740169
E740215
E740215P
E740218
E740265
E740265P
E740505P
E740881
E740881P
e740968
E741066
E741066P
e741067
Pin, Flail 5/8 x 18
Pin, Flail 5/8 x 14
Pivot Wldt,
Plate, Clamp
Ring, Retn In 2.812 .093
Grabroll Wldt, Smooth
Grabroll, Smooth, Std.Sh
Scraper, Bullhorn
Screw, FCHMS 3/8 x 1 Slo
Screw, HSSS 3/8-16 x 5/1
Bolt, HHCS 1/2-13 x 7.0
Screw, HSSS 5/16-18 x 3/
Bolt, HHCS 5/8-11 x 9 Gr
Bolt, HHCS 1/2-13 x 4 Gr
Seal, NTL415449 2.50 x 3
Seal 1.50 x 2.62 x .250
Shoe Wldt, Scraper LH
Shoe Wldt, Scalper RH
Sheave, 4C 12.4 od E Bus
Sheave, B4 5.600 SD
Sheave, Idler Flat 8 OD/
Sheave, Idler Flat 80D .
Sheave, Idler Flat 5"od
Sheave, C 3 9.000 E
Spacer, 1" od x 5/32w x
Spacer, Grabroll
Spacer, Rubber 1.25 od x
Spacer, Rubber 1.25 od x
Spacer, 1-1/4od x 1/4W x
Spindle
Spindle
Spring, .250 x 2-1/8 od
Spring, .250 x 2-1/8OD x
Spring, Compression .105
Sprocket, 60B24 1.437 .3
Sprocket, 60P15
Sprocket, 60P15
Sprocket, 60P18
Sprocket, 60Q20
Sprocket, 60Q20
Sprocket, Split Cast 10T
Sprocket, 80A45
Sprocket, 80A45
Sprocket, 80B30 1.38 .31
Sprocket, 80Q18
Sprocket, 80Q18
Sprocket, 80Q15
47
36
304
35
4.5
1845
810
103
0.4
2.5
2.5
0.4
5
2.5
14.5
7
148
148
500
184
47
89
57
354
5.5
36
2.5
7.5
9.5
114.0015398
136
25
28
30
90
53
67
179
113
119
107
280
264
156
145
148
85
E741067P
E825014
E829019
E829022
e840001
E840001P
G146805
G201309P
G202643
G202644
G205575
G210042
G210112P
G210280
G210318
G210319
G210790P
G211083
G211198
G213389
G213390P
G214101
H10010X-1.25
H10013XX-1.63
H10014Y-2.00
H10380
H10381
H1259
H13103
H140014
H140044
H14484
H15566
H15569
H15570
H160003
H160004
H160005
H160006
H160014
H160014-01
H160019
H160025
H160028
H160030
H160031
H160038
Sprocket, RC80 15
Belt, 3CX 109.2 EL Power
Washer, Flat 7/8 STD 15/
Washer, Flat 1-1/4 SAE 1
Bolt, U 3/4-10 x 6-1/8 x
Bolt, U 3/4-10 x 6-1/8 x
Rivet, 3/16 Pop SD68BSLF
Paint, Cat Yellow 16
Bearing, Cone
Bearing, Cone
Bolt, Wheel Q670 1/2-20
Bearing, 1.75 Bore Flat
Hub, w/Cups Body Q854
Chain, Cup Cut Length
Cup, LH 88 Style
Cup, RH 88 Style
Cup, Stainless 2-1/4
Belt, Lacing
Bracket Wldt, Cup
Spur Gear, 12T 6P 1.00"
Spur Gear, 52T
Kit, Seal
10 TOOTH, X HUB, 1.25 B
13 TOOTH, XX HUB, 1.625
14 TOOTH, Y HUB, 2.00 B
BEVEL GEAR , Z-17, FOR S
BEVEL GEAR , Z-24, FOR S
32209 BEARING FOR SRT18
BEARING, 6311-2RS, FOR S
V140, APRON
V140, HOSE, FRONT CORNER
RIGHT BLADE, FOR SRT18
BLOCK
GEARBOX, BERMA, RT500/2
TORQUE SUPPORT
Apron Tightener Shaft
Inner Apron Tightener
Outer Apron Tightener
V-SERIES SHAFT, APRON CH
Apron Chain
V-SERIES APRON FLIGHT
Slop Gate Pivot Pin
PTO Shield Assy
PTO Drive Shaft
Flashing, Slop Gate, Upp
Flashing, Slop Gate, Low
Bottom Slop Gate Strap
108
250
0.7
0.75
9
18
0.3
32
34
29
3.5
51
160
113
5
5
33
153
31
202
795
78
106
128
153
255
397
64
109
2485
47
23
4.5
1950
10.5
73
37
48
283
2985
23
50
306
41
17.5
19.5
43
H160039
H160040
H160045
H160047
H160049
H160053
H160055
H160073
H160075
H160082
H160085
H160087
H200013
H200031-06-B
H200032
H200033-01
H200039
H200043
H200044
H200049
H200074
H200084
H200085
H200100-08-B
H200145
H200146
H200153
H200173
H200174
H200181
H200186
H25009
H25017
H25021
H25024
H25029
H25035
H3349
H3549
H410018
H410018-01
H50014
H50014-01
H50016
H50017
H610004
H610011
Lower Side Slop Gate Str
Upper Side Slop Gate Str
PTO 1-3/8 X 21 Sp Input
Rear PTO Assy (16') HVS
PTO, 1-3/4 X 20 Sp Input
V-SERIES RIGHT WORM GEAR
V-SERIES LEFT WORM GEAR
V-SERIES, SLIP SLEEVE SH
V-SERIES, SWIVEL SHAFT
V-SERIES 18' APRON CHAIN
V-SERIES, HOSE, FRONT CO
V-SERIES, HOSE, LEFT FRO
Front Flashing
2.0"ID BRONZE BUSHING W/
Front Apron Shaft
Apron Flights
R2K, REAR APRON SHAFT (V
R2K, SLOP GATE FLASHING
R2K, SLOP GATE FLASHING
Bottom Slop Gate Flashin
6-tooth Apron Idler Spro
Outside Apron Tightener
Inside Apron Tightener
2.0"ID BRONZE BUSHING W/
Flat Tooth
Formed Tooth, Left
Formed Tooth, Right
FLAT TOOTH, HARDENED
LEFT FORMED TOOTH, HARDE
Gearbox Mnt Plate
Pump Adapter, 1-3/4 x 20
apron drive shield
AXLE
3 FLAT IDLER PULLEY
BELT, V B66
APRON CHAIN ASSY
4 PULLEY W/ 1-1/4 BORE
BEARING, 32210, FOR SRT1
HHCS, M14-2.0 x 35
410, APRON
410, FLIGHT
14 BAR APRON
R50 APRON BAR
MINI, 8 PULLEY W/1-1/4
MINI, 50 BU AXLE ASSY
610, FRONT PTO CHAIN SHI
Shield, Gearbox Chain
36
35
1845
1335
1855
1330
1205
575
491
4460
179
48
82
28
157
27
279
48
35
80
208
84
123
37
23
13
12.5
45
61
31
194
145
81
22
23
331
23
69
1.5
1250
26.5
397
7.5
39
186
67
109
H610012
H610020-01
H610023
H610029
H610037
H610038-A
H610041
H610042
H610052
H610055-02
H610055-03
H610055-04
H610056-01
H610056-02
h610076-25
H610085
H610089
H610090
H610092
H610099
H610100
H7480
H7481
H80023-A
H810018-02
H810031-02
H810039
H819762
H8671
H9011
H9051
H9052
H9113
H9114
H9124
H9133
H9134
H9135
H9137
H9139
H9476
H9477
H9525
H9536
H9537
H9578
H9579
Shield, Top Beater
610, FLIGHT
Obsolete - Cylinder Pin
48 PTO W/ Cltch Pk (sm.
1 Web Tightener Shaft,
610, SIDE SHAFT
6 TOOTH APRON SPRKT 667
6 TOOTH APRON SPRKT 667
3 DIA plastic tightener
610, RIGHT BEATER TOOTH
610, LEFT BEATER TOOTH
2 Donut
610, BEATER SHAFT DONUT
610, TOP BEATER SHAFT
Gear, bevel 1:1 ratio
610 REPLACEMENT TEETH
610, PTO SHAFT
610, PTO SHAFT SHIELD
Tooth, Beater AR New 610
610, SHEAR PLATE ASSY
18 Tooth Shear Sprocket
55/85/10 OIL SEAL FOR SR
GEAR BOX SEAL, 70/100/10
1.50 DIA x 1.50 PLASTI
810, LEFT BEATER TOOTH
810, FLIGHT
810, PTO SHAFT
Seal,Gearbox 2.00-2.623
Gasket, Drive
M40 Washer for SRT18
BEVEL GEAR FOR SRT18
BEVEL GEAR FOR SRT18
NUT, M16X1.5, Nylock
SCREW, HEX HEAD, M16 x45
BUSHING, FOR SRT18
GASKET FOR SRT18
GASKET FOR SRT18
GASKET FOR SRT18
M40x1.5 Threaded Ring SR
SEAL, FOR SRT18
Pinion Z=13
Gear Z=20
Gasket
Gasket
OIL SEAL - 48X80X10
FITTING, 1/8-24 EXTERNAL
SLEEVE, COMPRESSION 1/8"
70
17
32
1985
31
210
55
190
12.5
35
35
13.5
13.5
115
435
27
72
50
21
51
98
10
15.5
15
30
18
63
16
4
4
255
397
1.5
2
76
2
11.5
2.5
34
1.5
185
275
2.5
8.5
12
4.5
4
H9580
H9582
H9583
H9783
H9839
H9923
H9926
HC28-01-3100
HC28-01-3131
HC28-01-3132
HC46-00-3120
HC47-00-3122
HC47-00-3123
HC67-04-3137
HG11-01-7000
HG18-00-7239
HH76-02-8199
HH76-02-8238
HJ22-00-0133
HJ40-01-0079
HK08-03-1013
HK08-03-1036
HK08-03-1037
HK08-03-1039
HK08-55-1026
HK08-55-1027
HK5050-4.5
HL09-00-2066
HL73-03-2065
HL73-05-2074
HL73-06-2059
HM08-56-3077
HM49-01-3113
HM49-01-3114
HM49-01-3115
HN69-02-4028
HN69-02-4029
HN69-02-4030
HN69-02-4044
HN69-05-4031
HN69-06-4075
HO20-00-5038
HO66-03-5027
HO66-06-5010
HO66-06-5060
HO66-06-5061
HO66-06-5090
HYDRAULIC, 1/8" BRASS
FITTING, 1/8-25.4
FITTING, 1/8 EXTERNAL
HUB COMPLETE FOR SRT18
SHAFT, FOR SRT18
Pinion Z=28
O-Ring 2175
FILTER, HYD BREATHER
TANK, HYD MOUNTED FILTER
TANK, HYD STRAINER, 4 x
MANIFOLD BLOCK DAMAN
MOTOR, HYD EATON 2000 SE
MOTOR, HYD EATON H-SERIE
Flow Control Valve FC51CABLE HARNESS 20 FT (R20
CONSOLE CONTROL, SWITCH
HITCH, CLEVIS 1.375 DIA.
HITCH, CAT4 AUSTEMPERED
DECAL, RODA, 4.75" x
HOSE, 1/8 ID, X 1/4 OD
BEARING, FLANGE 4 BOLT 1
BEARING, FLANGE 4 BOLT 1
BEARING, FLANGE 4 BOLT 2
BEARING, FLANGE 4 BOLT,
BEARING, PILLOW BLOCK 1BEARING, PILLOW BLOCK 1Key, Sq .5 x x 4.5 Long
BELT, V POWER ACE COG 75
CHAIN, LINK D667K CONNE
CHAIN, PINTLE, D667K-22
CHAIN, ROLLER, 80 CONN
SPROCKET, 8 TOOTH 2 BOR
PULLEY, POLY CHAIN SPROC
PULLEY, POLY CHAIN SPROC
PULLEY, DRIVE PULLEY BUS
WHEEL, GREASE SEAL 3346
WHEEL, GREASE SEAL 4360
WHEEL, DUST CAP 4 BOLT
WHEEL, NUT, LUG, 3/4
WHEEL, HUB COMPLETE ASSY
SPINDLE, FOR 873 H
COUPLER, UNIVERSAL JOINT
PTO, CROSS AND BEARING K
PTO, OVER RUNNING CLUTCH
Spring, PTO Slip Clutch
Clutch Disk, Fiber PTO
PTO, OVERRUNNING CLUTCH
19.5
7.5
7
862
647
110
2.5
37
251
176
290
1275
710
227
761
3710
76
218
11.5
6.5
46
59
81
52
35
62
3.5
63
13
140
6.5
208
458
995
67
32
39
24
2.5
722
170
129
37
733
146
64
523
HO74-01-5040
HO74-01-5069
HO74-02-5038
HO74-02-5058
HT52-36-1010
HT52-77-0808
HT52-90-0808
HT78-47-0204
HW00002-0
HW00100-03
HW00101-02
HW25SDA008030
HW26262
HW26R02-01
HW26R25-0
HZ83-03-1432
HZ83-03-1440
HZ83-66-1414
HZ86-11-1245
I102467H
I112675C2
I112886C1
I117176
I118674A1
I120123
I120394
I120396
I122581C3P
I124589
I124829
I12510005
I12510006
I1256864C2
I125843
I1265723c1
I1272770C2
I1284102C1
I1284103C2
I1285956C91
I129888C2
I131017
I131999C94
I132002C1
I13324D
I1337104C1
I1337411C1
i140483h
GEAR BOX, MODEL 66 1:1
GEARBOX, BERMA, RIGHT AN
GEAR BOX, SHAFT INPUT P
GEARBOX, SHAFT SEAL FOR
TEE, HYD, 10 MALE JIC
BULKHEAD, 90 DEGREE 3/4
BULKHEAD, ADAPTER NUT
CONNECTOR, BRASS, 1/8 M
CASTING MACH W260 THRU S
GEAR BOX, SHAFT WORM W00
COUPLER, 1" Keyed
GEAR BOX, WORM DRIVE25:1
END CAP CP-2.312-.313 D.
GEAR, WORM ROLLED 25:
GEAR , WORM 25:1 RH 2
BOLT, HHCS
BOLT, HHCS
WASHER, LOCK SPLIT, 14MM
BOLT, SHCS
Fitting, 1/4-28 UNF-2A S
Plate, Beam Mounting
Bushing,
Fitting, 1/4-28 45 Deg T
Spring, Plow Auto Trip Pin, Cotter 1/8 x 1-1/4
Washer, Flat 3/8 SAE 13/
Washer, Flat 1/2 SAE17/3
Beam, Plow RH
Nut, Hex 5/8-11 Gr5 ZN
Nut, Jam 3/8-16 Finishe
Nut, 7/16 #5 Znd
Nut, 7/16-14 LH Gr5 Pln
Washer, Eccentric
Screw, HSSS 3/8-16 x 3/8
Retainer, Nut J-Type 5/1
Coupler 1/2"-14 NPTF
Brace, LH Solid Moldboar
Frog, LH
Check Valve, Pilot Opera
Clamp, Hose
Washer, Flat 3/4 SAE13/1
Bottom Assy, HSCXN-25 RH
Brace, RH Solid Moldboar
Bearing, Cup 3.0
Fitting, One Way Orifice
Bushing, 1.25od x 1.00id
Bolt, HHCS 3/8-16 x 1-1/
1105
1710
255
11
10.5
12.5
1.5
3
362
68
123
1185
3.5
89
481
2.5
2
0.3
2
0.55
339
7.5
4
76
0.3
0.2
0.2
865
0.4
0.3
0.4
0.95
7
0.25
0.85
15.5
41
507
603
8
0.25
937
42
8.5
200
11
0.25
I146095C91
I148184C2
I179314A1
I179315A1
I179318A1
I179319A1
I179320A1
I179321A1
I179323A1
I179324A1
I18501R1
I18595R1
i188536a1p
I189304
I19355R1
I19508R1
I19612R91
I1969304C2
I1980671C2
I1980672C2
I1980947C2
I2116476R92
I21719R1
I21787R1
I2185062
I2185128
I22266R1
I224130C2
i23041r1
I25547R1
i25711r1
I271728
I271729
I309669A1
I311213A1
I337722A1
I392181R1
I4203720
I4203728
I4203734
I4251212
I429107
I43812432
I43831440
I43831624
I43832440
I43911488
Bearing, Thrust 1-1/64 M
Pulley, Auger Drive
Moldboard, HSCXN-RH
Moldboard, HSCXN-LH
Shin, HSCXN-RH
Shin, HSCXN-LH
Shin, HSCX RH
Shin, HSCX LH
Bolt, Special Plow long
Bolt, Special Plow short
Nut, Lock 7/8-14 Gr5 PLN
Nut, Lock 3/4-16 Gr8 PLN
Bar, Hitch Pin
Bolt, HHCS 3/8-16 x 3-1/
Pin, Spring 3/16 x 2 Slo
Nut, Lock 5/8-11 Nylon H
Fitting, 1/4-28 90 deg-S
Channel Assy,
Landside, Steel Front St
Landside, RH
Pad, Wear LH
Beam Assy, LH Spring Tri
Washer, Flat 2-1/32 x 2Washer, Flat 2-1/16 x 2Adapter, Str M7/8 JIC-M7
Adapter,90,M9/16JIC, M3
Washer, Flat 1-5/32 x 1Frog, RH
Washer, Flat 1-5/32 x 1Washer, Flat 21/32 x 1-5
Washer, Flat 21/32 x 1-5
Bolt, HHCS 5/8-11 x 3-1/
Bolt, HHCS 5/8-11 x 3-1/
Bolt, 1/2-13 UNC-2A-RH S
Tube, Bearing
Bushing, Tension 1.75 OD
Pin Assy, Lower Link
Bolt, Plow 7/16-14 x1.25
Bolt, Plow 7/16-14 x1.75
Bolt, Plow 7/16-14 x2.25
Nut, Hex 3/4-10 Slt Type
Nut, 7/16-14 Gr8 ZND RH
Pin, .375 x 2 Slt Spring
Pin, Spring 7/32 x 2-1/2
Pin, .25 x 1.5 Coil Spri
Pin, 3/8 x 2-1/2 Coiled
Pin, 7/8 x 5.500 HD Type
15.5
60
239
239
30
32
25
15.5
3.5
2
2
4
62
0.9
0.4
1
1.5
277
33
19.5
13
1190
4
2
4
11
3
511
0.85
1.3
1.5
2
2
1.5
138
13.5
4
1
1
0.55
0.95
0.25
4.5
3
2
4
21
I43951648
I455112R11
I463072R12
I463238R2
I463988R4
I464583R2
I464594R2
I464596R2
I465868R1
I467657R1
I470916R1
I472222R1
I472790R2
I476811R1
I481965R3
I483682R1
I484687R2
I484688R2
I485555R1
I485927R3
I486454R1
I486801R1
I490435R1
I490848R1
i491112r2
I491630R2
i491631r2
I491633R1
I49581203
I49581205
I495827R1
I49621094
I522318R2
I524452R1
I524453R1
I524454R1
I526777R3
I542457R1
I542458R1
I543321R1
I543322R1
I543323R1
I543324R1
I543325R1
I543692R1
I543693R1
I57388D
Pin, 1 x 3 Std HD DLD
Collar, Lock 1-1/2 Ecc"
Latch Assy,
Plow Share, RH 18 IN FC
Bolt, Special Plow,7/16Plow Share, LH 18 IN FC
Landside, LH
Brace, Mold to Frog L.H.
Spring, Trip
Bolt, CRG 5/8-11 x 1-1/2
Nut, 1/2 Special
Sleeve, Wear
Stud,
Plate, Trash
Plow Share, RH 18 IN HD
Plate, Trash
Bracket, Trash Plate, LH
Bracket, Trash Plate, RH
Bolt, HHCS 1/2-13 x 4-1/
Plow Share, LH 18 IN HD
Shim, .030 Blade
Washer, Flat 17/32 x 2 x
Clip, Landside
Beam, Rigid
Hub, Spline Complete
Shin, Deep Tillage
Shin, Deep Tillage
Moldboard, Deep Tillage
Washer, 1.281 x 2.0 x .1
Washer, 1.281 x 2 x .060
Spacer, 1.0 od x .782 id
Washer, .938 x 1.75 x .1
Brace, Mold to Frog R.H.
Spring, Upper Helper
Spring, Middle Helper
Spring, Lower Helper
Landside, RH
Tube, Bearing
Clip, Retainer
Landside, Adj Wide Rear
Landside, Adj Wide Rear
Block, Landside Pivot
Brace, Landside LH
Brace, Landside RH
Landside, LH
Landside, RH
Key, Woodruff 5/16 x 2-1
12.5
35
191
23
1.5
35
49
64
61
7.5
0.95
18.5
15
11.5
65
29
25
25
4
65
13.5
4
5.5
1615
93
44
50
185
8
5
8
1.5
48
21
17.5
32
38
108
83
112
145
67
225
225
82
82
2.5
I58994C1
I59055C3
I59056C3
I59058C2
I602958R91
I602958R91P
I609053R1
I617939R1
i62177c1
I62178C1
I651239R1
I663558R1
I669184R1
I674966R91
I69442D
I700705598
I70120D
I74771C1
I824960C91
I87427115
I9413967
I97762C1
IQ3932
J03H1593
J08H4753
J14H794
J14H805
j19h2969
J23096
J24H1367
J24H1373
J24H1401
j28h2612
J28H2612P
J34H288
J34H334
ja34074
JAN103932
JAN140006
JAN141223P
JAN141271P
JAN141470P
JAN141699
JAN141714P
JAN141870
JAN142030
JAN142148
Block, Landside Stop
Bolt, 7/16-14 x 1.5 Spec
Bolt, 7/16-14 x 2" Gr8 C
Pad, Wear RH
Cone, Brg w/Seal
Cone, Bearing w/Seal
Ring, Retaining 1-1/4 HV
Pin, Spring 5/16 x 1-1/2
Bolt, Plow 7/16-14x1-1/4
Bolt, Plow 7/16-14x1-3/4
Washer, Flat 29/32 x 1-1
Bearing, Cup
Clamp, Shield Latch
Pulley, Flat Idler 8" Di
Nut, Slotted 3/4-16 Gr5
Chain, Safety 10000 lb
Nut, Slotted 7/8-14 Hex
Cap, Hub
Pulley, Idler V-Belt 7.3
Cylinder, Hyd 3.5 x 12 S
Nut, Lock 1/2-13 GrB CAD
Tube Assy
Key, Gib 5/16 x 2 x 17/6
Bolt, CRG 1/2-13 x 2-1/2
Bolt, HHCS 5/8-11 x 10-1
Nut, Hex 3/4-10 Gr5 ZN
Nut, Hex 1-8 Gr5 ZN
Bolt, HHCS 5/8-11 x 3-1/
Spring, Compression 1.00
Washer, Flat 21/32 x 1-1
Washer, Flat 21/32 x 1-9
Washer, Flat 25/32 x 1-3
Spacer, 3/4 x 2.00 Black
Spacer, 3/4 x 2.00 Black
Pin, Roll 3/16 x 1-3/4 Z
Pin, Roll 5/16 x 2 ZN
Pin
Kit, Seal (Valve JAN1404
Plug Assy, Closed Center
Sprocket Assy., Truck Co
Bearing Assy, Grabroll M
Slide Assy, Retainer
Chain, Drive Wheel
Sprocket Assy, 14T CA 55
Link, K19 Attachment (CA
Sprocket Assy, 15 Tooth
Sensor Assy, RH
9
0.9
2.5
11
42
81
2.5
0.55
0.55
1.5
4.5
4
12.5
33
2.5
68
2.5
3.5
24
401
0.55
7.5
4
0.85
19.5
0.85
2
2
41
2
6
3
4
6
0.45
0.9
14.5
15.5
147
235
215
281
466
262
8.5
227
74
JAN142149
JAN142149P
JAN142153P
jan142300
jan142341
JAN142665
JAN142705
JAN142706
JAN142706P
JAT30144
JCJ21FN
JH75778
JJD8813
JK40002
JK40014
JK40015
JK40016
JL1713C
jn109877
JN141361P
JN142735P
JN142988P
JN144552
jn144623
JN144693
JN144757
JN144790
JN144790P
JN144795P
jn144798
JN144798P
JN144799
JN144807
JN144893
JN144896
JN144896P
jn145108
JN145108P
JN145970
JN145972
JN145977
JN145977P
jn145980
JN145980P
JN145981
JN145981P
JN146305P
Sensor Assy, LH
Sensor Assy LH
Roller Assy., Hex Bore
Tube Assy, Spring Adj
Sprocket Assy, 8T
Bearing, Ball 35 x 72 x
Sprocket Assy, 16T-25T #
Sprocket Assy, 60B25 Spl
Sprocket Assy, 60B25 Spl
Seal, 1.1 x 1.5 x .37"
Spring, Compression .99
Bushing, Bronze 2-1/4 x
Bearing, Needle 1-1/8 x
Nut, Lock 5/16-18 Gr8 ZN
Nut, Lock 1/2-13 Gr8 ZNNut, Lock 5/8-11 Gr8 ZN
Nut, Lock 3/4-10 Gr8 ZN
Bushing, Bronze 1-1/4 x
Spring, Compres. 1.12 x
Sprocket, 14T ASA60
Pivot, Cyl Anchor/JD 431
Spacer, Grabroll
Rod, Wheel
Spacer
Rod, Bucket
Nut, Wheel 1-8 Guide Sta
Connector, .5 Dia. Ferri
Connector
Guide, 7/8 SQ Roller
Trunion, Wheel Retainer
Trunion Wheel Retainer
Roller Wheel Retainer
Block Replacement
Spacer, Rotary Stripper
Disk Rotary Stripper
Disk Rotary Stripper
Strap, Rocker
Strap, Rocker
Bolt, Eye 5/8-11 x 2-39/
Bushing
Shaft, Cross
Shaft, Cross
Spacer
Spacer
Bracket, Spring
Bracket, Spring
Spindle, Wheel
69
90
147
65
133
34
145
94
101
2.5
24
65
16.5
0.35
0.4
1
0.85
6
134
165
166
17.5
40
18.5
3.5
47
181
15.5
135
8.58
14.5
13
10.5
13
51
39
10.5
29
104
52
55
90
16.5
22
19.5
28
220
JN146355
JN146992
JN147036
jn147174
JN147174P
JN147175
JN147291
JN2018M
JN70509
JN72120P
JN72121P
jn72550
JN72675
JN72677P
JN73390
JN73401
JN73405
JPT1296
JR27218
JS136MP
K03405000P
K03406000P
K08211000
K08212000
K08257000
K08417000P
K08418000P
K08419000
K08426000P
K08427000P
K08429310
K08509000P
K08510000P
K08521000
K08530300
K08546200
K10111166
K14051401
K14081003
K14816165P
K16312070
K16410087
K16901410
K16901436P
K16901845P
K17414011
K17614030
Bolt, Eye 3/4-10 x 14-1/
Bolt, U 7/8-9 x 2" Rolle
Washer, Cupped 21/32 x 1
Stop, Spring Compression
Stop Spring Compression
Stud, Adjusting
Bushing, .875 x .656 x .
Washer, Thrust 1-17/32 x
Gasket Hub
Scraper, Rear Right Hand
Scraper, Rear Left Hand
Cap, Hub
Washer, Retainer 2-1/2 x
Spindle, Digger Wheel
Pin, Valve
Washer, Cupped 13/32 x 1
Clevis, Valve
Bracket, Storing Holder
Plug 9/16 O-Ring
Spring, Ext. 1.20 x 1.65
Spindle Wldt, RH Front,
Spindle Wldt, LH Front,
Angle, Formed
Angle, Corner
Chute Wldt, Side Dump
Spindle Wldt, RH Front,
Spindle Wldt, LH Front,
Angle, Corner
Spindle, RH Front 400 Wa
Spindle, LH Front 400 Wa
Towbar Wldt,
Spindle Wldt, RH Front,
Spindle Wldt,LH Front,2Chute Wldt, Side Dump
Angle, Corner
Towbar Wldt
Wheel, 16.1 x W11C, 8-8Nut, Slotted 7/8-9 NC He
Nut, LUG, 5/8-18 UNF
Pin Wldt, 1.0 x 5.0
Bolt, U 3/4-10 X 8.50" X
Bolt, Stud 5/8-18 UNF x
Bolt, Pivot 7/8 x 4-1/4
Bolt Wldt, Hex 7/8 x 9-1
Bolt Wldt, Hex 1-1/8 x 1
Washer, .906" ID X 3.25"
Bushing, Mach. 7/8" X 1-
263
47
16
30
40
52
6
4.5
1.5
91
82
8
13.5
199
12
69
69
11.5
1.5
78
355
355
49
14
186
357
357
7.5
334
342
284
368
420
328
11
385
241
1.5
4
28
17
3.5
12
48
105
4.5
2.5
K17618030
K17618041
K17628000
K17916100
K21700080P
K21872165
K21931870
K21932750
K24111200
K24111200P
K24731200
K28178300P
K28378311
K28681300P
K28681900P
K28781300
K28781900
K28860801
K28881311P
K29113000
K29113001
K29113902P
K29113903
K29113904P
K29113913
K29113915P
K29213000
K29213010
K29392435
K29394190
K29394240
K29490211P
K29490411P
K29490911P
K29491011P
K29491113P
K29491114P
K29491211P
K29491311P
K29491413P
K30007000
K32708287P
K32709275
K32709285
K32728000
K32728001
K32729000P
Bushing, Machinery 1-1/8
Bushing, Mach 1-1/8" X 2
Bushing, Mach 1-3/4" X 2
Washer, 1.06" ID X 2.12"
Sprocket, 8T
Bearing, Cone 2.165 id
Seal, 1.875 id x 3.005 o
Seal, 2.75 id x 3.75 od
Spring, Comp 7Coil 2.5 x
Spring, Comp 7Coil 2.5 x
Spring, Leaf
Hub Assy, 6 Bolt
Spindle, Straight, 2-1/8
Hub Assy, Q813
Hub Assy, Q819
Hub, w/Cups 8-Bolt
Hub, w/Cups 8-Bolt Q-819
Spindle, Straight, 2.75"
Spindle Wldt, Straight,
Brake Cluster, 13" RH w/
Brake Cluster, 13" LH w/
Cylinder, 13" Wheel RH
Cylinder, 13" Wheel LH
Kit, Wheel Cylinder Repa
Shoe Assy, Front Brake 1
Cup, Shoe Hold Down
Drum, 13" Brake
Drum, 13" Brake
Line, Brake 3/16 x 43-1/
Hose, Hyd Brake 3/16 x 1
Hose, Hyd Brake 3/16 x 2
Bearing, Fiber Button
Damper, w/Brakes
Bracket Assy, Right Cyli
Bracket Assy, Left Cylin
Cylinder Assy, Master 1Cap, Reservoir w/Gasket
Connector,
Gasket,
Kit, Master Cylinder Rep
Tie, Plastic Hose 24"
Tie Rod Assy, 28-1/2
Tie Rod Assy 27-1/2"
Tie Rod Assy, 28-1/2" Lo
Tie Rod, End RH W/Zerk
Tie Rod, End LH W/Zerk
Tie Rod, RH End w/Zerk
1.5
0.5
2
3.5
62
73
9.5
13.5
62
67
74
177
43
408
411
248
198
126
291
303
303
41
41
15
66
1.5
179
172
4.5
29
36
1.5
64
46
46
154
17
7
2
44
0.59885
190
130
249
59
59
38
K32729001P
K44008830
K44008831
K44011340
LS4000027
LS4000097
LS4000125
LS4000126
LS4000228
LS5000063
LSGRA1445
LSGRA1600
LSGRA1784
MP006144
MP006155
MP006156
MP006157
MP006159
MP006190
MP01.11750
MP01.15011
MP01.15360
MP01.15363
MP01.16130
MP01.16180
MP01.16211
MP01.16295
MP01.16300
MP01.16420
MP01.16440
MP01.16451
MP01.16524
MP01.18280.7
MP01.18350
MP01.18370
MP01.19020
MP01.19060
MP01.19120
MP01.19135
MP01.19155
MP01.19160
MP01.19162
MP01.19170.5
MP01.19180
MP01.19190
MP01.19221
MP01.19250
Tie Rod, LH End w/Zerk
Bushing, 1.050 od x .883
Bushing, with 23/64 Hole
Bushing, Bronze 1.325 x
Cylinder, Hyd 3 x 12 les
Valve, Hyd Cushion
Edge, Cutting 6'
Edge, Cutting 7'
Cylinder, Hyd 4 x 24 les
Fitting, Tee 1/2NPT Male
Axle Wldt, 6 Bolt
Pin Wldt, Cylinder
Pin Wldt, Box End
UPDATE KIT - 1050/55 DR
FRONT KIT - 950 FORBX
FRONT KIT - 950 FORBX
FRONT KIT - 1050 FORBX
BEST BUY - 333752B91 (3
PADDLE SET - 60 BLWR
SLAT - OUTFEED APRON
TRANS ASM - 4100
GUARD - PTO W/FLAPS
GUARD - PTO LSU
GUARD - FRONT CHAIN LSU
EXTENSION - CONVEYOR
DOOR - TRANS 4100 LSU
SUPPORT - SHIELD LSU
TIGHTNER - CHAIN (LONG)
EXTENSION - OUTFEED REA
EXTENSION - OUTFEED
EXTENSION - PAN
TUBE - SHIFTER RSU 4100
YOKE - MAIN CHAIN
PLATE - SUPPORT STRAP
SHIM - HOLD DOWN
DOOR, TRANS RSU
PIN - DRIVE 4 SP
STRAP - CONVEYOR
COVER - FRONT 4 SPEED
YOKE, SHORT SHIFT
TRAY-OUTFEED CONVEYOR
YOKE, SHIFT LONG
HOLDDOWN - APRON
GUIDE - APRON
LATCH - CONVEYOR
SHIELD - AUGER DRIVE LS
PROTECTOR - ROOF EDGE
38
77
94
68
314
192
130
151
555
17.5
207
35
54
977
1320
949
1530
1355
643
7
743
169
227
182
192
117
78
32
154
106
87
107
25
23
34
308
6
15.5
111
32
88
32
24
66
15
90
52
MP01.19251
MP01.19350
MP01.19390
MP01.19400
MP01.19450
MP01.19550
MP01.19565
MP01.19566
MP01.19940
MP01.58090
MP01.58260
MP01.58280
MP01.60100.5
MP01.60120.5
mp01.60160
MP01.60160.7
MP01.60220
MP01.60240
MP01.60380
MP01.60390
MP01.60391
MP01.60400
MP01.60440
MP01.60450
MP01.60451
MP01.60500.5
MP01.60570
MP01.60600
MP01.60650
MP01.60651
MP01.60660
MP01.60880
MP01.61010
MP01.61011
MP01.61020
MP01.61021
MP01.61111
MP01.61121
MP01.61201
MP01.61220
MP01.61221
MP01.61324
MP01.61380
MP01.61600
MP01.61601
MP01.62091
MP01.62232
PROTECTOR - ROOF EDGE
EXTENSION, RIGHT SIDE>
PLATE - MAINSHAFT FLOOR
PLATE - MAINSHAFT LSU
EXTENSION - OUTFEED
ANGLE - FLOOR ASM
CHANNEL - REAR PANEL LH
CHANNEL - REAR PANEL RH
PAN - OUTFEED BTM REPL
SPROCKET - 40B09 .75B
HUB - OVER-RUN CLUTCH
SPROCKET - PTO CLUTCH
SPROCKET - 667H 6T 1.50
SPROCKET - 667H 6T
SPROCKET - CA550 8T 1B
SPROCKET - CA550 8T 1B
CLUTCH - TRANS DRIVE
FORK - SHIFTER RSU/LSU
PLATE - PTO CLUTCH
SPACER - 1/2
SPACER - 1/4
SPACER - DRIVE PULLEY
BEARING - MNSHAFT END
SPACER - IDLER SPROCKET
SPACER - IDLER PULLEY
ROLLER - APRON
BOLT - IDLER SPROCKET
TIGHTNER - CHAIN
BUSHING - IDLER SPROCKE
BUSHING - IDLER SPROCKE
BRACKET - APRON TIGHTNE
HOUSING - BEARING
SHAFT - 1 X 17.5 TRANS
SHAFT - UPPER TRANS 410
SHAFT, LOWER TRANS
SHAFT, LOWER TRANS 4100
TENSIONER, CHAIN
SHAFT - 1 X 30.5 PTO
SHAFT - 1 X 26.625
SHAFT - OUTFEED IDLER
SHAFT - 1 X 25.875
SPROCKET - 50A24 2.75B
SPROCKET - DRIVEN 30
COUPLER, TRANS
COUPLER - TRANS
SPROCKET - 40B09 .625B
SPROCKET - DRIVE 11T
136
25
179
141
38
24.2
155
117
114
13.5
141
22
43
95
30
33
138
144
340
3.5
2
12.5
33
31
4
30
10.5
12
8.5
13.5
104
116
97
44
22
35.5
31
50
41
48
38
39
56
11.5
28
34
73
MP01.62401
MP01.62402
MP01.62403
MP01.62404
MP01.62701
MP01.62861.5
MP01.62980.5
MP01.73020
MP01.73042
MP01.73043
MP01.73100
MP01.73240
MP01.73460
MP01.73480
MP01.73520
MP01.73521
MP01.73522
MP01.73530
MP01.73531
MP01.73532
MP01.73542
MP01.73710
MP01.73740
MP01.73807
MP01.73839
MP01.73844
MP01.73850
MP01.73870
MP01.73890
MP01.73900
MP01.73930
MP01.73960
MP01.73980
MP01.74118
MP01.74140
MP01.74150
MP01.74170
MP01.74250
MP01.74570
MP01.75701
MP01.75800
MP01.75810
MP01.76000
MP01.76087
MP01.76088
MP01.76091
MP01.76092
TUBE 4TH - W/SPRKT
TUBE 3RD - W/PLATE
TUBE 2ND - W/PLATE
TUBE 1ST - W/PLATE
DRUM - 4100 TRANS
COUPLER - HYD DRIVE
ADAPTER - 1 TO 1.375 B
ROD, CONVEYOR EXT PIVOT
FITTING - TUBING TAPPED
FITTING - TUBING PLAIN
ROD - ADJUSTING
KEY SQ - 1/4 X 3-1/2
LINK, ADJUSTING
YOKE - ADJUSTING 5/16-2
ROD - CLUTCH 12 LH
ROD - CLUTCH 9.5 LS
ROD - CLUTCH 8.5 RS
ROD - CLUTCH 52.25
ROD - CLUTCH 63 LS
ROD - CLUTCH 68.875 RS
ROD - CLUTCH 11.5 RS
PIN - HYD DRIVE
BOLT - COUPLING 5/16 X
JAMNUT - 1-14
EYELET - CABLE 1/4
SLEEVE - CABLE
STOP - CABLE 3/32
SNAP RING - 1
SPRING - CLUTCH CONTROL
SPRING - EXT 5/8 X
SPRING, OVER-RUN CLUTCH
GRIP - CLUTCH HANDLE
FLAP - PTO SHIELD
PIN - ROLL 3/16 X 3/4
PIN - ROLL 1/4 X 3
PIN - ROLL 5/16 X 1-1/2
PIN - SPIROL 5/16 X
PIN - SPIROL 3/8 X 2-3/
RIVET - POP .187 LG HD
HOSE - HYD 1/2 X 16
APRON - CHN CA550 CROSS
SLAT - CRSCNV 18.156
V-BELT - 2/BX43 TORQUE
SPROCKET - 40B17 1.50B
SPROCKET - 40B24 2BR
SPROCKET - 40B15 1BR
SPROCKET - 40B30 1BR
314
95
90
120
164
157
139
13.5
14.5
3.5
1.5
2.5
55.5
8.5
63
48
33
65
67
81
54
35
6
2.5
0.6
0.6
0.35
5
7.5
6.5
1.5
5.5
5
0.35
0.5964546
0.6
3
5
0.2
23
427
32
40
14.5
37
21
40
MP01.76093
MP01.76094
MP01.76100
MP01.76190
MP01.76190.7
MP01.76200
MP01.76202.7
MP01.76210
MP01.76220
MP01.76229
MP01.76230
MP01.76232
MP01.76238
MP01.76240
MP01.76280
MP01.76280.7
MP01.76300
MP01.76300.7
MP01.76340
MP01.76340.7
MP01.76410
MP01.76415
MP01.76420
MP01.76439
MP01.76440
MP01.76441
MP01.76442
MP01.76443
MP01.76444
MP01.76445
MP01.77040
MP01.77450
MP01.77560
MP01.77760
MP01.77770
MP01.77810
MP01.79510
MP01.79610
MP01.82214.5
MP02.16500
MP031241
MP032020
MP032034
MP032218
MP032219
MP032232
MP032443
SPROCKET - 40B25 1BR
SPROCKET - 40B34 1BR
SPROCKET - 40B16 1BR
SPROCKET - 50B13 1.25B
SPROCKET - 50B13 1.25B
SPROCKET - 50B15 1.25B
SPROCKET - 50B17 1.25B
SPROCKET - 50B18 1.25B
SPROCKET - 50B18 1BR
SPROCKET - 50B20 1BR
SPROCKET - 50B20 1.25B
SPROCKET - 50B22 1BR
SPROCKET - 50B28 1BR
SPROCKET - 50B30 1BR
SPROCKET - 50B57 1.25B
SPROCKET - 50B57 1.25B
SPROCKET - IDLER 50B17
SPROCKET - IDLER 50B17
PULLEY - IDLER 4OD 5/8
PULLEY - IDLER 4OD 5/8
BUSHING - 1 X 1.25 X .7
BUSHING - 1.25 X 1.50 X
BUSHING, BRONZE CLUTCH
SLVBRG .625ID
SLVBRG 1/2 X 3/4 X5/8
BUSHING, 1 X 1 1/4 X
BUSHING - 1 1/2 X 1 3/4
BUSHING - 2 X 2 1/4 X
BUSHING, 2 1/2 X 2 3/4
BUSHING - 1-1/2 X 1-3/4
CHAIN - BOLSTER TIE DOW
BEARING - HD 1
BEARING - SPHERICAL 1.2
DECAL - RUN
DECAL - STOP
DECAL - EMERGENCY STOP
APRON - CHN 16' 667H
APRON - CHN 18.5' 667H
HYD MOTOR - 10 - 1/2
PIN - PULL 1/2 W/Pin
PKG PINS - 900535 (25)
GEAR SET - BEVEL (2) BN
SEAL KIT - HYD MTR H
PKG LUGBOLT - 902409 (8
PKG LUGNUTS - 903294 (8
PKG RINGS- MP902051 (10)
PKG LINKS - 900183 (6)
20
18.5
25
19
35
25
48
33
23
14.5
51
14.5
43
54
56
86
23
34
16.5
22
4.5
5
8.5
0.6
0.8
3
4.5
7.5
17.5
4.5
14
22
19
6.5
3.5
7.5
848
928
622
6
10.5
601
51
15
16.5
13.5
7.5
MP032984
MP032986
MP033019
MP033022
MP033026
MP033067
MP033069
MP033070
MP033503
MP05.10175
MP05.10176
MP05.60106
MP05.61157
MP05.61158
MP05.62132
MP05.62280
MP05.62288
MP05.62290
MP05.62291
MP05.73012
MP05.73014
MP05.73375
MP05.73400
MP05.75154
MP05.75170
MP05.75190.5
MP05.76095
MP05.76102
MP05.76118
MP05.76126
MP05.76128
MP05.76132
MP05.76440
MP05.77561
MP05.77840
MP05.77842
MP05.77847
MP05.78050
MP07.06701
MP07.17751
MP07.17764
MP07.17848
MP07.26024
MP08.69210
MP09.70761
MP09.70765
MP09.70771
PKG BSHGS - 307466B1 (5
PKG BUSHINGS - 312582B2
BEST BUY - 900212 (30)
BEST BUY - 901155 (20)
BEST BUY - 902833 (24)
BEST BUY - 901181 (6)
BEST BUY - 901151 (6)
BEST BUY - 901150 (6)
SEALKIT - HS/RS HYDMTR
BRACKET - BTR PDL RH
BRACKET - BTR PDL LH
SLIDE - APRON
SHAFT, PTO
SHAFT 1.25 X 40.06 PTO
SPROCKET - 60B17 1.375
SPROCKET - 40B34 W/BSHG
CLUTCH - DRV 2110/2230
JAW CLUTCH - SPLINED
YOKE - BEATER SHIFT W/Z
SPRING, BEATER CLUTCH
SPRING, LITTER PAN
CLAMP - HOSE .625ID DBL
COLLAR - 1-1/4 SPLIT
SLAT - W/LINKS
VALVE - CHECK IN-LINE
VALVE - FLOW CONTROL
SPROCKET - 40B15 1.25B
SPROCKET - 40B19 1.25B
SPROCKET - 60B12 1.25B
SPROCKET - 60B17 1.25B
SPROCKET - 60B19 1.25B
SPROCKET - 60B23 1.25B
BUSHING - BRONZE
BEARING - HOUSED 1-1/4
SEAL - HYD GATE BOTTOM
SEAL - CORNER GATE
SEAL - SIDE GATE 2140/
HUB, ASM 8-BOLT
GASKET - EPDM 1-1/2 ST
U-BOLT-1/2 X 3-5/8 X 3
SPRING
ELBOW - 90D MALE 3/8JIC
HITCH/CLEVIS ASM - CATROOF SECT - 39.25X112
NUT - JAM 3/4-16 LH G22
NUT - SLOTTED 3/4-16
NUT - LOCK 7/8-9 NYL IN
16.5
39
241
115
87
46
32
56
64
12
9.5
8
17
82
57
24
35
25
24
16.5
3
3
5.5
51
76
264
9
15.5
19.5
108
81
38
0.59885
23
37
10
4
204
0.95
35
4.5
5
154
24
3
2
1.5
MP09.70782
MP09.70791
MP09.70891
MP09.70941
MP09.70954
MP09.70985
MP09.70986
MP09.70987
MP09.71007
MP09.71112
MP09.71113
MP09.71121
MP09.71122
MP09.71123
MP09.71251
MP09.71303
MP09.71341
MP09.71532
MP09.71621
MP09.71815
MP09.72000
MP09.72001
MP09.72005
MP09.72008
MP09.72010
MP09.72600
MP09.72807
MP09.72900
MP09.72901
MP09.72902
MP09.73000
MP09.73200
MP09.73300
MP09.73501
MP09.73502
MP09.73603
MP09.73710
MP09.73800
MP09.73803
MP09.73900
MP09.74002
MP09.74007
MP09.74111
MP09.74119
MP09.74127
MP09.74139
MP09.74157
NUT - SLOTTED 1-1/8-7
NUT - LOCK 1-8 JAM NYL
WASHER - FLAT 1/4 X 1 X
WASHER - FLAT 1/2
FLATWASHER, 5/8, HT TRT
WASHER - FLAT 1-1/4 X
WASHER - FLAT 1-1/2X
WASHER - FLAT 1-3/4X
SCREW - 10-24X1-7/16
HHDBLT - G5 5/16-18 X
HHDBLT - G5 5/16-18 X 1
HHDBLT - G5 5/16 X 1
HHDBLT - 5/16-18 X 1-1/4
SCREW - CAP 5/16-18X1
HHDBLT - G5 3/8-16 X 3/4
HHDBLT - G9 3/8 X 2
HHDBLT - G5 3/8 X 4 TA
HHDBLT - G8 1/2-20 X
HHDBLT - 1/2-13 X 5
CAP SCREW - 1-8 X 12
PIN - ROLL 10 X 60 MM
PIN - ROLL 6 X 60MM DIN
PIN - ROLL 10 X 65 MM
PIN - SPIROL 5/8 X 3 1/
PIN - ROLL 3/8 X 2
GRZ ZERK - M8 X 1
SCREW - MACH #10-24X5/8
SCREW - M14-2 X 110
HHDBLT - M10-1.5 X25
HHDBLT - G12.9 M12-1.75
WASHER - LOCK Helical
WASHER - BOLT 13X24X2.5
MACH BSHG -1-3/8 X 2-1/
PIN - SAFTEY
PIN - HAIR .78 ID .105
PIN - CLEVIS 1 X 3-3/8
HHDBLT - G5 5/8-11 X
HHDBLT - G8.8 M12-1.75
HHDBLT - G8.8 M12-1.75
PIN - COTTER 1/8 X 2
STUD - WHEEL 9/16-18 X
LUG BOLT - 1/2-20 29/32
VALVE - RESTRICTOR FR-4
CLAMP - SS HOSE
CONNECTOR - 37DEG FLARE
COUPLING - 1/4 NPTF
COUPLER - QUICK 3/4-16
7.5
7
0.4
1.5
0.8
0.6
0.7
0.9
1.5
0.5
0.65
1.5
1.5
0.55
0.7
2.5
0.9
0.85
1.5
26
1.5
0.7
1.5
13.5
0.75
3
0.4
2.5
2
1.5
0.45
0.9
1.5
2.5
0.55
9.5
6
3
2.5
0.75
8.5
1.5
52
5
6
4
34
MP09.74158
MP09.74201
MP09.74300
MP09.74302
MP100.11100
MP11.14300
MP11.77120
MP11.77140
MP11.77215
MP11.77216
MP11.77790
MP110090A1
MP12.00090
MP12.00093
MP12.00114
MP12.10016.5
MP12.10018
MP12.10026
MP12.10030
MP12.10035
MP12.10040
MP12.10048.5
MP12.10050.7
MP12.10051.7
MP12.10056
MP12.10059
MP12.10060
MP12.10068
MP12.10068.7
MP12.10075.7
MP12.10077
MP12.10078
MP12.10082
MP12.10089
MP12.10097
MP12.10099
MP12.10110
MP12.10152.7
MP12.10157
MP12.10157.7
MP12.10162.7
MP12.10163.7
MP12.10164.7
MP12.10165.7
MP12.10178
MP12.10190
MP12.10300
COUPLER - QUICK MALE
U-BOLT - 1/4 X 1-1/4 X
HITCH PIN - 5/8 W/CLIP
PIN - HITCH 3/8 X 1-1/2
RING - RETAINING EXT 1
TUBING - 1/8OD REFRIG
CABLE - 3/32 7X7 VINYL
CABLE 1/4" (7X19 strand)
PAINT - CHARCOAL 11OZ S
PAINT - GREEN VICTOR
MESH - PLASTIC TENSAR
SPRING - COMPRESSION
WHEEL - 15 X 10 LBH
WHEEL - 15 X 10 LBH
WHEEL - W14C-16.1 8-BOLT
BRACKET - BOLSTER 38
BUSHING - 2.25 X 2.62 X
BUSHING - .875X1.00 X
POLE - STD W/DECAL
POLE EXT - (69) WO/PIV
ADJUSTOR
SPACER - .65 X 1.0 X 3.
REACH - SHORT
REACH - LONG (STD)
SPRING - COMP .38X2.00X
BALL JOINT - 3/4 RH
BALL JOINT - 3/4 LH
TIE ROD - 1 X 24.75
TIE ROD - 1 X 24.75
WASHER - FLAT .406X3.06
WASHER - FLAT 2.33X3.53
WASHER - SPEC 2.08X3.50
SPINDLE - 2.25 X 17
PIN - 7/8 X 10-1/4
SPINDLE - 2 X 17
BUSHING - 1.75 X 2.00 X
PIN - TANDEM PIVOT 1.75
HUB - WHEEL 6-BLT W/CUP
HUB - WHEEL 8-BLT W/CUP
HUB - WHEEL 8BLT W/CUPS
SPINDLE - FRONT LH 2.25
SPINDLE - FRONT RH 2.25
SPINDLE - FRONT LH 2
SPINDLE - FRONT RH 2
HITCH BOX
PIN - 7/8 X 11-1/8
SPINDLE, FRONT 2-3/4
14
2
7.5
16.5
0.95
1.5
0.6
0.95
14
25
7
29
154
111
205
26
19.5
2.5
246
256
55
5.5
110
167
33
44
49
34
52
3.5
7.5
9.5
78
24
69
13
76
69
112
157
197
197
154
152
504
18
107
MP12.10302.7
MP12.10303
MP12.10304
MP12.10322
MP12.10324
MP12.10345.7
MP12.10349
MP12.10360.7
MP12.10374
MP12.10375
MP12.10388
MP12.10403
MP12.10405.5
MP12.10406.5
MP12.10407.5
MP12.10410.5
MP12.10414.5
MP12.10415.5
MP12.10433.5
MP12.10434
MP12.10436
MP12.10438.5
MP12.10440.5
MP12.10442.5
MP12.10445
MP12.10446
MP12.10447
MP12.10450
MP12.10451
MP12.10458
MP12.10490
MP12.10495
MP12.10497.7
MP12.10502
MP12.10504
MP12.10507
MP12.10516.7
MP12.10524.7
MP12.10526.7
MP12.10527
MP12.10530
MP12.10533
MP12.10538.7
MP12.10553.7
MP12.10557.7
MP12.10561.7
MP12.10567.7
TIE ROD - 1.50 X 23.625
BALL JOINT - LH
BALL JOINT - RH
BUSHING - 2.75 X 3.00 X
WASHER - FLAT 2.81X4.25
POLE - LONG W/DECAL
SPINDLE - 2.75 X 15.625
ADJUSTER
NUT - JAM 1-16 LH
NUT - JAM 1-16
PIN - 3/4 X 7
BUSHING - POLE
PIVOT - BRAKE ADJUSTER
SPACER - SHOCK ABSORBER
SUPPORT - BRAKE
POLE EXT - (62.83) 14/1
SPACER - SHOCK ABSORBER
POLE - BRAKE
BUSHING - BRAKE INNER
PUSH ROD - BRAKE
PIN - 7/8 BRAKE
STOP - INNER BUSHING
CYLINDER - MASTER #2374
BRACKET - CYLINDER LH
UNION - BRAKE
HOSE - BRAKE 18-7/8
TEE - W/BRK (BRAKE)
LINE - BRAKE 15'
LINE - BRAKE 60
LINE - BRAKE 4-1/2
SPRING - COMP 1.87OD X3
BOLT - SPADE 3/4X15.5
GUIDE - SPRING
STOP - LATCH CHANNEL
PIN - 5/8 X 6-1/2
SPRING - FLAT .035 X 3.
POLE EXT - (60) 10/12/
ADJUSTER
STOP - LATCH HANDLE
PIN - 5/8 X 7
KIT - LATCH STOP
TELEPOLE - ASM LONG 10/
BOLSTER - FRONT 10T/12T
BOLSTER - REAR 12/14T
PIN - HITCH 7/8 X 10.75
HITCH BOX - WO/SPACER &
PIN - TANDEM PIVOT 1.75
62
45
47
21
9.5
476
84
90
26
26
14.5
20
63
9.5
151
300
10
721
24
72
12.5
10.5
139
48
2.5
32
9
41
16
8
31
25
11
15
13
11.5
144
292
13
17.5
109
832
1115
673
31
393
78
MP12.10579.7
MP12.10582.7
MP12.10596.7
MP12.10597.7
MP12.10598.7
MP12.10603.7
MP12.10606.7
MP12.10611
MP12.10612
MP12.10613
MP12.10616.7
MP12.10617.7
MP12.10620.7
MP12.10651
MP12.10653.7
MP12.10655
MP12.10656
MP12.10665.7
MP12.10671
MP12.10674.5
MP12.10685
MP12.10694
MP12.10704
MP12.10736.7
MP12.10738
MP12.10760.7
MP12.10764.7
MP12.10775
MP12.10783
MP12.10799
MP12.10806.7
MP1271
MP14.16201
MP14.75163
MP14.77107
MP1544585C1
MP16.10039
MP16.10040
MP16.10041
MP16.10042
MP16.10043
MP16.10051
MP16.10062
MP16.10072
MP16.10073
MP16.10074
MP16.10075
RUNNING GEAR ASM FRONT
BOLSTER - FRONT 12T/14T
TANDEM - 12T W/O HUBS 2
TANDEM - 14T WO/HUBS
POLE - LONG
POLE EXT - (60) 15/18/
HITCH PIN - 1-1/4 X
TANDEM - 12T W/O HUBS 2
TANDEM - 12T W/O HUBS 2
TANDEM - 14T W/O HUBS
SPINDLE - FRONT LH 2.75
SPINDLE - FRONT RH 2.75
BOLSTER - FRONT 15T/18T
PIN - 5/8 X 6.06
RUNNING GEAR ASM FRONT
TELEPOLE ASSY, LONG
PIN - 3/4 X 6-3/8
HITCH BOX
HUB - WHEEL W/BRK HOLES
LINK - OFFSET
TANDEM - 18T W/O HUBS 2
TELEPOLE ASM - LONG
POLE - LONG 10/12/14T
PIN - HITCH 7/8 X 11-3/
KIT - HITCH BOX/SPACER
REACH - EXTRA LONG 144
BOLSTER - REAR 17T
SPINDLE - FRONT RH 3
POCKET - STAKE
WHEEL - W14C-16.1 8 BOL
TANDEM, WLDMNT 3 HUB/S
SPRING - 1/8 X 5-9/16
DRUM - BOOT #305
FLIGHT - W/ATTCH LINK 2
FLANGETTE - 52MM 3 TRI
TENSIONER - 3 X 1.56 U
EXTENSION - SIDE RH UNI
EXTENSION - UNIT SIDE L
STAKE, LEFT REAR
PANEL - 44.5 X 86.75 W
PANEL - UPPER 34X86.75
STAKE, RIGHT REAR
PROTECTOR - ROOF EDGE
APRON - CHN 16' 667H 15
APRON - CHN 18' 667H 17
STAKE, TAILGATE, L/S
STAKE, TAILGATE, R/S
2870
1045
546
762
357
270
58
780
675
1340
318
304
1380
81
3380
1055
17.5
492
192
16
1170
736
278
47
459
384
1590
672
110
245
1605
7
300
13
2.5
17.5
40
52
136
105
80
131
60
860
886
40
46
MP16.10082
MP16.10092
MP16.10099
MP16.10104
MP16.10107
MP16.10110
MP16.10156
MP16.10157
MP16.10173.7
MP16.10174
MP16.10180
MP16.10184
MP16.10192
MP16.10193.7
MP16.10194
MP16.10195
MP16.10196.7
MP16.10197
MP16.10197.7
MP16.10198
MP16.10198.7
mp16.10199
MP16.10199.7
MP16.10200
MP16.10203
MP16.10204.5
MP16.10205
MP16.10206
MP16.10210
MP16.10224
MP16.10225
MP16.10229
MP16.10231
MP16.10239.7
MP16.10240.7
MP16.10245
MP16.10247
MP16.10253
MP16.10255
MP16.10256
MP16.10260.7
MP16.10267
MP16.10268
MP16.10270
MP16.10272
MP16.10276
MP16.10277
GUARD - TRANSMISSION LS
SIDE, UPPER L/S 18'
SHAFT - 1.25 X 42.75 A
STAKE - MIDDLE
STAKE - FRONT RH
PANEL - SLANT
KEY SQ - 5/16 X 6
SHAFT - JACK
RETURN - OUTFEED EXTENS
OUTFEED EXTEN REAR LSU
OUTFEED EXTEN ASS'Y FRO
SHAFT - 1 X 18.4 PTO
GRIP - HANDLE
SPROCKET - 50B19 1.25B
SHAFT - 1 X 28.92 P
SPACER - .36 X .62 X .3
SHEAVE - 2GRV 6.25PD DR
SPROCKET - 50B17 1BR
SPROCKET - 50B17 1BR
SPROCKET - 50B21 1BR
SPROCKET - 50B21 1BR
SPROCKET - 50B30 1BR
SPROCKET - 50B30 1BR
SPROCKET - 60B18 1.375
SPROCKET - DBL 50/25 40
APRON - CHN CA550 CROSS
SHAFT - 1.50 X 92.25 A
CHAIN - RLR #50 154P
BRACKET - BEARING HOUSI
SHIELD - 5100 SIDE
FLAP - PTO HANGER
ROD - TRANSMISSION
STRAP - IDLER
SPACER - 1.05 X 1.31 X
SPROCKET - 40B29 1.25B
BRACKET - SPRING ADJUST
BEARING - PILLOW 1
SHAFT,PRIMARY BEATER DR
ROD,IDLER
LEVER - IDLER
SPACER - .56 X 1.00 X 1
DECAL - MILLER
DECAL - PRO 5100
SILL, FLOOR REAR L/S 16
SILL, FLOOR FRONT L/S 1
SNAP RING - 90 UNI7437
SHIM KIT
491
182
48
117
153
235
2
23
35.5
288
289
31
4
24
41
6.5
74
81
92
60
48
21
51
67
38
393
146
26
11.5
47
7
10
9
9.5
30
7.5
8
74
7
85
15.5
30
34
86
86
5
9.5
MP16.10278
MP16.10279
MP16.10280
MP16.10281
MP16.10283
MP16.10284
MP16.10286
MP16.10287
MP16.10288
MP16.10289
MP16.10290
MP16.10291
MP16.10294
MP16.10295
MP16.10296
MP16.10297
MP16.10298
MP16.10299
MP16.10304
MP16.10305
MP16.10306
MP16.10308
MP16.10309
MP16.10310
MP16.10311
MP16.10312
MP16.10313
MP16.10314
MP16.10315
MP16.10316
MP16.10317
MP16.10320
MP16.10321
MP16.10322
MP16.10325
MP16.10362.5
MP16.10367.5
MP16.10391
MP16.10395.7
MP16.10430
MP16.10432
MP16.10440
MP16.10451
MP16.10452
MP16.10453
MP16.10459.7
MP16.10460.7
BEARING - ROLLER 30210
GEAR - 28 M5.35
SNAP RING - 55 UNI7436
SLEEVE
HHDBLT - GR8.8 M8X14
PLUG - OIL FILLER TCSTGEAR - 30T M3.5
GEAR
KEY - PARALLEL
SPRING
GEARS
SHIM - 25.6X1.0
SHIM KIT
SNAP RING - 30 UNI7435
SHAFT - PINION 11T M5.3
OIL SEAL - 30X62X10
GEAR
BUSHING - SPECIAL
SPRING
BEARING - 6305
KEY - PARALLEL
SHAFT - GEAR BOX
PAD
SHIM KIT
PIN - SPRING 3.5MM X 30
PIN - SPRING 6MM X 30MM
LEVER
SNAP RING - 5 20 UNI743
O-RING - OR-3062
SHAFT - SHIFTER PIVOT
FORK
SPRING
LEVER
BALL - 13/32 10.3
SNAP RING - 30 UNI7436
STRAP - OUTFEED SUPT LW
APRON - CHN EXT CROSSCN
SHAFT - APRON DRV REAR
COUPLER
SHIELD - SIDE RSU 5100
SHAFT, TAKEUP COMBO
PULLEY, IDLER FLAT 3.25
PIN - LYNCH 7/16 (1-1/
SPACER - .40X.75X.50
APRON - CHN 18' 667H 18
COUPLER - 1.25 SHAFT
COUPLER - 1-1/4-1 SHAF
64
185
5
279
2.5
5
205
248
15
11.5
488
1.5
9.5
0.85
340
8
283
166
18.25
12
3
124
17
5
1.5
0.8
71
1.5
0.8
68
92
48
100
2
2.5
17
101
463
90
33
34
13
2.5
24
581
138
45
MP16.10470
MP16.10471
MP16.10499
MP16.10503
MP16.10504
MP16.10505
MP16.10506
MP16.10509
MP16.10510
MP16.10512
MP16.10518
MP16.10520
MP16.10526
MP16.10529
MP16.10534.5
MP16.10537.5
MP16.10542
MP16.10552
MP16.10566.7
MP16.10572.5
MP16.10576
MP16.10579
MP16.10580
MP16.10589
MP16.10590
MP16.10593
MP16.10595
MP16.10602
MP16.10606
MP16.10607
MP16.10609
MP16.10621
MP16.10622
MP16.10628
MP16.10629
MP16.10630
MP16.10636
MP16.10637
MP16.10644.7
MP16.10645
MP16.10647
MP16.10649
MP16.10652.7
MP16.10654
MP16.10659
MP16.10660
MP16.10661.5
SHAFT - PTO DRIVE COMBO
LOCKCOLLAR, 3/8
TENSIONER - CHAIN
BEARING - ROLLER 30206
RING - RETAINING INT 62
CAP - 62 X 10
SHIM KIT
SHIM KIT
CAP - 72 X 10
RING - RETAINING INT 72
SUPPORT, LATCH
ROOF SECT - RU
PLUG - GAS 1/2 HHD
SPROCKET - 60B18 1.375
BLOCK - 2 RISER
BLOCK - 3 RISER
HARDWARE BAG, RISER KIT
DECAL - DANGER DOOR
PAN - OUTFEED EXTENSION
APRON - CHN EXT CROSS C
PBK - FORAGE BOX 5100
OIL SEAL
BEARING
SPACER
BEARING
OIL SEAL
BEARING
SHIM KIT - MASTER FORAG
PANEL - REAR TAKEUP W/D
GUARD - PTO W/DECALS
PUSH BAR - SAFETY W/DEC
SPROCKET - 60B36 1.50B
BRACKET - GEARBOX
BUSHING - 2.50X2.75 X .
BEARING - OUTER LH
BEARING - OUTER RH
SHIELD - PTO OUTER (RBR
SHIELD - PTO INNER (RBR
BEARING ASM - OUTER 2.2
BUSHING - 1.25 X 1.50 X
SPROCKET - 80B28 1.50B
SPROCKET - 80B14 1.375
TENSIONER - CHAIN
SPACER 1.50 X 2.00 X 2.
SEAL - SLANT PANEL
SEAL - APRON SHAFT
RETAINER - SEAL
39
1.5
21
19.5
2
8
6.5
21
17.5
3.5
9
105
2.5
96
167
176
11.5
6.5
163
66
7
12
27
28
22
12.5
33
60
343
319
336
117
22
23
77
100
51
52
91
9
108
120
70
14.5
42
34
11
MP16.10662
MP16.10667
MP16.10671.7
MP16.10673
MP16.10674
MP16.10680
MP16.10685
MP16.10698.5
MP16.10700
MP16.10701.5
MP16.10717
MP16.10721
MP16.10722
MP16.10725
MP16.10726
MP16.10727
MP16.10728
MP16.10730
MP16.10731
MP16.10732
MP16.10737
MP16.10738
MP16.10742
MP16.10750
MP16.10758
MP16.10805.5
MP16.10806.5
MP16.10807
MP16.20001.1
MP16.20001.2
MP16.20001.3
MP16.20002.1
MP16.20002.2
MP16.20002.3
MP16.20003.1
MP16.20003.2
MP16.20003.3
MP16.20004.1
MP16.20004.2
MP16.20004.3
MP16.20006.5
MP16.20007.5
MP16.20018.5
MP16.20031
MP16.20033
MP16.20034.7
MP16.20061
GEARBOX - 4-SPD LH Drive
SPROCKET - 80B14 1.50B
SPROCKET - 80B48 1.75B
CHAIN - RLR #80 72P
CHAIN - RLR #80 50P
GUARD - REAR DRIVE
PANEL - REAR DOOR W/DEC
BRACKET - HYD ADAPTER
PLATE, ADAPTER HYD. DRI
PLATE - HYD DRIVE
GUARD - FRONT W/DECALS
PANEL - REAR DOOR W/DEC
PANEL - UPPER FRONT 17X
OIL SEAL - DOUBLE LIP 4
CAP - 80 X 10
GEAR - 41 M4
SHAFT - GEAR BOX LSU
SHIM KIT
RING - RETAINING INT 80
BRG CUP&CONE - #30208
KEY - PARALLEL 12X8X50
KIT - SHIM MASTER FORAG
LIGHT - AMBER/RED LH DU
DECAL - CLIP
HYD MOTOR - WHITE 14
COVER - CROSS CONV FRON
HOLDDOWN - CROSS CNV RE
KIT - CROSS CONV HOLDDO
STAKE - REAR
STAKE - REAR
STAKE - REAR
STAKE - MIDDLE (MILLER)
STAKE - MIDDLE (BADGER)
STAKE - MIDDLE (VICTOR)
STAKE - FRONT LEFT (MIL
STAKE - FRONT LEFT (BAD
STAKE - FRONT LEFT (VIC
STAKE - FRONT RIGHT (MI
STAKE - FRONT RIGHT (BA
STAKE - FRONT RIGHT (VI
PLATE - OUTFEED TAKEUP
BRACKET - TAKEUP OUTFEE
BRACKET - TAKEUP
UNIT SHELL - WELD LSU/L
BEATER - DRIVE
BEATER - DRIVEN
SIDE - LOWER LH 16'
2665
46
214
59
47
52
105
160
24
47
291
110
45
14.5
18.5
766
160
31
4.5
39
3.5
72
98
0.9
682
98
34
67
66
75
66
68
69
64
99
97
96
96
98
96
74
77
6
1815
486
520
309
MP16.20063
MP16.20064
MP16.20065
MP16.20066
MP16.20067
MP16.20068
MP16.20068.7
MP16.20069
MP16.20069.7
MP16.20072.5
MP16.20073.5
MP16.20074.5
MP16.20077.1
MP16.20077.3
MP16.20078.1
MP16.20078.3
MP16.20079P
MP16.20080P
MP16.20081
MP16.20081P
MP16.20082
MP16.20083
MP16.20084.5
MP16.20090.7
MP16.20091.7
MP16.20092.7
MP16.20093
MP16.20094.7
MP16.20096.7
MP16.20097
MP16.20098
MP16.20104.1
MP16.20104.2
MP16.20104.3
mp16.20106.1
MP16.20106.3
MP16.20107.1
MP16.20107.3
MP16.20108.1
MP16.20108.2
MP16.20110P
MP16.20114
MP16.20118
MP16.20119
MP16.20120
MP16.20121
MP16.20126.7
SIDE - LOWER RH 16'
SIDE - UPPER LH 16'
SIDE - UPPER RH 16'
ROOF SECT - 34X118.04 2
ROOF SECT - 10.67X118.04
SILL - ROOF LH 16'
SILL - ROOF LH 16'
SILL - ROOF RH 16'
SILL - ROOF RH 16'
PAD - SLANT PANEL
BAR - SLANT PANEL LEFT
PANEL - SLANT
STAKE - REAR RH
STAKE - REAR RH
STAKE - REAR LH
STAKE - REAR LH
FLOOR - LHFRONT 42.81X
FLOOR - RHFRONT 42.81X
FLOOR - REAR 42.81X114
FLOOR - REAR 42.81X114
APRON - CHN 18' 667H 17
APRON - CHN 16' 667H 15
SHAFT, IDLER
OUTFEED - FRONT EXTENSI
OUTFEED - REAR EXTENSIO
HANDLE - SAFETY CLUTCH
HANDLE - BEATER CLUTCH
LEVER - IDLER
ROD - IDLER
ROD - BEATER CLUTCH
SHAFT - CONTROL
BULKHEAD - FRONT SHIELD
BULKHEAD - FRONT SHIELD
BULKHEAD - FRONT SHIELD
SHIELD - SIDE
SHIELD - SIDE
SHIELD - TRANSMISSION
SHIELD - TRANSMISSION
SHIELD - BEATER
SHIELD - BEATER
FLOOR - REAR 42.81X 90
EXTENSION, STRINGER RT
SPRING - EXT .054 X .56
SIDE - LOWER RH 18'
SIDE - LOWER LH 18'
SIDE - UPPER RH 18'
SILL - ROOF LH 18'
471
250
250
163
140
188
261
188
261
15.5
12.5
109
37
47
50
53
20
152
221
201
1255
833
48
29
37
26
19.5
82
17.5
21
109
19.5
28
33
55
45
82
64
65
63
147
94
7.5
421
421
335
292
MP16.20127.7
MP16.20130.5
MP16.20134
MP16.20135
MP16.20139.7
MP16.20144
MP16.20144.7
MP16.20145.7
MP16.20147.1
MP16.20147.3
MP16.20148.1
MP16.20148.2
MP16.20159
MP16.20160
MP16.20162
MP16.20169
MP16.20170
MP16.20173.5
MP16.20176
MP16.20178
MP16.20179
MP16.20183.7
MP16.20186
mp16.20187
MP16.20187.5
MP16.20191
MP16.20192
MP16.20193
MP16.20195
MP16.20196
MP16.20200
MP16.20201
MP16.20202.7
MP16.20203.7
MP16.20204.7
MP16.20205
MP16.20206
MP16.20207
MP16.20208
MP16.20209
MP16.20210
MP16.20211
MP16.20212
MP16.20213
MP16.20214
MP16.20229.5
MP16.20230.5
SILL - ROOF RH 18'
BAR - SLANT PANEL RIGHT
CAP, BEATER PLAIN
APRON - CHN 18' 667H 18
CLEANOUT - 21.92WIDE B
HINGE - BEATER SHIELD
HINGE - BEATER SHIELD 4
HINGE - SHIELD 23
STAKE - REAR RH REAR UN
STAKE - REAR RH REAR UN
STAKE - REAR LH REAR UN
STAKE - REAR LH REAR UN
FLOOR - POLY LHFRONT 42
FLOOR - POLY RHFRONT 42
SHAFT - CENTER COMBO
END, SAFETY PUSH BAR R/
HANGER, BEARING
HINGE - REAR UNLOAD L/S
EYEBOLT - 10-24 X 1
DECAL - BEFORE OPERATIN
DECAL - SHIELD IS OFF
GUSSET - FRONT SHIELD
SHAFT - 1 X 26.75 O
SHAFT - 1 X 26.31 OUTF
SHAFT - 1 X 26
LIGHT - AMBER
LIGHT - RED
GROMMET - LIGHT
DECAL - QUADRANT
DECAL - 4TH
WASHER - SPECIAL
SHAFT - 1.50 X 96 R-AP
SIDE - EXTENSION RH
SIDE - EXTENSION LH
BRACKET - LIGHT SOCKET
DECAL - MILLER PRO 3.5
DECAL - PRO 5 X 14.265
DECAL - 5200
DECAL - MILLER 5 X 27.5
BUSHING - .50 X .72 X .
DECAL - OPERATING INST.
DECAL - SAFETY/CROSS CO
DECAL - MAIN APRON/BEAT
SOCKET - 7 POLE
HARNESS - CONNECTOR 15'
LATCH - RH
LATCH - LH
316
12
11
1035
86
7
13
30
99
102
103
97
439
489
280
5.5
8
34
1.5
4.5
2
7.5
38
34
36
9.5
9.5
2.5
6
4.5
6
206
43
38
9.5
6
6.5
15
15
0.6
8
4
5.5
33
83
40
46
MP16.20236.1
MP16.20241.1
MP16.20241.3
MP16.20242.1
MP16.20254.7
MP16.20255.1
MP16.20256.1
MP16.20287.7
MP16.20290.5
MP16.20292.7
MP16.20293
MP16.20294
MP16.20295
MP16.20296
MP16.20298
MP16.20330.7
MP16.20331
MP16.20345.7
MP16.20346.7
MP16.20347.1
MP16.20347.2
MP16.20347.3
MP16.20349.7
MP16.20359.5
MP16.20360.5
MP16.20371
MP16.20371.7
MP16.20372.7
MP16.20383.7
MP16.20385.7
MP16.20390
MP16.20391
MP16.20393.5
MP16.20397
MP16.20398
MP16.20400P
MP16.20403
MP16.20407.5
MP16.20410
MP16.20412
MP16.20413
MP16.20414
MP16.20414.2
MP16.20414.3
MP16.20415
MP16.20416
MP16.20416.2
SHIELD - DOOR
SHIELD - FRONT REAR UNL
SHIELD - FRONT REAR UNL
EDGE GUARD
BRACKET - ANGLE
STAKE - FRONT LH REAR U
STAKE - FRONT RH REAR U
BRACKET - TANDEM
SPROCKET - 80B48 1.50B
SILL - ROOF RH 18'
SIDE - UPPER RH REAR UN
SIDE - UPPER LH REAR UN
SIDE - LOWER RH REAR UN
SIDE - LOWER LH REAR UN
SPROCKET - 80B28 BRG/BR
PROTECTOR - ROOF EDGE R
ROOF SECT - 24.33X118.04
GUARD - WRAPPER REAR
GUARD - WRAPPER LOWER R
GUARD - DOOR HYD DRIVE
GUARD - DOOR HYD DRIVE
GUARD - DOOR HYD DRIVE
CLIP - SILL
STOP - LATCH LH
STOP - LATCH RH
PROTECTOR - ROOF EDGE 4
PROTECTOR - ROOF EDGE 4
PROTECTOR - ROOF EDGE R
FRAME - OUTFEED 30 LSU
FRAME - OUTFEED 20
SPRING - EXT .085 X .75
SHAFT - CROSS
BEARING - OUTER 1.25
APRON - CHN 18' 667H 17
HARNESS - 18' REAR UNLO
FLOOR - RHREAR 42.81 X
DECAL, QUADRANT RSU
BAR - SLANT PANEL RH RU
UNIT SHELL - 5200 MILLE
APRON - CHN 18' 667X 17
APRON - CHN 18' 667X 18
SHIELD - REAR W/DECAL
SHIELD - REAR W/DECAL
SHIELD - REAR W/DECAL
PANEL - R FILLER VENTS
PUSH BAR - SAFETY W/DEC
PUSH BAR - SAFETY W/DEC
67
110
109
80
8
99
116
8.5
214
291
203
186
217
237
395
73
75
9
13.5
72
60
109
4
30
24
65
67
65
390
348
13.5
162
55
942
151
316
15.5
14.5
2175
1300
1245
75
110
118
187
155
227
MP16.20416.3
MP16.20421
MP16.20421.2
MP16.20422
mp16.20427.7
MP16.20430.1
MP16.20430.2
MP16.20431.1
MP16.20442
MP16.20442.3
MP16.20443
MP16.20445.5
MP16.20448
MP16.20449.7
MP16.20450.7
MP16.20455.5
MP16.20456.5
MP16.20458
MP16.20459.5
MP16.20463.5
MP16.20464.5
MP16.20465
MP16.20475
MP16.20483.5
MP16.20484
MP16.20490
MP16.20494
MP16.20504
MP16.20508
MP16.20509
MP16.20513
MP16.20514
MP16.20515
MP16.20516
MP16.20523.5
MP16.20524
MP16.20525
MP16.20531
MP16.20534.7
MP16.20536
MP16.20540
MP16.20544.7
MP16.20555.7
MP16.20588
MP16.20589
MP16.20614.2
MP16.20614.3
PUSH BAR - SAFETY W/DEC
SHIELD - FRONT W/DECALS
SHIELD - FRONT W/DECALS
SHIELD - FRONT RSU W/DE
PROTECTOR - ROOF EDGE
STAKE - FRONT ENDGATE R
STAKE - FRONT ENDGATE R
STAKE - FRONT ENDGATE L
GUARD - PTO W/DECAL
GUARD - PTO W/DECAL
GUARD - PTO RSU W/DECAL
SPROCKET - DBL 50/57 80
CHAIN - RLR #50 66P
GUARD - WRAPPER REAR SI
BRACKET - LIGHT
SPACER - 1.25 X 1.75 1
SPACER - 1.38 X 1.66 X
HOSE - HYD 1/2 X 45
BEARING - OUTER 2.50
BRACKET - JACK SHAFT
PLATE - MOTOR
BRACKET - HOSE
SPROCKET - 80B28 BRG/BR
SHAFT - 1.25 X 50.38 J
TAILGATE - W/DECAL
APRON - CHN 18' 667X 17
SPROCKET - 50B13 1BR
ROOF SECT - 16.4X118.04
APRON - CHN 20' 667X 19
APRON - CHN 20' 667H 19
SIDE - LOWER RH REAR UN
SIDE - LOWER LH REAR UN
SIDE - UPPER RH REAR UN
SIDE - UPPER LH REAR UN
SPROCKET - 50C13
BEARING - FLANGE
BEARING - BALL 1.0X52X1
KIT - APRON HOLDDOWN
SPROCKET - IDLER 6T 1.5
GEARBOX - 50:1 WORM
SHAFT - 1.25 X 15.43 J
ROD - .50 X 65.1 JAW C
ARM - PULLEY
SHAFT - WORM W/8X87X38
KEY - 8X7X30MM W/SQ END
SHIELD - SIDE
SHIELD - SIDE
222
121
127
186
164
44
44
52
73
161
165
245
24
19
83
8
5.5
37
70
13
6
12
402
104
432
987
32
102
1430
1085
220
220
193
193
52
58
7.5
54
39
1390
46
34
39
573
10.5
115
124
MP16.20619.7
MP16.20620
MP16.20621
MP16.20625
MP16.20630.7
MP16.20645
MP16.20652.7
MP16.20653.7
MP16.20659
MP16.20665.7
MP16.20669
MP16.20680.7
MP16.20688.2
MP16.20688.3
MP16.20689.2
MP16.20690.7
MP16.20691.7
MP16.20710.7
MP16.20711.7
MP16.20712
MP16.20735
MP16.20774
MP16.20776
MP16.20777
MP16.20778
MP16.20779
MP16.20788
MP16.20791
MP16.20792
MP16.20793
MP16.20803
MP16.20808.7
MP16.20814
MP16.20816
MP16.20818
MP16.20819P
MP16.20824.7
MP16.20827.7
MP16.20830.7
MP16.20834
MP16.20835.7
MP16.20837.7
MP16.20840.7
MP16.20853.7
MP16.20854.7
MP16.20860.7
MP16.20861
BRACKET - HOLD DOWN
STRAP - SHORT 1.50
STRAP - LONG 2.75
WEAR STRIP
SPROCKET - 80B48 SPECIA
SHAFT - 1.50 X 93.86 A
PANEL - FILLER FRONT
PANEL - UPPER FRONT
HHDBLT G9 3/8 SPECIAL
STIFFNER - 18' COMBO 22
PANEL - LWR FRT 34X86.7
TUBE - REINF 4 ROOF EX
PANEL - REAR FILLER W/
PANEL - REAR FILLER W/
PANEL - REAR FILLER 4
PANEL - SHORT FILLER VE
PANEL - SHORT FILLER 4
SHIM - .25 TRUCK MNT S
SHIM - .06 TRUCK MOUNT
SPACER - .76X1X.56 (PLA
APRON - CHN 20' 667H 20
HHDBLT - G9 3/8-16 X 2.
ROOF SECT - 24.33X126.04
ROOF SECT - 16.40X126.04
ROOF SECT - 10.67X126.04
ROOF SECT - 34.00X126.04
SIDE - COMBO UPPER LH 2
FLOOR - POLY CTR 42.81
FLOOR - POLY LHREAR 42
FLOOR - POLY RHREAR 42.
APRON - CHN 20' 667X 23
SILL - FRONT UNLD 20' L
APRON - CHN 20' 667H 19
SIDE - FRT UNLD UPPER L
SIDE - FRT UNLD LOWER L
FLOOR - RHFRONT 42.81X
RAFTER - (2002)
MOUNT - RAFTER 2002
SHIM - RAFTER MOUNT 1/4
BUSHING - .76 X 1.00 X
SADDLE - REAR UNLOAD
SADDLE - TRUCK MOUNTING
SCREEN - FRONT RU
FRAME - OUTFEED WLDMT
EXTENSION - OUTFEED
LATCH - OUTFEED EXTENSI
SHAFT - OUTFEED EXTENSI
38
6
9
24
297
153
48
154
0.5
562
80
72
160
154
146
28
86
14
6
7.5
1140
8.5
266
96
101
238
477
486
168
195
1565
343
1075
194
224
249
63
19
7
4
1005
996
512
245
441
28
48
MP16.20863.7
MP16.20867.7
MP16.20870.7
MP16.20871.7
MP16.20873.7
MP16.20877
MP16.20877.7
MP16.20878
MP16.20879
MP16.20881
MP16.20882
MP16.20887
MP16.20892
MP16.20927
MP16.20929.7
MP16.20931.7
MP16.20932
MP16.20944
MP16.20945
MP16.20951
MP16.20958
MP16.20961
MP16.20962
MP16.20964
MP16.20965
MP16.20967
MP16.20968
MP16.20970.7
MP16.20984
MP16.20985
mp16.20986
MP16.20987
MP16.20990
MP16.20998.7
MP16.21000.7
MP16.21001.7
MP16.21002.7
MP16.21003.7
MP16.21015
MP16.21023.7
MP16.21024
MP16.21025
MP16.21035
MP16.21036
MP16.21040
MP16.21065
MP16.21087.7
PAN - OUTFEED EXTENSION
PANEL, REAR OUTFIELD
PAN - FOLDING OUTFEED E
TUBE - PIVOT OUTFEED
PAN - RETURN OUTFEED EX
SPROCKET - 50B23 1BR K
SPROCKET - 50B23 1BR K
SPROCKET - 50C19 1BR K
SHAFT - 1 X 26.75 KYD O
SPROCKET - DBL 50/28 40
SPROCKET - DBL 50/28 40
DECAL - 5300
CHAIN - RLR #50 160P
PTO - FRONT UNLOAD LONG
ANGLE - CHAIN TENSIONER
BAR - ADJUST CHAIN TENS
ROD - IDLER MOUNT
BRACKET - FRT OUTFEED S
BRACKET - REAR OUTFEED
PAD - SADDLE (RUBBER)
PROTECTOR - HYD TIP
TRAC 1/2 - PTO W/ GUARD
IMPL 1/2 - PTO W/ GUARD
GUARD - PTO OUTER FBX 1
GUARD - PTO INNER FBX 1
YOKE - IMP 1 BORE FBX
SHIELD - FRONT W/DECALS
STIFFNER - 16' FRONT UN
SHAFT - APRON DRV 93.8
SHAFT - APRON DRV 97.3
SHAFT - APRON DRV 95.7
SHAFT - APRON DRV 99.5
APRON - CHN 20' 667X 19
BEATER - FORAGE BOX 4TH
SPROCKET - DBL 40/29 40
SHIELD - 2ND/3RD/4TH BE
BRACKET - SHIELD LOWER
BRACKET - SHIELD UPPER
FRAME - 18' FRT UNLD W/
HANGER - PTO
PUNCH - DRIVE
PANEL - REAR FILLER W/D
ROD - BEATER CLUTCH
ROD - SAFETY CLUTCH
SHAFT - APRON DRV 93.7
PTO - REAR UNLOAD LONG
SHIELD - REAR DOOR
69
38
44
31
48
48
40
25
52
53
48
12.5
38
487
25
47
48
19.5
20
21
41
470
569
78
76
104
108
557
331
357
824
328
1815
464
173
92
49
38
2855
30
10
273
175
175
360
695
626
MP16.21093
MP16.21104
MP16.21105.1
MP16.21111
MP16.21118.7
MP16.21120
MP16.21122
MP16.21123
MP16.21124
MP16.21125
MP16.21137
MP16.21151
MP16.21153
MP16.21156
MP16.21166
MP16.21166.7
MP16.21171.7
MP16.21172
MP16.21177
MP16.21188
MP16.21189
MP16.21192.1
MP16.21193
MP16.21195
MP16.21196
MP16.21197
MP16.21199
MP16.21200
MP16.21201
MP16.21203
MP16.21206.7
MP16.21208
MP16.21215.1
MP16.21215.2
MP16.21216.1
MP16.21216.2
MP16.21216.3
MP16.21217.1
MP16.21226
MP16.21230
MP16.21237
MP16.21242
MP16.21243
MP16.21244
MP16.21248
MP16.21249
MP16.21264
SPROCKET - DRIVE 6T DUC
BUSHING - 1-3/4 X 2 X 1
DRIVE ASM - FRONT COMBO
BUSHING - 2-3/4 X 3 X 1
SHIELD - COMBO RH FIELD
SHIELD KIT - REPAIR COM
STOP - REAR SHIELD (RUB
CONN - MALE 3/16 BRASS
CONN - MALE3/16 BRASS W
TUBING - COPPER, REFRIG
HUB - LATCH REAR DOOR 1
SHAFT - 1.75 X 95.73 MC
SHAFT - 1.75 X 99.57 MC
SPROCKET - #667 6T DRIV
COUPLER - COMBO 1.75 (U
COUPLER - COMBO 1.75
PAN - OUTFEED BTM REPL
OUTFEED KIT - BOTTOM PA
HYD MOTOR - 14.1 CID CH
HOSE - HYD 1/2 X 22 10J
HOSE - HYD 1/2 X 93 10J
Unloading Unit - 1.75
SPROCKET - 80B28 1.75B
SHAFT - 1.75 X 93.72 MF
BUSHING - 1-3/4 X 2 X 1
BUSHING - 1-3/4 X 2-1/8
BEARING - OUTER LH FRT
DECAL - DANGER ROTATING
SHAFT - 1.50 X 96.79 MR
UNIT SHELL - 1.75MLSU W
COUPLER - 1-1/4 SHAFT H
UNIT SHELL - COMBO 1.75
SHIELD - HYD COMBO W/ D
SHIELD - HYD COMBO W/ D
SHIELD - HYD R.U. W/DEC
SHIELD - HYD R.U. W/DEC
SHIELD - HYD R.U. W/DEC
SHIELD - MECH COMBO W/D
SHAFT - 1.75 X 95.70 RU
BEARING ASM - OUTER HYD
BRACKET - HOLDDOWN ASM
UPDATE KIT - SHAFT 1-3/
UPDATE KIT - SHAFT 1-3/
UPDATE KIT - SHAFT 1-3/
YOKE - IMPLEMENT 12-SER
PTO - 12P W/GUARD
Dust Cap - Gear Box
41
14.5
358
36
86
724
30
3
12.5
3.5
56
424
428
45
181
262
265
265
650
24
47
16725
158
350
11.5
16.5
104
6
426
2935
73
3980
343
221
365
365
365
316
338
178
63
1210
1255
1705
76
422
4.5
mp16.21268
MP17.00011
MP17.00016
MP17.00020
MP17.00025
MP17.00042
MP17.00043
MP17.00046
MP17.00048
MP17.00049
MP17.00050
MP17.00053.7
MP17.00055
MP17.00056
MP17.00057
MP17.00058
MP17.00072.7
MP17.00075
MP17.00081.7
MP17.00082.7
MP17.00088
MP17.00089
MP17.00090
MP17.00092
MP17.00093
MP17.00094
MP17.00095
MP17.00096
MP17.00097
MP17.00098
MP17.00099
MP17.00101
MP17.00102
MP17.00103
MP17.00104
MP17.00105
MP17.00109
MP17.00110
MP17.00111
MP17.00133
MP17.00135
MP17.00141
MP17.00143
MP17.00146
MP17.00147
MP17.00148
MP17.00149
1/4" x 5" x 96" Support
HYD CYLINDER - 2 X 8
DRIVELINE - CV W/CLUTCH
KIT, HANDLE -REPLACEMENT
BASE, TINE ARM
HOSE, HYD
HOSE HYD
COUPLER - SHAFT
SCREEN - SWATH
PLUG - 1/16PTF-SAE SHOR
HOSE - HYDRAULIC
STAND - PARKING
FLANGETTE - 72MM 3 RND
BEARING - 1-3/8 W/COLLA
FLANGETTE - 72MM 3 RND
PIN - PIVOT
ADJUSTER - SWATH SCREEN
GUARD - RAKE LH
STIFFENER - SWATH SCREE
STRIP - CLAMP
RING - RETAINING EXT 35
RING - RETAINING INT 72
WASHER - 36 X 71 X 1.5
PINION - INPUT W/PTO SP
GRZ ZERK - M10-1.5 STRA
OIL SEAL - 75X105X12MM
CAP - GEAR BOX HEX BORE
PLUG - PIPE G 3/8 BRIT
RING - RETAINING EXT
WASHER - FLAT 19 X 30 X
ROLLER - CAM GR1266
GASKET - OVAL GEARBOX
SUPPORT - TINEARM SHAFT
OIL SEAL - 32X45X7MM
WASHER - FLAT 36 X 53 X
SPACER - TINE ARM SHAFT
BUSHING
PIN - PIVOT
STROKE CONTROL, 1 1/8 R
SPACER
PIN - HITCH
OIL SEAL - 1.250 1.987
NUT - SLOTTED JAM GR5 1
HALF SHAFT - MALE 85DEG
HALF SHAFT - FM W/SHLD&
YOKE - 1-3/8-6 SPL SLID
KIT - QUICK DISCONNECT
51
140
931
234
22
33
44
58
105
0.70245105
31
65
5
18.5
4.5
34
39
253
30
11.5
2.5
6.5
3
192
2
18
175
3.5
1.5
3
29
1.5
102
6.5
3
12.5
2.5
38.5
45
6.5
43
7
4.5
643
387
186
36
MP17.00150
MP17.00152
MP17.00154
MP17.00155
MP17.00157
MP17.00158
MP17.00159
MP17.00160
MP17.00161
MP17.00162
MP17.00163
MP17.00166
MP17.00173
MP17.00174
MP17.00175
MP17.00181
MP17.00183.7
MP17.00184
MP17.00192
MP17.00193
MP17.00194
MP17.00196
MP17.00198
MP17.00199
MP17.00200
MP17.00201
MP17.00207
MP17.00208
MP17.00210
MP17.00215.7
MP17.00217
MP17.00223
MP17.00231
MP17.00240
MP17.00241
MP17.00242
MP17.00250
MP17.00259
MP17.00334
MP17.00371
MP17.00372
MP17.00376.1
MP17.00386
MP17.00387
MP17.00390
MP17.00391
MP17.00392
CROSS KIT - #2280
CROSS KIT - #2200
SHAFT - INNER PROFILE
SHAFT - OUTER PROFILE A
SHIELD CONE - WIDE ANGL
SHIELD CONE - 3 RIB
SHIELD CONE - 4 RIB
RING - BEARING
TUBE - OUTER SHIELD
TUBE - INNER SHIELD
BEARING - SHIELD SUPPOR
CLUTCH - RADIAL PIN
SPRING - CLUTCH (OUTER)
SPRING - CLUTCH (INNER)
HOUSING - RADIAL PIN CL
GROMMET
STOP - CYLINDER 2 X 8
VALVE - RESTRICTOR (SLO
HOUSING - UPPER GEARBOX
GEAR - BEVEL RING
KIT, BEARING-(2) &SPACER
BEARING - BALL SINGLE R
BEARING - BALL SINGLE R
HOUSING - LWR GRBOX 11
SHIM - PLASTIC .010
SHIM - RING GEAR .030
SHIM - BEARING .010
SHIM - BEARING .030
SEAL KIT - 2.5X1.125 HY
BRACKET - LIFT
CROSSBAR, LIFT BRACKET
SHAFT 1.625 X 22.25 HE
BUSHING
COUPLER, DRIVE SHAFT
SHAFT - 1.375 X 62.69
PIN - PIVOT
PIN - CYLINDER (PLATED)
KEEPER - BOLT
SHAFT 2.75 X 17.19 PIV
COUPLER - HYD MOTOR (SP
PIN - HITCH (RAKE)
FRAME - AXLE 900
JACK - 2000# SW 15 HAM
CAP W/DIPSTICK
PUMP - HYD PTO (3.37)
FILTER - HYDRAULIC W/HO
FILTER - ELEMENT FA35-1
67
41
88
102
52
10
12
5.5
78
56
5
298
2.5
1.497125
99
0.95
34
48
598
787
107
157
87
1445
7.5
8
2
3.5
45
236
22
239
28.5
53
266
35
17.5
7.5
115
131
49
597
111
42
2590
77
31
MP17.00395
MP17.00396
MP17.00398
MP17.00411
MP17.00422
MP17.00444
MP17.00450
MP17.00451
MP17.00453
MP17.00469
MP17.00473
MP17.00496
MP17.00497
MP17.00500
MP17.00502
MP17.00503
MP17.00510
MP17.00513
MP17.00514
MP17.00527
MP17.00537
MP17.00562
MP17.00563
MP17.00564
MP17.00565
MP17.00566
MP17.00567
MP17.00569
MP17.00574
MP17.00592.7
MP17.00598.7
MP17.00600
MP17.00603
MP17.00610
MP17.00613.7
MP17.00622
MP17.00624
MP17.00625.7
MP17.00626.7
MP17.00632
MP17.00646.7
MP17.00647
MP17.00651
MP17.00659
MP17.00664
MP17.00688.1
MP17.00689.1
HOSE - SUCTION 1-1/4
HOSE, PRESSURE, 3/4
CHAIN - PUMP
SPINDLE
HYD MOTOR - CHAR LYNN
PIN - TRANSPORT LOCK
W&T - 18/8.50X8 ROTARY
HUB - WHEEL 4-BOLT ASM
WHEEL - 8 X 7 4-BOLT
DECAL - PATENT
KEY SQ - 5/16X1-1/4 20SNAP RING - INT 2-7/8O
SEAL - SHAFT
PLATE - FRONT PLANETARY
BEARING
SNAP RING - INT 3-9/16
SUN GEAR
O-RING - 3/32 X 4-3/4 I
O-RING - 3/32 X 4 ID
SEAL KIT - HYD PUMP
HOUSING - LWR GRBOX 11
SPACER
SPACER
CABLE TIE - BLUE
CABLE TIE - RED
CABLE TIE - YELLOW
CABLE TIE - GREEN
HYD CYLINDER - 2.5 X 8
HOSE, HYD
SPINDLE - W/BRACKET
TANDEM - TANDEM AXLE RA
SPINDLE - 1.25 X 9.50
TUBE, PIVOT
HANDLE - ADJUSTING
PIN - PIVOT 1 CRANK
GEARBOX - RAKE 9 ARM
HHDBLT - G8.8 M10 X 16
BRACKET - JACK M0UNT RA
BRACKET - JACK STORAGE
HYD CYLINDER - 2.5X6 W
STOP - CYLINDER
SHAFT 1.375 X 56.19 SP
SPACER - STROKE CTRL 1SPACER - TINE ARM SHAFT
CLEVIS - HYD CYLINDER 1
FRAME - CENTER 1150
FRAME - AXLE 1150
43
39
53
30
900
33
126
49
49
1.5
5
11.5
28
170
105
5
103
5
4.5
94
1415
11
11
0.35
0.35
0.35
0.35
230
24
48
276
56
26
84
65
3600
8
43
30
223
21
235
14.5
10.5
50
755
835
MP17.00700.7
MP17.00721
MP17.00730
MP17.00736
MP17.00738
MP17.00740
MP17.00750
MP17.00752.7
MP17.00753
MP17.00762
MP17.00763
MP17.00763-24
MP17.00764
MP17.00776.7
MP17.00777
MP17.00778
MP17.00779
MP17.00786
MP17.00787
MP17.00788
MP17.00789
MP17.00790
MP17.00791
MP17.00792
MP17.00792.3
MP17.00793
MP17.00794
MP17.00794.3
MP17.00795.7
MP17.00796.7
MP17.00797
MP17.00798
MP17.00799
MP17.00805
MP17.00808
MP17.00811
MP17.00812
MP17.00812.3
MP17.00814.7
MP17.00821
MP17.00826
MP17.00827
MP17.00828
MP17.00829
MP17.00830
MP17.00832
MP17.00833
LEVER - CAM ADJUSTER
PIN - AXLE PIVOT 1150/1
PIN - HITCH PIVOT
SHAFT - DRIVE 1150 (MEC
SHAFT - DRIVE 1150 (HYD
COUPLER - SHAFT 14T SPL
PIN - CAM LEVER
ANGLE - SWATH SCREEN
ANGLE, SWATH SCREEN SUP
PIN - LIFT LINK
TINE - RAKE LH 1150 RAK
BEST BUY - 17.00763 (24)
TINE - RAKE RH 1150 RAK
TINE ARM - 50.98 1150
SCREEN ASM - SWATH 1150
PIN - HITCH 3/4 X 4-1/2
PIN - LOCK 1/4 X 2-1/2
HOSE - HYD 3/8 X 31
HOSE - HYD 3/8 X 20.5
HOSE - HYD 3/8 X 83
HOSE - HYD 3/8 X 77
HOSE - HYD 3/8 X 96.5
HOSE - HYD 3/8 X 90
GUARD - W/ADJUSTER LH W
GUARD - W/ADJUSTER LHR
GUARD - W/ADJUSTER RH W
GUARD - WO/ADJUSTR LH W
GUARD - WO/ADJUSTER LH
STOP - CYLINDER 2 X 3
HYD MOTOR - 4.9 CU IN S
HYD CYLINDER - 2 X 3
HYD CYLINDER - 2.5 X 8
DRIVELINE - CV W/CLUTCH
DECAL - MILLER PRO 1150
DECAL - MILLER PRO 2250
SUPPORT - SWATH SCREEN
SUPPORT - GUARD W/REFLE
SUPPORT - GUARD W/REFL
PUMP - HYD PTO (2.61 CU
SCREEN - SWATH 8'
GEAR - BEVEL RING
COVER - TOP CASTING
KEY - PARALLEL 10X8X50
SHIM KIT- 11 ARM GB 50M
SHIM - 50.3 X 2.5
WASHER - PROTECTIVE
SHIM KIT - GEAR BOX 11
126
59
50
199
229
62
9.5
36
10.5
61
16.5
193
16.5
88
311
9.5
3
23
19.5
30
34
29
28
223
339
277
163
219
15
1195
220
236
844
20
41
128
70
79
3275
105
1160
676
8
6
7
42
12.5
MP17.00834
MP17.00837
MP17.00838
MP17.00840
MP17.00841
MP17.00842
MP17.00843
MP17.00844
MP17.00845
MP17.00846
MP17.00852.7
MP17.00862
MP17.00863
MP17.00864
MP17.00865
MP17.00866.1
MP17.00868.7
MP17.00869.7
MP17.00883.3
MP17.00886
MP17.00889
MP17.00894
MP17.00895
MP17.00896
MP17.00897
MP17.00898
MP17.00899
MP17.00900
MP17.00901
MP17.00902.7
MP17.00903.7
MP17.00905.7
MP17.00906
MP17.00910
MP17.00911
MP17.00913
MP17.00916.7
MP17.00917
MP17.00918
MP17.00919
MP17.00920
mp17.00923
MP17.00928
MP17.00936
MP17.00939
MP17.00940
MP17.00946
SHAFT - PINION Z10 M3.3
SHIM - 35.2 X 43.8 X 1
SPACER - TINE ARM SHAFT
COVER - SEAL
HOUSING - GEARBOX
CAM - 11 ARM
SLEEVE - SPLINED
SHIM - 40.3 X 51.5 X 1
HARNESS - LIGHTS 14' LE
HARNESS - LIGHTS 7' WIS
LINK - LIFT W/ZERK
SCREEN ASM - SWATH 8'
VALVE - PILOT CHECK
HOSE - HYD 1/4 X 14
SPACER - TINE BOLT
GEARBOX - RAKE 13 ARM
ANGLE - SWATH SCREEN (8
STRIP - CLAMP (8')
GUARD - WO/ADJUSTER RHR
PUMP - HYD 2.61 CU IN E
GEAR - DRIVE (2.61 CU I
TRAC 1/2 - PTO T20 CV
IMPL 1/2 - PTO T20 W/CL
YOKE - 540 T20 CV
YOKE - DOUBLE T20 CV
CLUTCH - RADIAL PIN
GUARD - CV T20
GUARD - COMPLETE T20 CV
HYD CYLINDER - 2 X 16
STOP - TANDEM LH
STOP - TANDEM RH
LINK - LIFT W/BUSHING
HHDBLT - G9 3/4-16X5-1/
GEARBOX - RAKE HD 11ARM
CAM - HD CCW HEAT TREAT
CAM - HD CW HEAT TREATE
TINE ARM - 40.375 900/
TINE ARM - 46.250 W/TA
TINE ARM - 49.3125 W/T
SHAFT - TINE ARM 9ARM W
SHAFT - TINE (HD) 11ARM
VALVE - CHECK SAE-10 AL
KIT - SHAFT/BRG 14 SPLN
TUBE - 18 X 9.5 X 8
TIRE - 18 X 9.5 X 8 10P
TIRE/TUBE - 18 X 9.5 X
CROSS KIT - T20 CV
269
2.5
6
93
1645
298
421
3
65
63
214
385
95
13.5
2.5
6530
115
36
221
761
167
591
512
277
424
257
91
204
189
26
24
45
25
3255
567
595
70
74
87
71
167
84
531
23
117
162
115
MP17.00947
MP17.00948
MP17.00949
MP17.00950
MP17.00951
MP17.00952
MP17.00956
MP17.00957
MP17.00958
MP17.00959
MP17.00960
MP17.00961
MP17.00964
MP17.00965
MP17.00966
MP17.00967.1
MP17.00971
MP17.00972
MP17.00981
MP17.00982
MP17.00991
MP17.00994
MP17.01000
MP17.01007
MP17.01008
MP17.01009
MP17.01010
MP17.01012
MP17.01020
MP17.01021
MP17.01023.7
MP17.01024
MP17.01049
MP17.01051
MP17.01055
MP17.01056.7
MP17.01058.7
MP17.01060
MP17.01061
MP17.01064
MP17.01066
MP17.01067
MP17.01069
MP17.01072
MP17.01073
MP17.01074
MP17.01075
CROSS KIT - T20
COLLAR - OUTER TUBE RET
COLLAR - INNER TUBE RET
YOKE & SHAFT - FEMALE
YOKE & SHAFT - MALE
KIT - INNER SHAFT W/GUA
TUBE - TRACTOR 1/2 T20
TUBE - IMPL 1/2 T20
GUARD - TRACTOR 1/2 T20
GUARD - IMPL 1/2 T20 PT
PIN - ROLL (FRONT)
PIN, ROLL 8MM X 50 MM
GUARD - RH W/REFL 900
GUARD - LH W/REFL 900
SUPPORT - GUARD W/REFL
FRAME - CENTER W/SHAFT/
HYD CYLINDER - 3 X 8 W/
HYD MOTOR - 6.2 CU IN S
GEARBOX - RAKE 11-ARM C
GEARBOX - RAKE 11-ARM C
SHAFT - DRIVE 13 ARM
PLATE - FRT FRAME BOTTO
RING, CAM POSITION
TINE ARM - 51.00 1150
SHAFT - CENTER 11 ARM G
SPACER - CENTER SHAFT
COVER - SEAL
SHAFT - TINE ARM 9.7 W
HOSE - HYD 3/8 X 92
HUB - TINE ARM
TINE ARM - W/HUB 28.62
TUBE - TINE ARM (INNER
SHAFT - CENTER 13 ARM G
DRIVELINE - CV W/CLUTCH
TINE - RAKE 13 - ARM
TINE ARM - W/HUB 28.62
ADJUSTER - SWATH SCREEN
PIN - TAB LOCK 3/8 X 2
SHAFT - DRIVE 13 ARM HY
HYD DRIVE, 13 ARM RAKE
COVER - TOP CASTING 13
COVER - RING GEAR 13 AR
BEARING - BALL 6212 2 R
NUT - LOCK S.M55 X 2
SHIM
OIL SEAL - 35X80X10
BOLT - CARRIAGE M12 X 1
49
8.5
7
229
241
784
176
131
59
54
1.5
0.15
248
281
102
742
249
822
4385
3815
208
44
27
91
425
28
69
110
37
128
148
91
659
871
21
182
52
13
198
940
917
101
59
32
7
15
7.5
MP17.01076
MP17.01077
MP17.01078
MP17.01079
MP17.01082
MP17.01084
MP17.01085
MP17.01086
MP17.01087
MP17.01088
MP17.01089
MP17.01090
MP17.01091
MP17.01093
MP17.01094
MP17.01095
MP17.01114
MP17.01115
MP17.01116
MP17.01120
MP17.01122
MP17.01126
MP17.01127
MP17.01133
MP17.01144
MP17.01148
MP17.01149
MP17.01155
MP17.01160
MP17.01161
MP19.000365
MP19.00040.5
MP19.00044
MP19.00055
MP19.00056
MP19.00057
MP19.00066
MP19.00067
MP19.00070
MP19.00074
MP19.00080
MP19.00081
MP19.00082
MP19.00083
MP19.00084
MP19.00085
MP19.001034
RING - INT RETAINING 11
TINE ARM - 13 ARM GB
COVER - PLASTIC 13 ARM
RING - EXT RETAINING 60
SLEEVE - SPLINED 13 ARM
BEARING - BALL 6015 2 R
LEVER - CAM 13 ARM GB
RING - EXT RETAINING 75
O-RING - 34.59 X 2.62
O-RING - OR-3231
RING - EXT RETAINING UN
SHAFT - TINE ARM 13 ARM
BUSHING - TINE ARM
SHIM - 35.3 X 1
BEARING - BALL 42X12X18
COVER - O-RING
SHIM KIT
SHIM KIT
SHIM KIT
WING - REAR LH SIDE W/
GUARD - SIDE LH W/REFL
CLUTCH - RADIAL PIN T20
SEAL KIT - CYLINDER (1BEARING - BALL 35MM 520
CLAMP - TWIN 0.75 POLY
DECAL - IMPORTANT LIFT
DECAL - DANGER ROTATING
DECAL - WARNING FOOT CR
SPINDLE, 1.5 X 9.14
SPINDLE - W/PLATE 1100
SLIDE TUBE - CYL MOUNT
GUIDE - CABLE 1-1/4 (N
PIN - CYL MOUNT 1.25
SEAL KIT - HYD CYL 5
SEAL KIT - HYD CYL 4
SEAL KIT - HYD CYL 2 X
SPINDLE - 3 X 20.12
HUB-WHL 8-BLT W75 ASM,
SPINDLE - 2.75 X 19.5
BUSHING - 1.125X1.25 X
BUSHING - 1.75X2.125 X
HUB - WHEEL 8-BLT W/CUP
OIL SEAL - 3
BRG CONE - 2.2500ID #38
BRG CUP - 3.811 OD #3
STUD - WHEEL 5/8-18 X 2
SEAL KIT - HYD CYL 4.25
129
158
6.5
3.5
234
68
123
3.5
0.95
2
2
172
5
4.5
16
3.5
21
5.5
22
352
519
453
67
46
3
7
9.5
5.5
17.5
66
30
15
30
242
185
23
152
217
105
2.5
17
234
28
34
14
6
117
MP19.00106
MP19.00107
MP19.00110
MP19.00127
MP19.00132
MP19.00134
MP19.00139
MP19.00149
MP19.001507
MP19.001508
MP19.00151
MP19.00152
MP19.00153
MP19.00190
MP19.00203
MP19.002094
MP19.00251.7
MP19.002865
MP19.002866
MP19.00288
MP19.00304
MP19.00314
MP19.00332
MP19.00368.7
MP19.00372.7
MP19.003857
MP19.00451.7
MP19.00492.7
MP19.005294
MP19.005382
MP19.005387
MP19.005443
MP19.005444
MP19.005661
MP19.005668
MP19.00569
MP19.00586
MP19.00587
MP19.00588
MP19.00630
MP19.00644.7
MP19.00645.7
MP19.00646.7
MP19.00683
MP19.00726.7
MP19.00733
MP19.00740
PIN - POLE
KING PIN - 1.75 X 10
YOKE - HITCH
RING - LOCKING
GLAND
ROD - PISTON
LOCKING RING
SPRING - EXT 1.125 X .1
SPRING - LATCH (REAR)
SPRING - LATCH (FRONT)
ROLLER - 2.5OD 1BR .5
WHEEL - 20XW8B 8-BOLT 7
HOSE - HYD 1/2 X 284
WHEELHUB ASM 10-BOLT 15
SPINDLE - 3.375 X 17.37
OIL SEAL
ARM - DUMP BOX
HUB - WHEEL 6 BOLT W/CU
HUB CAP - 6 BOLT HUB
SEAL KIT - STABILIZER V
WHEEL-W8L20 8-BOLT 1-1/8
CABLE - ROOF 1/4 X 120
THIMBLE - CABLE .25
CLEVIS - 1.00
PIN - HITCH
GUIDE - CABLE 1
TIE ROD - 1.50 X 41 16
COVER - WEIGHT BOX 90/9
SLIDE - WEAR (POLY)
SEAL KIT - 5 X 74-1/2
SEAL KIT - 4-1/4 X 74-1
SEAL KIT - 4.25
SEAL KIT - PISTON SEAL
SEAL KIT - HYD CYL 5 X
SEAL KIT - HYD CYL 4.25
HOSE - HYD 3/8 X 57
WHLHUB ASM-W80-8HD BRK
SPINDLE - 3.50 X 19
SPINDLE - 3.50 X 13.11
PIN - 1.25 X 3.50 CYLIN
PIN - LOWER ROLLER W/ZE
TRUNNION - 3.50 LH SPI
TRUNNION - 3.50 RH SPI
VALVE - STABILIZER
BRACKET - HOSE (BRAKE P
SEAL KIT - STABILIZER V
SEAL KIT - HYD CYL 4X68
29
80
551
385
391
64
10
48
27
35
10.5
211
116
503
115
10.5
68
67
2.5
17.5
113
23
0.9
47
81
28
72
180
17.5
94
87
60
123
170
154
28
302
227
131
23
110
600
600
319
11.5
10.5
120
MP19.00747
MP19.00748
MP19.00749
MP19.00750
MP19.00751
MP19.00765
MP19.00775
MP19.00799.7
MP19.00869
MP19.00880.7
MP19.00905.7
MP19.00918
MP19.00924.7
MP19.00925.7
MP19.00938
MP19.00958
MP19.00966.7
MP19.00980.7
MP19.00981
MP19.00984.7
MP19.00997
MP19.01013D
MP19.01067
MP19.01132
MP19.01159
MP19.01161
MP19.01163.7
MP19.01164.7
MP19.01165.7
MP19.01178
MP19.01184
MP19.01190
MP19.01207
MP19.012262
MP19.107080
MP19.143053.7
MP19.143056.7
MP19.253126.7
MP19.253127.7
MP19.532504
MP19.559101
MP19.800144.5
MP19.800158
MP19.800229.5
MP19.800249
MP19.800386
MP19.805747F.4
SEAL KIT - HYD CYL 3X6X
HUB - WHEEL W/CUPS & ST
BRG CONE - 2.3622ID JLM
BRG CUP - 3.7402 OD JLM
OIL SEAL - 2.875
PIN - TANK PIVOT 1 X 6.
PIN - 1 X 3.38 PIVOT
PANEL - CROP DIVIDER
TIE ROD - 1.50 X 39.36
SPACER - 1.66 X 3.44 R
SPACER - 1.66 X 8.44
TRUNNION - 3.00 RH SPI
OPENER - ROOF (FRONT)
OPENER - ROOF (REAR)
PIN - TANK PIVOT 1.25 X
PIN - CYLINDER 1.25 OD
SPACER - ROOF ARM 6.44
CHANNEL - CROP DIVIDER
ROLLER - 2.5OD 1.04B
SPRING - COMP 1.937 X 5
VALVE - STABILIZER
PBK - 9012 & 9015 DUMP
HDWR KIT - MTG DB 9015
HUB CAP
SEAL KIT
PIN - CYLINDER 1.25 X 5
HYD CYLINDER - 5 X 80.5
HYD CYLINDER - 4 X 80.5
HYD CYLINDER - 3 X 6 X
SEAL KIT - HYD CYLINDER
SEAL KIT - HYD CYLINDER
SEAL KIT - 19.01165
PULLEY - CABLE W/BUSHIN
SPINDLE - DUMPBOX (GT)
BEARING - UHMW 4 X 4 .
PIN - 1.75 X 4.75 SPEC
TIE ROD - 31.75
TRUNNION - 3.00 LH SPI
TRUNNION - 3.00 RH SPI
PIN - TIE ROD 1 X 3.44
PIN - TIE ROD 1 X 2.125
CLAMP
VALVE - COUNTER BALANCE
HYD CYLINDER - 2 X 6 B
PORT - HYD MAN SAE
PIN - 1 X 6.75 TANK PI
LATCH - SLIDE TUBE FRON
95
257
155
71
31
70
38
138
89
16
21
596
689
609
58
42
21
51
23
39
363
10
106
19.5
113
92
3125
2490
285
72
91
53
57
53
15
73
76
526
526
33
27
6.5
152
250
143
30
120
MP19.805747R.4
MP21.09024
MP21.21658
MP21.22993
MP21.23681
MP22.00458
MP23.00001
MP23.00006
MP23.00007
MP24.90510
MP26.00010.7
MP26.00011.7
MP26.00013
MP26.00016
MP26.00016.7
MP26.00018.7
MP26.00020
MP26.00021
MP26.00030.7
MP26.00036.7
MP26.00037
MP26.00038
MP26.00040
MP26.00041
MP26.00047
MP26.00048
MP26.00050
MP26.00051
MP26.00053
MP26.00054
MP26.00056
MP26.00057
MP26.00059
MP26.00063
MP26.00065
MP26.00094
MP26.00095.7
MP26.00099.2
MP26.00115
MP26.00124.7
MP26.00125
MP26.00126
MP26.00132
MP26.00186
MP26.00187
MP26.00189
MP2722
LATCH - SLIDE TUBE REAR
DECAL - HIGH PRES OIL
U-BOLT - SS SQ 5/16-18X
CLAMP - 2 PC POLY - 1
CLAMP - TWIN .84 POLY (
BOLT - RETAINER
DECAL - 1060
W&T - 4.80/4.00X8 C R
WHEEL - 7.96X3.75 W/CUP
DRUM - BRAKE13" HD
SHEAVE HALF - W/PINS 7/
SHEAVE HALF - (7/16 PIN
PIN - .437X2.687 DRIVE
BEARING - SHIFTER
BEARING - SHIFTER
BEATER - LOWER VARIBLE
TENSIONER - 3 X 2.25 U
TENSIONER - 3 X 3.125
HUB - SPROCKET DRIVE
SPROCKET - PULLEY
DECAL - OPERATING INST
CHAIN - RLR #50 18P SP
SPRING - COMP 1.00 X .1
SPRING - EXT 5/8 X 3 1/
SHAFT - INPUT
SHAFT - OUTPUT COUPLER
HOUSING - THRU HOLE GEA
WORM - 50:1 1-LEAD
RING - RETAINING 2 SPE
KEY - SPEC 1/4
OIL SEAL - 2.312X1.000X
END CAP - RUBBER COVERE
KEY SQ - 5/16 X 1-1/4
V-BELT - HJ X 50.912 C
UNIT SHELL - 20F VICTOR
ARM - JAW CLUTCH
COVER - CROSS CONV FRON
SHIELD - TRANSMISSION
SHAFT - OUTPUT WORM SPL
COUPLER - SPLINED 1-3/8
PLUG - FLUSH BUTTON 2-1
PLATE - DRIVEN
GEARBOX 50:1 WORM VAR C
SHAFT - APRON DRV 97.3
SHAFT - APRON DRV 97.3
UNIT SHELL - VICTOR 21
PIN - CLEVIS 5/8X1-3/4
137
6
7
3
6
0.85
8.5
113
39
158
140
86
10
73
78
584
24
33
79
59
8
5.5
10.5
27
65
150
326
79
7.5
5
6
3
4
60
2270
5
87
101
895
335
3
222
2625
1165
185
2510
1.5
MP300334B1
MP300439B1
MP302301B1
MP302871B1
MP303556B92
MP303629B1
MP303630B1
MP303642
MP303706B1
MP303715B1
MP303739B1
MP303754B1
MP303824B1
MP304300
MP304375B1
MP305052B1
MP305063B1
MP305070B1
MP306214B1
MP307462B1
MP307466B1
MP307470B1
MP307476B1
MP307477B1
MP307484B1
MP307506B93
MP307598
MP307606B93
MP308590
MP308591B1
MP308592B1
MP308610B1
MP308612B91
MP308613B1
MP308614B1
MP310088B1
MP310732B94
MP310736B1
MP310738B92.7
MP310764B2
MP310773B1
MP310791B1
MP311638B91
MP311639B1
MP311640B91
MP311645B1
MP311646B1
SPRING - EXT 1-1/8 X 5
WASHER - SPEC 5/16 PLAT
SPROCKET - 40B12 1BR
DECAL OIL WEEKLY
BRACKET - IDLER RH REAR
SPROCKET - 40B16 1BR
SPROCKET - 40B30 1BR
SPROCKET - #670X 5T 1.3
SPROCKET - #55 6T 1BR
SHAFT 1.125 X 43.375 I
SPRING - EXT 7/16 X 1
NUT - SHAFT (SQ)
SPROCKET - 40B18 1BR
BEATER DRIVE - SHAFT/PL
HHCS 1/2-13 x 4.5" lg.
CHAIN - CRSCNV #55 1-1/
SHAFT 1 X 29
DRI
STUD - DOG SHOULDER
SPROCKET - 2050 15T 1.2
BEARING - SLEEVE 1.004
SLVBRG - .877 X .625 .6
PIN - CLEVIS 5/8 X 1-9/
WASHER - FELT 1.75ID 2
KING BOLT - 7/8 X 5.812
HUB - WHEEL W/STUDS & C
APRON - CHN 16' 667H 17
BRACE - TANDEM
SUPPORT - BN950 FRONT
NUT - 7/8-14NF Hex Jam
SPINDLE - FRONT LH 1.75
SPINDLE - FRONT RH 1.75
SPINDLE - 1.75 X 10.250
LATCH TUBE
LATCH - 3-0166-3
SPRING - 5-5/16 LATCH
SHIM - 16GA BLOWER ADJU
BAND - 54 BLOWER
SHEAR BAR - BLOWER 54
TIGHTNER - BLOWER BAND
FAN BLADE - BLOWER 54
SHEAVE - 1G 6.53OD 1 BR
CLIP - SIDE 54 BLOWER
CLEVIS - TIE ROD 3-0192
SPINDLE - FRONT LH 1.75
SPINDLE - FRONT RH 1.75
LUGNUT - 1/2-20NF (2-0
SPINDLE - 1.75 X 11
11
3
25
5
51
42
62
60
61
177
8.5
5.5
47
92
2.5
278
86
19.5
67
11
4
7
0.95
21
185
951
134
86
3
214
214
104
32
51
7
4
315
33
35
95
95
8.5
49
226
234
0.85
54
MP311647B91
MP311650B1
MP312330B1
MP312334B1
MP312337
MP312368B91
MP312384B91
MP312387B1
MP312393B2
MP312396B1
MP312404B2
MP312406B91
MP312407B91
MP312411B1
MP312414B91
MP312416B91
MP312417B1
MP312418B1
MP312441B1
MP312449
MP312480B92
MP312481B1
MP312490B1
MP312491B1
MP312492B2
MP312500B92
MP312505B1
MP312506B1
MP312510B1
MP312531B1
MP312540B92
MP312551B1
MP312552B92
MP312554B91
MP312556B93
MP312557B93
MP312560B91
MP312563B2
MP312566B1
MP312573B91
MP312593B92
MP312604B1
MP313445B1
MP313628B1
MP313634B4
MP313760B2
MP313792
HUB - WHEEL 6-BOLT W/CU
SPINDLE - 1.75 X 13.25
PLATE - JOINING
BAFFLE - RR (BN950)
SPROCKET - #67 6T 1.125
SPROCKET - 40B21 1BR
SPROCKET - 40B36 1 BR
SPACER 1.00 X .750
TROUGH EXT - CROSS CONV
ANGLE - ROOF STRAP
PAN - CROSS CONV EXT BN
PLATE - PIVOT FRONT (B
PLATE - PIVOT REAR (BN9
ANGLE
BRACKET - BEARING (ADJU
SPROCKET - 60C48 1-3/8
CHAIN - CRSCNV EXT #62
SLAT - CROSS CNV 15-3/8
CHAIN - CRSCNV #62 DETA
BRACKET - TRANSMISSION
SPROCKET - CLUTCH #40 2
SHAFT - 1 X 41.063 O
SHAFT - 1.375 X 95.438
SPROCKET - #67 6T 1.375
BRACE - GEAR BOX
CLUTCH SHIFTER (NS)
SHAFT - 1 X 12.125 J
SHAFT - 1 X 24.375
SHAFT - 1 X 23.750 DRI
PLATE - END X-CONVEYOR
PLATE - DRIVE BN950 FOR
SPACER 1.250 X 1.313
GEARBOX - FORAGE BOX
SPROCKET - DBL 40/12 40
SPROCKET - DBL 60/12 50
SPROCKET - DBL 40/72 50
TIE PLATE - BN950
TIGHTNER - CHAIN
TENSIONER - CHAIN
STRAP - ROOF
SPROCKET - CLUTCH #40 1
SHAFT - 1.250 X 15.250
SPRING - EXTENSION 6.5"
PIN - CLUTCH PIVOT
CLUTH - SLIDING (HT)
CHANNEL - REPL BEATER
ROD - ROOF STRAP
117
60
83
62
40
67
80
14
48
2
46
62
62
10
42
195
99
7.5
332
35
85
111
411
86
34
118
48
60
60
21
308
4.5
2105
108
208
190
185
16.5
7
31
92
64
10.5
7.5
115
60
24
MP313794B93
MP313830B1
MP313831B1
MP313860B2
MP314481B91
MP315116B92
MP315119B2
MP315121B91
MP315136B91
MP315141B1
MP315147B1
MP315149B93
MP315152B1
MP315167B1
MP315173B1
MP315545B1
MP315548B1
MP315553B1
MP315554B1
MP315749B1
MP315750B1
MP315763B1
MP315764B1
MP315818B91
MP315828B91
MP315829B91
MP315830B1
MP315832B1
MP315835B91
MP315838B1
MP315843B91
MP315850B1
MP315851B1
MP315881B93
MP315902B91
MP315903B93
MP316825B91
MP316828B91
MP316835B2
MP317235B1
MP317236B1
MP317238B3
MP317249B91
MP317260B92
MP317267B93
MP317273B94
MP317276B2
CLUTCH - FIXED W/BUSHIN
EYEBOLT - 1/2 X 7
BAR - ROOF SECURING
LATCH CATCH
SLAT - APRON 35-7/8 W/
BLOWER FRONT - 54 BLWR
SHAFT - 1.750 X 22.1875
HOPPER - 54 BLOWER
SHAFT - SHAKER DRIVE
BEARING - SPEC JOURNAL
SHAFT - 1 X 31 DRIVE
AUGER - 10X 28.125 54
SHEAVE - 1GRV 10.28OD 1
HUB - BEARING
PLATE - SHAKER DRIVE BE
BOLT - TIE ROD 3-13/16
KING BOLT - 7/8 X 6 3SPINDLE - FRONT LH 1.75
SPINDLE - FRONT RH 1.75
SLVBRG 1.254 X .625
SPACER 1.125 X .750
COVER - FRONT CRSCNV CH
COVER - REAR CRSCNV CH
HOLDDOWN SHOE - BTM
SPINDLE - FRONT LH 2
SPINDLE - FRONT RH 2
BOLT - TIE ROD 7/8 X 4
KING BOLT - 7/8 X 6-3/4
TIE ROD - 23
WASHER - FLAT 2ID 3OD
INSERT - TONGUE
STAKE - BOLSTER 3-0227SPINDLE - 2 X 15
APRON - CHN 14' 667H 15
SUPPORT - ROOF BN FORAG
THROAT - 54 BLOWER (BA
SPROCKET - DBL 40/19 40
BRACKET - SPROCKET (950
WEARHEEL - POLY
SPACER - 1 X 1.344
SHAFT 1 X 25.500 DRI
SHAFT 1 X 17.125 JAC
SHIFTER BEARING PLT
BRG BRACKET WO/BRGS
TRIP BAR - W/SAFETY STR
PANEL - FBX FRNT UPPER
END - DRIVE RH BN950
140
33
1.5
7
28
522
115
329
295
20
55
346
202
16.5
33
30
22
236
249
12
7.5
41
40
45
259
250
21
34
69
2.5
226
49
138
760
211
458
135
131
4.5
4.5
59
62
55
148
249
319
214
MP317278B1
MP317564B1
MP317956B1
MP319616B92
MP319635B1
MP319636B1
MP319645B1
MP319662B2
MP319682B1
MP319687B2
MP319691B2
MP319711B91
MP319712B91
MP319905B1
MP319906B2
MP32.00737
MP32.00738
MP32.03794
MP320410B91
MP320919B1
MP320922B2
MP321132B1
MP321134B2
MP321142B1
MP321146B92
MP321338B1.5
MP321672B1
MP321673B1
MP321674B1
MP322152B2
MP322214B1
MP322215B2
MP322236B1
MP322237B91
MP322238B91
MP322612B1
MP322613B91
MP322844B92
MP322964B91
MP322998B91
MP322999B91
MP323000B91
MP323004B91
MP323011B91
MP323020B92
MP323081B91
MP323082B91
FRONT - FRG BOX BN950 <
SLAT CRSCNV 20-1/4 WO/
MACH BSHG - 1-13/32 ID
BOLT - 7/8X10.688PIVOT
RETAINER - 3 SPINDLE
WASHER - FELT 3OD 2.25
WASHER - FELT 2.75 2I
SPINDLE - 2.25 X 18.50
REACH - 95-1/4 950FBX
SPINDLE - 2 X 18.25
SPINDLE - 2 X 14.75
SPINDLE - FRONT RH 2.25
SPINDLE - FRONT LH 2.25
SPACER
BRACKET - BEARING
SPRING - TORSION RH
SPRING - TORSION LH
ELBOW - 10 ORB X 8 MJ
REACH - 96 (5) HOLE
JOINING PLATE - ROOF ED
PROTECTOR - ROOFEDGE RH
HOLDDOWN SHOE - TOP
SLAT - CRSCNV 15-5/16
SPROCKET - #62 6T 1BR
SLAT - CRSCNV W/LINKS &
PULLEY - IDLER 8 .635
SHAFT - 1 X 39.563 OUT
SHAFT 1 X 25.250
BEVEL GEAR - 15T 1BR F
DECAL - EMERGENCY STOP
FAN ARM - BLOWER 40
FAN BLADE - BLOWER 40
STRIPPER PLATE - CROSS
PAN - CROSS CONVEYOR BN
BAND - 40 BLOWER
COVER RETAINER
GUARD - BN950 DRIVE
SUPPORT - TANDEM 16' 95
STAKE - BADGER RUNNING
BOLT - HITCH 7/8 X 6.5
BOLT - TIE ROD 7/8 X 4
BOLT - STEERING ARM 7/8
CLEVIS - TIE ROD
TIE ROD
HITCH - RNG GR W/SPRING
SPINDLE - FRONT RH 2
SPINDLE - FRONT LH 2
432
6.5
13.5
38
6.5
1.5
1
100
237
101
84
277
275
5.5
31
29
33
11.5
218
7.5
67
36
7.5
57
19
84
90
66
295
6
62
73
22
406
365
4
171
399
42
77
87
76
119
90
1040
185
197
MP323689B1
MP323692B91
MP323718B1
MP323774B91
MP323776B1
MP323777B1
MP323945B91
MP323946B1
MP324890B1
MP324894B1
MP324897B1
MP324898B1
MP324967B91
MP325385B1
MP325386B1
MP325587B1
MP326593B91
MP326594B1
MP330460B92
MP331096B2
MP331101B2
MP331661B91
MP331662B91
MP331682B91
MP331712B91
MP331713B91
MP331714B91
MP331842B91
MP331845B1
MP331848B1
MP331852B1
MP331865B2
MP333225B1
MP333534B91
MP333555B1
MP333556B1
MP333557B1
MP333562B2
MP333564B1
MP333565B1
MP333569B92
MP333574B1
MP333576B92
MP333752B91
MP333854B91
MP334164B1
MP334286B91
HOSE - HYD 3/8 X 18 6
SPINDLE - W/FLANGE 2 X
CONNECTOR
SHAFT - BEATER DRV W/PL
SHAFT 1.250 X 8.500 BT
SHAFT - 1.250 X 7.188
DRIVE - SHAKER PAN
ROD - SHAKER DRV CONNEC
HOSE - HYD BRAKE 21
FLANGETTE - 62MM 3 RND
COVER - MAGNET HOLE
PAN - SHAKER W/MAG.HOL
SPINDLE - W/FLANGE 2X18
SHAFT - 1.125 X 4.906
SHAFT - 1.125 X 8 OUTP
DECAL - SPEED CONTROL
MOUNT - HYD MOTOR
BRACE - SUPPORT MOTOR M
IMPL 1/2 - PTO 12 SERIE
DECAL - SHIELD MISSING
DECAL - MOVING PARTS
SHIELD - PTO INNER (RBR
SHIELD - PTO OUTER (RBR
REPAIR KIT - PAWL LOCK
SLAT CRSCNV 15-5/16 W/
CHAIN - CRSCNV EXT D662
CHAIN - CRSCNV D662 1X1
BRACKET - SHAKER PAN 1
BEARING - SPEC JOURNAL
DECAL - MODEL BN2054
SHIELD - WIND 54 BLWR
DECAL - ROTATE AUGER
CABLE - 5/32 NOMINAL 7
END - BN950 LH W/DECALS
BRACKET - IDLER (SHORT)
IDLER BRACKET LONG
TENSIONER - 2 X 1 POLY
SPROCKET - CLUTCH #50 1
SPROCKET - 50B14 1.125
SPROCKET - 50B29 1.125
Kit, PTO Shaft- FBX 540R
SHAFT - 1.125 X 17.125
TRAC 1/2 - PTO 540RPM 1
BEATER - FBX BOTTOM (SP
FRONT - FRG BOX BN950 W
COLLAR
WAGON FRONT - BN1050 W/
53
165
4.5
78
47
34
123
33
28
7.5
37
183
133
119
130
14.5
69
33.5
220
7.5
6
56
53
49
21
174
531
78
21
7
24
7.5
2
261
9
10.5
8
52
44
54
362
66
190
521
323
5.5
585
MP334292B91
MP334298B92
MP334300B1
MP334301B1
MP334302B91
MP334305B91
MP334310B91
MP334313B91
MP334328B92
MP334333B91
MP334351B91
MP334354B91
MP334355B92
MP334361B2
MP334369B91
MP334373B1
MP334374B1
MP334385B91
MP334386B1
MP334389B91
MP334392B91
MP334398B2
MP334399B1
MP334402B1
MP334408B1
MP334412B1
MP334419B91
MP334430B1
MP334433B1
MP334434B91
MP334436B1
MP334438B1
MP334441B1
MP334442B1
MP334443B1
MP334480B1
MP334486B91
MP334493B91
MP334517B1
MP334518B92
MP334526B91
MP334527B91
MP334765B1
MP334897B91
MP335024B91
MP335025B1
MP335026B1
SPROCKET - DBL 50/28 50
BRACKET - BEARING WO/BR
SPROCKET - 50B13 1.125
SHAFT 1.125 X 17.063
GUARD - BN1050 DRIVE
END - LH W/DECALS BN105
IDLER BRACKET
PLATE - TIE (OS) 1050/5
SPROCKET - DBL 60/14 50
SPROCKET - 80C36 1.625
BEATER - FBX RIGID 1050
SHIELD END (LH)
GUARD -1050 CHAIN DRV W
END - 1050 RH DRIVE W/S
PAN - CROSS CONV 1050 F
SHAFT - 1 X 27.875 2 K
SHAFT - 1 X 28.750 3 K
CHAIN - CRSCNV CA550
SLAT CRSCNV 20-3/4
TOP - FRONT GUARD (BN10
GUARD - BN1050 REAR ACC
CHAIN TGHTNR 3X1-188 P
SPROCKET - #67 6T 1.62B
SHAFT 1.625 X 96.063 A
SHAFT - 1.250 X 43.250
PANEL - .625 X 55.5 X
BRACKET - REAR DOOR FLO
ANGLE - REAR CENTER (BN
STAKE - REAR 78-1/2 LH
APRON - CHN 18' 667H 19
BRACKET - TOP BEATER BE
CLIP - SIDE (FORAGE BOX
STAKE - FRONT LH 78-1/2
STAKE - FRONT RH 78-1/2
STAKE - CENTER 78-1/2
REACH - 94 1050 14-16
CHANNEL - 1/4 CNTR/TND
SUPPORT - FRONT BN1050
STAKE RH REAR 78-1/2 (B
BEARING - FRONT CENTER
APRON - CHN 16' 667H 17
APRON - CHN 14' 667H 15
CHAIN - #667H SIDE (168
GUARD BOTTOM - BN1050 F
CHAIN - CRSCNV EXT CA55
TROUGH EXT - BN1050 CRO
PAN EXT - BN1050 CROSS
140
147
48
65
213
265
36
170
201
128
399
57
101
243
399
68
69
604
34
70
172
9.5
83
320
105
178
125
40
92
761
33
1.5
85
85
91
416
609
373
81
117
818
806
294
130
176
46
43
MP335027B1
MP335028B91
MP335035B91
MP335042B91
MP335043B91
MP335047B91
MP335072B91
MP335095B91
MP335127B1
MP335255B1
MP335263B1
MP335316B1
MP335320B2
MP335326B1
MP335329B91
MP335331B92
MP335334B91
MP335335B91
MP335395B91
MP335436B1
MP335616B1
MP335642B1
MP335645B91
MP335672B91
MP335677B91
MP335689B91
MP335703B91
MP335713B91
MP335715B91
MP335725B1
MP335730B1
MP335734B1
MP335838B1
MP335879B1
MP335880B1
MP335884B91
MP335982B2
MP335985B1
MP335988B2
MP335989B2
MP335992B2
MP336585B93
MP336589B1
MP336598B1
MP336607B91
MP336611B91
MP336674B91.7
PAN - X-CONV EXT 1050 F
TROUGH - BN1050 CROSS C
RETAINER - SPRING
PLATE - FRONT PIVOT (XPLATE - REAR PIVOT (X-C
HYD MOTOR - CHAR LYNN
END PLATE X-CONVEYOR W/
PBK - FORAGE BOX BN1050
DECAL - BN1050
BRACE - SHIFTER
SIDE LIP
BRACKET - EXT BRACE BN1
BRACE - BN1050 CROSS CO
SPRING - LATCH
TONGUE EXT - NS W/3/4
HITCH - TONGUE W/SPRNG
LATCH - TONGUE (NS)
LATCH TUBE (NS)
SYNTHETIC GEAR LUBE AGMA
PANEL - SLANT 1050 FBX
SHAFT - 1.250 X 22.000
PIN - DRIVE .375X2.875
SHEAVE HALF W/PINS 3/8
PLATE - BRG SUPPORT WO/
PLATE - BRG SUPPORT WO/
PLATE - VAR SPEED CNTRL
GUARD - FBX BN1055 W/DE
ROD/BRKT - ADJUSTING (2
GUARD - BN1055 FRG BOX
SPROCKET - 50B17 1.25B
SPROCKET - 50B13 1.25B
BELT - VARI SPEED DRIVE
TIGHTNER - SPACER .750
SPRING - COMP 5.50 X 2
RETAINER - SPRING
BOLT - SPRING ASSIST
Z-BAR - FRONT RH 120LG
BRACKET - Z-BAR SPLICE
Z-BAR - REAR RH 68-3/4
Z-BAR - REAR LH 68-3/4
Z-BAR - FRONT LH 120LG
SHAFT/BRKT - INDEXING
TENSIONER - CHAIN 2X1 P
RETAINER - ROD
WAGON FRONT - BN1055 W/
GUARD - BN1055 LOWER W/
HUB - FAN 60 BLOWER FA
90
320
60
45
45
538
36
14
8.5
17.5
37
15.5
21
21
179
540
76
80
41
111
79
8.5
20
109
95
463
248
21
266
44
27
60
4
36
17.5
36
57
13
38
31
50
74
27.25
18
535
52
740
MP336677B1.7
MP336678B1.7
MP336679B2.7
MP336680B1
MP336681B2.5
MP336687B91.1
MP336702B1
MP336708B91.7
MP336715B92.7
MP336720B91
MP336721B91
MP336749B91.2
MP336750B91.7
MP336753B91.7
MP336756B1.7
MP336760B91.7
MP336762B1.7
MP336798B91.7
MP336818B91.7
MP336826B1
MP336827B1.5
MP336828B1.5
MP336829B1.5
MP336830B1
MP336840B92.1
MP336840B92.2
MP336840B92.3
MP336843B1
MP336845B1.7
MP336848B92.7
MP336857B2
MP336862B91.1
MP336869B1.7
MP336872B1
MP336872B1.7
MP336880B93
MP336880B93.2
MP336880B93.3
MP336885B1
MP336890B91.1
MP336890B91.2
MP336897B91
MP336899B91.7
MP336907B1.7
MP336908B1.7
MP336913B1
MP336916B1.1
FAN ARM - BLOWER 60
FAN BLADE - BLOWER 60
PLATE - FAN BACK 1/2 60
SHAFT - 1.94X23.69 1.7
SPACER - FRONT
BACK - BLOWER 60 BLWR
WASHER - SPEC .074THK H
HITCH - BLOWER 60
CRANK - LEVEL ADJUSTING
ROD - LVL ADJ 7.875LH
ROD - LVL ADJ 7.875RH
AIR INLET COVER ASM.
COVER - AIR INLET W/DEC
FLAP - AIR INLET
HINGE - 2 X 6.562 IN
GUARD - UNIV. JOINT W/D
HINGE - 2 X 8.75 U-J
AUGER - 12X 60 60 F
SUPPORT - HOPPER END W/
SHAFT - 1.125X79-1/4 A
SHEAVE - 1G 7.50OD 1.12
SHEAVE - 1G 9.50OD 1.50
SHEAVE - 1G 9.50OD 1.50
SPACER - 1.00 X .500
TRANSITION BASE - 60 B
TRANSITION BASE - 60 B
TRANSITION BASE - 60 B
ADJUSTING ROD
CLIP - 60 BLOWER SIDE
ARM - IDLER W/BUSHINGS
SPRING - EXT .75 X 2.75
THROAT - 60 BLWR W/DEC
BRACKET - TRANSITION AI
SIDE - HOPPER 60 BLOWE
SIDE - HOPPER 60 BLOWE
BAND - 60 BLOWER W/O P
BAND - 60 BLOWER NS W/
BAND - 60 BLOWER NS W/
DECAL - AUGER CLUTCH
WRAP SHEET - HOPPER
WRAP SHEET - HOPPER
ROD - WHL ADJ 11.875RH
HANDLE - 60 BLOWER JAC
SUPPORT - TRANSITION (R
SUPPORT - TRANSITION (F
PIN - .500 X 10.906 R
GUARD - 60 BLOWER DRIV
36
48
157
375
31
490
1.5
501
97
40
40
86
127
33
13
108
16
566
474
115
52
72
75
5
124
121
131
4.5
7.5
60
21
304
23
39
62
449
531
531
3.5
145
140
45
103
18.5
18.5
14
146
MP336916B1.2
MP336917B1.2
MP336925B92.7
MP336933B2.5
MP336934B1.5
MP336941B2.7
MP336942B2.7
MP336943B1.1
MP336943B1.2
MP336944B1.1
MP336944B1.2
MP336955B91.1
MP336956B1
MP336957B1
MP336961B1.7
MP336965B91
MP336965B91.1
MP336965B91.2
MP336965B91.3
MP336977B1
MP336979B1.7
MP336992B91.7
MP336995B1
MP336996B1
MP337003B92.4
MP337008B1.7
MP337014B91
MP337014B91.1
MP337014B91.2
MP337017B1.7
MP337030B91.7
MP337068B91
MP337068B91.1
MP337069B91.1
MP337143B2
MP337145B1
MP337147B91
MP337150B91.5
MP340025B3.5
MP340077B1
MP340225B91
MP340226B91
MP340227B91
MP340229B91
MP340230B91
MP340248B1
MP340748B1
GUARD - 60 BLOWER DRIV
PANEL - DRIVE COVER TOP
BRACKET - IDLER
BRACKET - AUGER/BRG SUP
BRACKET - UPPER BEARING
PLATE - FILLER HOPPER R
PLATE - FILLER HOPPER L
SKIRT - HOPPER RH 60 B
SKIRT - HOPPER RH 60 B
SKIRT - HOPPER LH 60 B
SKIRT - HOPPER LH 60 B
BLOWER FRONT 60 BLWR W
SPRING STOP
DECAL - DRAWBAR ADJUST
ANGLE - SHORT
DOOR - DRIVE
DOOR - DRIVE W/DECALS
DOOR - DRIVE W/DECALS
DOOR - DRIVE W/DECALS
ROD - 3/8 X 5.5 BELT T
PLATE - WATER INLET
YOKE - ADJUSTING
ROD - .437 X 19 ADJUST
SHIELD - WIND 60 BLWR
HANDLE - 60 BLOWER CLU
PLATE - FILLER (TOP)
DOOR - AUGER DRIVE WO/D
DOOR - AUGER DRIVE W/DE
DOOR - AUGER DRIVE W/DE
PLATE - FILLER (LOWER)
TROUGH BOTTOM - 60 BLW
SUPPORT - TOP LH W/DECA
SUPPORT - TOP RLH W/DEC
RH TOP SUPT W/DECALS
DECAL - WARNING FAN BLA
DECAL - AUGER CONTROL
PIN & LANYARD 6 S-HOOK
STAND - JACK 60 BLWR
SHEAR BAR - BLOWER 60
SPRING - EXT 1X4.50
SHIELD - PTO INNER (RBR
SHIELD - PTO OUTER (RBR
YOKE & SHAFT
YOKE & TUBE & SLEEVE
BALL SHEAR - 540RPM FRG
DECAL - CAUTION 540RPM
BTR.DR.SHAFT-HARDENED
146
52
62
39
29
40
47
31
73
29
29
657
7.5
8
25.5
73
76
78
76
30
16.5
32
23
53
228
35
85
104
104
32
323
48
125
155
5.5
8.5
9.5
33
33
20.5
73
53
256
259
473
3.5
99
MP340751B91
MP340769B1
MP340795B1
MP340912B1
MP340989B91
MP341133B91.1
MP341133B91.2
MP341133B91.3
MP341134B1.7
MP341136B91.1
MP341136B91.3
MP341144B1.7
MP341186B91
MP341951B1.5
MP341989B1
MP344018B91
MP344026B91
MP344027B91
MP344081B91
MP344085B91
MP344160B91
MP344161B91
MP344176B91
MP344184B91
MP344190B91
MP344192B91
MP344193B91
MP344194B1
MP344236B1.7
MP344239B1
MP344239B1.7
MP344242B91
MP344243B1
MP344255B1
MP344258B1
MP344260B1
MP344261B1
MP344262B1
MP344263B1
MP344272B1
MP344273B1
MP344275B1
MP344278B1
MP344282B1
MP344291B1.7
MP344292B1.7
MP344296B91.7
SPROCKET - DBL 60/43 80
ROOF SECT - 34X122 FOR
GREASE LINE - BEATER SH
ROOF SECT - 36 X 196 W
PLATE - TIE W/DECAL
COVER - AGR/INLET W/DEC
COVER - AGR/INLET
COVER - AGR/INLET
HOPPER SIDE - LH INNER
HOPPER BACK W/DECALS
HOPPER BACK W/DECALS
PLATE - HOPPER SEALING
PLATE - DRIVE W/GRZLINE
SPACER - 2.25 X 3.062
DECAL - MODEL 2060
BEATER - SPIRAL RU/COMB
UNIT SHELL - 1200 BADGE
GUARD - PTO W/DECALS
PTO - 540 RPM 60BLWR
YOKE & TUBE - 1-5/16 S
SHIELD - PTO INNER
SHIELD - PTO OUTER
BLOWER FRONT - 40 SPEC
COVER - DRIVE LH W/DECA
PTO - 1-3/8-6 1-3/4-20
BALL SHEAR - 1-3/4-20 S
PTO - 1-3/8-21 1-3/4-20
SHAFT - 1.94X23.81 1.7
BRACKET - CHANNEL (GRBO
BRACKET - LEVEL ADJUSTM
BRACKET - LEVEL ADJUSTM
GUARD - PTO 1000RPM BLO
DECAL - TRCTR DRAWBAR 1
CAP - 52X7
SNAP RING - 52 UNI7437
SNAP RING - 68 UNI7435
SLEEVE - 1-3/4 Z20
BEARING
OIL SEAL - 60X80X10 DBL
BEARING - 32010 X
SHAFT - 1-3/4 Z20 INPU
OIL SEAL - 50X80X10
COVER
ELBOW - 90D 1/2 GAS
SHIELD - MAIN SHAFT RH
SHIELD - MAIN SHAFT LH
STAND - PTO
294
164
6.5
155
285
308
308
308
140
229
229
18
534
22
7.5
452
2880
186
872
330
92
81
169
68
1010
549
1185
227
30
23
24
74
14
8.5
1.5
3.5
689
107
15.5
107
294
10.5
72
24
25
27
95
MP344300B91
MP344300B91.1
MP344300B91.2
MP344311B1.7
MP344319B1.7
MP344320B91.1
MP344320B91.2
MP344321B1
MP344363B1
MP344378B1
MP344396B91
MP344411B91
MP344428B1
MP344438B91
MP40.00029
MP40.00029-50
MP40.00034
MP40.00035.7
MP40.00036.7
MP40.00038
MP40.00039
MP40.00040
MP40.00071
MP40.00082.7
MP40.00087
MP40.00093.7
MP40.00111
MP40.00151
MP40.00196
MP40.00206
MP40.00208
MP40.00213
MP40.00219
MP40.00219.7
MP40.00226
MP40.00229
MP40.00233.7
MP40.00236.7
MP40.00239
MP40.00241.7
MP40.00243
MP40.00251
MP40.00263
MP40.00266
MP40.00269.7
MP40.00275.7
MP40.00276.7
COVER - AGR/INLET UNPAI
COVER - AGR/INLET W/DEC
COVER - AGR/INLET W/DEC
STRAP - TROUGH
FAN BLADE - BLOWER 60
DISC - REAR 60 BLWR W/
DISC - REAR 60 BLWR W/
DECAL - SERIES II BLWR
DECAL - 1250
SHIM - 18GA BRG ADJ
GUARD - FRONT 1250 FBX
UNIT SHELL - BADGER 125
DECAL - WARNING PTO SEP
GEARBOX - 1:1 GEAR RATI
TINE - PICKUP
BEST BUY - 40.00029 (50
CHAIN - PICKUP (.531 H
SPROCKET - CA557 15T 1.
IDLER - PICKUP 7-3/8OD
COUPLER - LOVEJOY L150
COUPLER - LOVEJOY L150
COUPLER - SPIDER L150 S
GUIDE - CHAIN
TINE GUIDE
MOUNT - IDLER
SHAFT
SKIRT - MERGER 2 X 147.
HYD CYLINDER - 2.5 X 8
DECAL - MODEL 7914
DECAL - HAY BUDDY
EXTENSION - CONV SHIELD
SUPPORT - CHAIN (POLY)
SPACER-MOTOR TORQUE ARM
SPACER - MOTOR TORQUE A
ADJUSTER - BEARING (1COUPLER - CLAMPING 1 X
PULLEY - DRIVE 1-1/4 BR
HOLDDOWN RH
SHIELD - SS CONVEYOR
CHANNEL - TINE
BRACKET, HYD. MOTOR
SKIRT - MERGER 9.1 X 14
ELBOW - 45D 1/2 JICXORB
BELT - CONVEYOR 150PVC
PULLEY - IDLER
SPACER - .50 X 1
HOLDDOWN LH
330
331
338
15
86
331
336
4
26
9
205
2190
7.5
769
8
292
204
111
105
68
83
55
56
33
38
140
80
235
17
14
54
35
3
9.5
168
181
732
63
229
82
14
172
12.5
1270
428
6
62
MP40.00294
MP40.00297
MP40.00303
MP40.00304
MP40.00305
MP40.00306
MP40.00325
MP40.00340.7
MP40.00341.7
MP40.00342.7
MP40.00361
MP40.00365
MP40.00366
MP40.00369
MP40.00371
MP40.00375.7
MP40.00377
MP40.00389
MP40.00396.7
MP40.00397.7
MP40.00399
MP40.00402.7
MP40.00438
MP40.00446
MP40.00451
MP40.00469
MP40.00473
MP40.00479.7
MP400857
MP4101
MP4111
MP4141
MP4161
MP42.1501398
MP4201
MP45.00030
MP45.00031
MP45.00032
MP45.00033
MP45.00034
MP45.00035
MP45.00037
MP45.01012
MP45.01035
MP45.01036
MP45.01037
MP45.01038
BELT - CONVEYOR 7916
SKIRT - 7916 REAR
VALVE - FLOW LIMITER
HYD MOTOR - 3.0 CU IN
HYD MOTOR - 22.6 CU IN
VALVE - DUAL RELIEF CAR
SHIELD - SS CONVEYOR
HOLDDOWN - CONVEYOR LH
HOLDDOWN - CONVEYOR FRO
HOLDDOWN - CONVEYOR FRO
BRACKET - HYD MOTOR
LINK - #CA557 ATTACHMEN
LINK - #CA557 CONNECTOR
LINK - CA557 OFFSET
EXTENSION - CROP GUIDE
VALVE - CV PRIORITY DIV
STRIP - POLY SLIDE 2 X
LINK - #CA557 ATTACHMEN
HYD MOTOR - 17.9 CU IN
PUMP - HYD PTO 5.7 CU I
BRACKET - PTO PUMP & HO
TORQUE ARM - PTO PUMP
HOSE - HYD 1 X 128 SUCT
PLATE - COVER 2.04 C-C
FRAME KIT - CONVEYOR 79
SEAL KIT - HYD PTO PUMP
SHIELD - COUPLER
BRACKET
SLAT - W/ATTCH LINKS 37
SLVBRG - 1.25 X 1.50 1
SLVBRG - 2.250 X 2 2I
SLVBRG - 1 X .750 .875
SLVBRG - 1.25 X 1.50 1
JACK 8000# 2.5
SLVBRG - .625 X 1 .875
DECAL - FWR8
DECAL - FWR10
DECAL - FWR12
DECAL - FWR14
DECAL - FWR16
DECAL - FWR18
DECAL - MILLER-PRO X 2
FITTING - 1/2X9/16 1
TURNBUCKLE - OPENING Z
TURNBUCKLE - M16 W/BLA
PULLEY - CAST IRON ZN
ROPE - WIRE L=1500
1450
142
129
481
704
121
272
77
44
49
47
8
6.5
7
45
216
17
16
775
2000
125
30
165
0.9
1990
134
38
104
23
7.5
20
7
12.5
149
8.5
8.5
8.5
8.5
14
8.5
8.5
8
15
40
41
43
34
MP45.01041
MP45.01048
MP45.01051
MP45.01055
MP45.01107
MP45.01122
MP45.01125
MP45.01126
MP45.01130
MP45.01149
MP45.01150
MP45.01157
MP45.01172
MP45.01185
MP45.01186
MP45.01222
MP45.01226
MP45.01235
MP45.01237
MP45.01240
MP45.01251
MP45.01280
MP45.01282
MP45.01295
MP45.01303
MP45.01308
MP45.01326
MP45.01330
MP45.01332
MP45.01333
MP45.01338
MP45.01339
MP45.01340
MP45.01341
MP45.01342
MP45.01362
MP45.01364
MP45.01365
MP45.01368
MP45.01368-1
MP45.01370
MP45.01376
MP45.01377
MP5021
MP61.40010
MP61.73450
MP61.79120
SPRING - RAKE ARMS ZN
SEAL KIT - CYLINDER HE
CYLINDER - HYDRAULIC 3
CYLINDER - HYD 1/2x36
FRAME - ATTACHMENT REA
ARM - OSCILLATING LH RT
ARM - RAKE RH W/GREASER
ARM - RAKE LH W/GREASER
ARM - RAKE RH W/GREASER
DRAWBAR - SLIDING DM
DRAWBAR - FRONT DM
DRAWBAR - REAR DM REIN
HEAD - MOVEABLE RH
HOOP - YELLOW SLIDING
STAND - COMPLETE
TUBE - LIFT L=900
TUBE - LIFT l=2390 ZIN
PLATE - BENDED 610474
HUB - WHEEL SUPPORT T/
CLIP - TINE RAKE WHEEL
CPSCR - MB 16X45
SCREW - M10 X 21 TTQST
HHDNUT - M10 6S UNI 55
NUT - SELF-CENTER MB16
WASHER - M6 UNI6592 10
WASHER - 20-33-3 UNI 1
SHACKLE - U D=8 ROBUR
BEARING - 51104 D=5x40
BEARING
BEARING - HUB
BUSHING - NYLON ADAPTE
NYLON - 70X50X10 W/HOL
NYLON - 99 X 55 X 10 M
NYLON - 119 X 55 X 10
NYLON - 140 X 55 X 10
SCREW - M8 X 20 T.C.B.
WHEEL - RAKE RH 7MM TIN
WHEEL - RAKE LH 7MM TIN
PKG TINES - (40) 7MM BG
TINES - 7MM BG Single
CYLINDER - HYD 2 X 10
CYLINDER - HYD 2.5X8
CYLINDER - HYD 225X8
HUB - WHEEL W/STUDS & C
NUT
TAILNUT
SLAT - APRON W/667H LIN
38
15
205
843
696
90
118
159
230
2055
1375
2047
329
38
277
50
187
115
62
0.85
3
0.45
0.35
1.5
0.3
0.6
1
6
6.5
9
1.5
16.5
13
16
10.5
0.45
215
215
150
13.5
225
225
225
83
10.5
4.5
40
MP61.79121
MP61.79125
MP61.79140
MP61.79140P
MP61.79170
MP61.79340
MP61.80040
MP61.80100
MP61.80110
MP61.80130
MP61.80140
MP61.80150
MP61.80160
MP61.80170
MP61.80175
MP61.80180
MP61.80190
MP61.80215
MP61.80220
MP61.80240
MP61.80710
MP61.80720
MP61.80740
MP61.80760
MP61.80804
MP61.80810
MP61.80820
MP61.80850
MP61.80860
MP61.80870
MP61.80880
MP61.80890
MP61.80900
MP61.80950
MP61.80951
MP61.81410
MP61.81420
MP61.81460
MP61.81490
MP61.81500
MP61.81510
MP61.81530
MP61.81551
MP65.10002
MP65.10004
MP65.10036
MP65.10055
SLAT - APRON 39.25 W/6
SLAT - APRON 39-1/4 W/
LINK - #667H CONNECTOR
PIN - TEAR DROP 667H CO
RIVET - FHD 5/16 X 13/1
LINK - #667X CONNECTOR
SNAP RING
STAKENUT - 1-18 THRD D1
GEAR - BEVEL 14T
KEY SQ - 1/4 X 15/16 LG
SEAL - INPUT
SHAFT - INPUT
SNAP RING - INPUT
KEY WD - #18 (809) HARD
KEY WD - HARDENED
STAKENUT - 1-3/8-18 THR
OIL SEAL - OUTPUT
SHAFT INPUT A-118 (4100
GASKET
PLUG - VENTED 3/8-18 NP
SEAL - END CAP 1
END CAP - OPEN
SPACER
WORM - SINGLE LEAD NONSHAFT - OUTPUT 4100 SER
SHAFT - 1 X 9.562 INPU
KEY SQ - 3/8 X 2-3/8LG
SHIM - OUTPUT A/R
SNAP RING
SEAL - OUTPUT
SNAP RING - OUTPUT
GEAR - WORM
CAP - OUTPUT
GASKET
GASKET
TRAC 1/2 - PTO 540RPM W
IMPL 1/2 - PTO W/GUARD
YOKE & SHAFT
GUARD - PTO OUTER (RBR)
SHIELD - PTO INNER (RBR
YOKE & TUBE
BALL - STAINLESS STEEL
COLLAR (PLASTIC)
SHAFT - OUTPUT 2230
SHAFT- OUTPUT 2140/2160
CLEVIS - HYD CYLINDER 1
PISTON - HYD CYLINDER 2
37
42
9.5
5.5
0.75
10.5
5.5
12.5
405
3
7.5
103
7
1.5
5.5
12.5
10.5
108
5
14.5
9.5
44
42
172
359
48
8.5
6
5.5
7.5
10
1145
7.5
7
5.5
247
381
158
48
47
133
0.75
10
200
212
55
45
MP65.10076
MP65.10079
MP65.10082
MP65.10083
MP65.10112
MP65.10120
MP65.10206
MP65.40010
MP65.40022
MP65.40030
MP65.40200
MP65.40202
MP65.40208
MP65.40214
MP65.40223
MP65.40226
MP683099B1
MP683130B1
MP683210B1
MP683458B1
MP683582B91
MP683583B91
MP683870B1
MP700072A
MP700073
MP700202
MP8141
MP843366B1
MP843367B1
MP900063
MP900068
MP900069
MP900073
MP900075
MP900103
MP900143
MP900146
MP900188
MP900382
MP900397
MP900440
MP900448
MP900450
MP900484
MP900496
MP900510
MP900511
PIN - CLEVIS 1 GRVD HE
PIN - HAIR EXTERNAL 1
SEAL KIT - HYD CYL 2 R
SEAL KIT - HYD CYL 2.0
HUB - WHEEL 8-BLT W/CUP
OIL SEAL - 2.750
HANDLE - HAMMER BLOW JA
STAKE NUT - 1-3/8-18THD
OIL SEAL - INPUT (DURST
BEARING
SHAFT - OUTPUT
KEY
GASKET
STAKE NUT - 1-1/2-18
SHAFT - INPUT
OIL SEAL - OUTPUT 271X1
FINGER - DOUBLE
SEAL - CLOSURE
TINE - SINGLE FINGER CW
BUSHING - SILENBLOCK MO
KNIFE - 9' OVR-SERR W/B
KNIFE - 9' UNDR SERR W/
SHEAVE - GEAR (PULLEY H
BEARING
PIN - ROLL 1/4 X 1 CLD
END CAP - DURST K154
OIL SEAL
FLANGETTE - 72MM 6 RND
FLANGETTE - 72MM 6 RND
SLVBRG - 1.252 X 1.502
SLVBRG - 1.754 X 1.50
BUSHING 1.878 X 2
SLVBRG - 1.753 IDx2.004
SLVBRG - 2.003 IDx2.254
BRG CONE - 1.0000ID #15
CLAMP - CABLE .25
CLAMP - CABLE .187
SPROCKET - IDLER 50B17
NUT - RETAINED 5/16 UNC
HHDBLT - 3/8-16 X 1 SP
SCREW - SET 1/4-20 X 1/
SCREW - SET 3/8 X 3/4 S
SCREW - SET 3/8X2-1/2 S
CARBLT - G2 3/8 X 6
WASHER - FLAT 7/16
MACH BSHG - 3/4
MACH BSHG - 1 .0821.5
9.5
2.5
54
34
112
12
10.5
11.5
8.502532185
39
234
8.5
4.5
36
505
10.00076506
6
5
12
101
308
308
25
18
1
7
6.5
7.5
7.5
7.5
8.5
42
22
13
11.5
2
0.85
23
0.65
0.5
0.55
0.65
1.5
1.5
0.45
0.9
0.65
MP900514
MP900523
MP900524
MP900561
MP900618
MP900633
MP900670
MP900672
MP900673
MP900685
MP900703
MP900709
MP900949
MP900951
MP900984
MP900987
MP900988
mp900989
MP901010
MP901013
MP901071
MP901111
MP901112
MP901122
MP901131
MP901134
MP901155
MP901157
MP901184
MP901260
MP901267
MP901661
MP901672
MP901713
MP901716
MP901759
MP901761
MP901850
MP901863
MP901940
MP902271
MP902272
MP902294
MP902347
MP902348
MP902349
MP902406
MACH BSHG - 1-1/2 X 2-1
PIN - CLEVIS 5/8
PIN - CLEVIS 5/8 X 2-1/
KEY SQ - 3/8 X 1-1/2
OIL SEAL 2.447OD 1.0
COLLAR - LOCK 1 ECN
BEARING - ADAPTER 1-1/4
COLLAR - LOCK 1.25 ECN
SPRING - EXT 24 9#
SPROCKET - IDLER 40B18
LINK - #CA550 CONNECTOR
LINK - #CA550 OFFSET
BEARING - THRUST .750
PIN - ROLL 1/4 X 2-1/2
PIN - ROLL 3/8 X 3
LINK - #67HAS ATTACHING
LINK - #67HAS LH
LINK - #A2050 CONNECTOR
LINK - #55 DET
LINK - #67H DETACHABLE
KEY WD - 1/4 X 1-1/4
BRG CUP - 2.5625OD LM29
BRG CONE - 1.5000ID LM2
KEY WD - 5/16 X 1-1/4
SLVBRG - 1.375 X 1.25
KEY SQ - 1/4 X 2-3/4
LINK - #667H ATTACHMENT
BEARING - PILLOW BLOCK
BRG CUP - 2.4420OD #152
NUT - JAM 7/16-14 UNC
WASHER - FLAT 1-1/8X1-3
KEY SQ - 1/4 X 9/16
COLLAR - LOCK 1.125 EC
BRG CUP - 2.7180OD #142
RING - RETAINING INTERN
CARBLT - G2 3/8 X 4
BUSHING - 1.001X1.128X1
PIN - SPRING 5/16 X 3
SLVBRG - .751 X .878 X
SNAP RING - EXT 1.125
LINK - #55 ATTACHMENT L
LINK - #55 ATTACHMENT R
PIN - SPRING 3/16 X 1-1
LINK - #62 ATTACHMENT L
LINK - #62 ATTACHMENT R
LINK - #62 DET
SPINDLE - 2 X 15.75
2
4
4.5
0.95
8
3.5
20
4
51
23
5.5
6
22
0.45
0.65
4.5
5
2.5
1.5
2
1.5
14
17
3
8
2
11.5
55
9
2
1.5
6
7
11
4
0.95
3
1.5
3
0.55
2.5
2.5
0.35
3.5
3
1.5
86
MP902419
MP902492
MP902535
MP902556
MP902570
MP902575
MP902597
MP902606
MP902673
MP902805
MP902807
MP902824
MP902833
MP902837
MP902840
MP902863
MP902864
MP902865
MP902867
MP902868
MP902869
MP902870
MP902894
MP902977
MP903044
MP903066
MP903126
MP903127
MP903153
MP903178
MP903200
MP903203
MP903204
MP903258
MP903273
MP903280
MP903342
MP903383
MP903537
MP903538
MP903539
MP903547
MP903701
MP903702
MP903772
MP903789
MP903797
SLVBRG 1.502X1.250 1.2
YOKE - SHEAR
PULLEY - IDLER 4.5OD 7
SLVBRG 1.6295 X 1 1.3
HUB CAP - TYPE C 1.985
OIL SEAL - 1.983OD 1
CHAIN - RLR BOX #50 10'
V-BELT - B77 80.0
BEARING - FLANGE 1 3-B
SLVBRG 1.6295 X 2.50 1.
SPRING - COMP 1 5/8ID
SLVBRG 1.627 X 1.375
LINK - #667H CONNECTOR
OIL SEAL
BRG CONE - .6875ID LM1
COVER - GEAR BOX
GASKET .015
GASKET .005
PINION - BEVEL GEAR 19T
SHAFT - 1 X 4.750
PINION - BEVEL GEAR 14T
GASKET - .003
OIL SEAL - 3.066OD 2.25
SPRING - COMP 2
HUB - TAPER 1.250 P1 SP
SNAP RING - EXT 1.150I
OIL SEAL - 1.628OD 1.0
BEARING - BALL 1-3/16
NUT - TINNERMAN 1/4
PIN - #667H-63 CONNECTO
WHEEL - W11C-16.1 8-BOLT
BRG CONE - 2.1648ID JLM
BRG CUP - 3.5433OD JLM5
FRNT BRK SHOE SPRING
SHOCK ABSORBER - BRAKE
RH CYLINDER BRACKET
CAP - MASTER CYLINDER P
V-BELT - B61 64.0
SLVBRG - 1.254 X 1.5 1
SLVBRG - 1.254 X 1.5 1
SLVBRG 1.004 X .625
FLANGETTE - 80MM 4 RND
PIN - CLEVIS 1/4 X 1-1/
PIN - COTTER 3/32 X 1/2
NUT - LOCK 1/2-13 WHIZ
PIN - SPRING 1/4 X 2-1/
HOUSING - GEAR BOX (CUR
8.5
142
27
14
3.5
4
33
21
41
30
22.2
16
10
8
7.5
44
3.5
3
157
135
205
3
15.75
3.5
35
1.5
7.5
10
2.5
4
171
25
13.5
2.5
75
41
24
19.5
8
29.25
20.5
10
1.5
0.75
0.6
2.5
248
MP903798
MP903831
MP903858
MP903860
MP903874
MP903952
MP904016
MP904026
MP904034
MP904205
MP904213
MP904246
MP904261
MP904280
MP904296
MP904384
MP904399
MP904414
MP904415
MP904440
MP904446
MP904482
MP904483
MP904485
MP904487
MP904511
MP904512
MP904521
MP904536
MP904544
MP904557
MP904563
MP904564
MP904602
MP904605
MP904832
MP904866
MP904883
MP904884
MP904910
MP904990
MP905056
MP905081
MP905144
MP905147
MP905203
MP905222
SHAFT - 1 X 4.125 INPU
HHDBLT - G5 3/8 X 5/8
BALL BRG
TSHDMS
HHDBLT - G5 3/8-16 X 5HHDBLT - 1/2-13 X 1 WH
NUT - LOCK 5/8 WHIZ
BRG CONE - 1.5000ID #13
NUT - LOCK 7/16 WHIZ
FLANGETTE - 62MM 3 RND
KEY - FLAT 1/4X3/16X1-1
PIN - SPRING 5/32 X 1-1
HHDBLT - 3/4-10 X 3-3/4
OIL SEAL 2.332OD 1.6
RIVET - RDHD 1/4 X 9/16
SLVBRG 1.004 X .625 .75
WASHER - SPLIT 1
OIL SEAL - 72MM OD 3
BRG CUP&CONE - 1.375 #
BRG CUP - 2.4803OD JL69
NUT - JAM 1-14NF
FLANGETTE - 80MM 4 RND
OIL SEAL - 2.127OD 1.25
OIL SEAL - 2.443OD 1.75
BELT - 4-BAND MAIN DRV
FLANGETTE - 72MM 3 RND
FLANGETTE - 72MM 3 RND
BEARING - BALL 72MM RE
KIT - PIN LOCK 540RPM R
YOKE - TRAC 540RPM 55 S
HHDBLT - WHIZ G5 1/2 X
LINK - #D662 ATTACHMENT
LINK - #D662 ATTACHMENT
RIVET - POP .188 X .527
HHDBLT - G8 1/2 X 4
SCREW - SOCHD 3/8 X 3/4
HHDNUT - 1-12
CHAIN - RLR BOX #60HE 1
LINK - #60HE CONNECTOR
SLVBRG 1.0015 OD
BEARING - R-LUBE 1-1/4
CHAIN - RLR BOX #40 10'
GRZ ZERK - 1/4-28
HHD LK NUT 7/8-14UNF
MACH BSHG - 3/4
COLLAR - LOCK 1.9375 E
HHDBLT - G5 3/4-16NFX2
138
0.75
62
0.4
1.5
3
1
30
0.5
4
5.5
0.55
3.5
10
0.7
4
1.5
13.5
39
10
5.5
8.5
6.5
8.5
115
6.5
6
45
12.5
164
2
10
11
0.2
2
0.8
8.5
77
5
8
63
23
0.85
2.5
0.55
14
3
MP905287
MP905292
MP905293
MP905294
MP905339
MP905444
MP905502
MP905520
MP905689
MP905976
MP906003
MP906014
MP906195
MP906249
MP906264
MP906265
MP906266
MP906267
MP906286
MP906291
MP906306
MP906307
MP906308
MP906311
MP906315
MP906335
MP906343
MP906365
MP906367
MP906372
MP906391
MP906407
MP906409
MP906423
MP906428
MP906436.5
MP906445
MP906460
MP906461
MP906487
MP906493
MP906494
MP906495
MP906506
MP906513
MP906540
MP906547
STAKE NUT - 1-1/8-18THD
CAP
GASKET - COVER
OIL SEAL - 1.993OD 1.00
PIN - CONNECTOR D662
PLOWBOLT - G5 1/2 X 1-1
BRG CUP - 2.7170OD #136
REPAIR KIT - PIN LOCK 1
WASHER - THRUST 3 OD
OIL SEAL - 3.628OD 2.00
SLVBRG - 1.127 X .75 1
SPRING - EXT 3/4X4-1/2
REPAIR KIT - SPRING LK
STEPBLT G2 3/8X1-1/4
BUSHING, 1.627x1.879x1.
SLVBRG - 1.627X1.879 .7
SLVBRG - 1.879X1.627X1.
BUSHING - 1.6265X1.878X
SLVBRG - 1.627X1.879X2.
BUSHING, 1.127x1.377x1.
BEARING - NYLINER 1 X 1
OIL SEAL - 1.50X1.00X.2
RING - RETAINING 1 SPE
SHAFT - PINION
GEAR 19T 1:1
COLLAR - CLAMP TITE 1-1
PIN - HITCH .187 COTTER
O-RING - 1.250ID
KNOB - .500-13 (ROUND)
BEARING - THRUST 1.250
KEY SQ - 1/8 X 3/4
BEARING - PILLOW BLK 1HHDNUT - 3/4-6 RH PLATE
KEEPER
KEY GIB - 1/2 X 4-1/2
PULLEY - IDLER 6.25OD .
BRG CONE - 1.0625ID L44
NUT - TINNERMAN 1/4-20
SEAL - GREASE 1.25ID 1
BALL JOINT - 7/16-20
REPAIR KIT - PTO BRG/RE
REPAIR KIT - PTO BRG/RE
REPAIR KIT - PTO BRG/RE
BEARING - INSERT 1-15/1
HHDBLT-WHIZ G5 1/4 X 1/2
CARBLT - G5 3/8 X 2 SH
REPAIR KIT - BALLSHEAR
10.5
5
3.5
7.5
2
1.5
15
22
62
12.5
3
14.5
23
0.7
7.5
21
22
35
15.5
11
4
10
5
78
121
16
2
1.5
11.5
29
0.65
60
5.5
3.5
12
79
13.5
2.5
10.5
14
6.5
7.5
7.5
62
0.4
0.898275
21
MP906549
MP906554
MP906814
MP906827
MP907050
MP907054
MP907057
MP907065
MP907068
MP907116
MP907117
MP907118
MP907120
MP907164
MP907181
MP907182
MP907183
MP907184
MP907186
MP907187
MP907188
MP907189
MP907190
MP907191
MP907192
MP907193
MP907194
MP907195
MP907196
MP907197
MP907198
MP907199
MP907200
MP907201
MP907202
MP907203
MP907204
MP907205
MP907232
MP907237
MP907238
MP907295
MP907296
MP907302
MP907303
MP907304
MP907305
REPAIR KIT - PTO BRG/RE
SNAP RING
REDUCER - 9/16 TO 3/4
PIN - COTTER 1/4 X 3
PIN - COTTER 1/4 2-1/2
CARBLT - G5 1/2 X 3-1/2
WASHER - FLAT .388X1.25
HHCS 1/2-13 x 7" Tap
SCREW - HHD TEK #10-16X
BRG CONE - 2.0000ID
BRG CUP - 3.2500OD
SEAL - 2.00 X 2.625 X.
SCREW - HX W/HD TEK 1/4
HHDNUT - JAM CTR LOCK
CONNECTOR - 37D FLXORB
TEE - BRANCH 37D FL SW
TEE - BRANCH 37 FL-ORB
KIT, PIN SPRING
BEARING - BALL
RING - INT RETAINING
RING - EXT RETAINING
GRZ ZERK - M10 X 1 45
NUT - BEARING M40 X 1.5
PLUG - SOCHD 1/2 GAS
OIL SEAL - 35X45X7
OIL SEAL - 55X72X10 DBL
RING - EXT RETAINING
OIL SEAL - 70X90X10
O-RING - 101.27 X 2.62
BEARING - BALL
PLUG - DRAIN MAGNETIC
WASHER - 17X22X1.5 DRAI
HHDBLT - G8.8 M10-1.5 X
PLUG - NON MAGNETIC 3/8
O-RING
RESTRICTOR - .062
BOLT - SOCHD G8.8 M
RESTRICTOR - .031
ELBOW - 90 MALE ORBXFEM
V-BELT - HC 63.50 KEVLA
V-BELT - HC 89.75
SLVBRG 1-1/2OD 1-3/8ID
SLVBRG 1-5/8 X 1/2
NUT - LOCK #10-24 NYL
GRZ ZERK - M8 X 1 45
GRZ ZERK - M6 X 1 STRT
KIT - SLIDE LOCK 1-3/8
9
3
4.5
0.4
0.35
1.5
0.75
15
0.6
19
8.5
15
0.5
0.4
6
7.5
9
4.5
94
9.5
5.5
3
38
8
9.5
11.5
4
11.5
2.5
94
17.5
0.45
1.5
4.5
1.5
12
2.5
11.5
18
56
48
14.5
21
0.05
3
2
43
MP907306
MP907308
MP907313
MP907330
MP907332
MP907336
MP907341
MP907342
MP907378
MP907379
MP907399
MP907400
MP907414
MP907415
MP907502
MP907503
MP907528
MP907534
MP907535
MP907543
MP907580
MP907587
MP907624
MP907625
MP907631
MP907634
MP907700
MP907730
MP907731
MP907739
MP907760
MP907885
MP907894
MP907895
MW002494
MW00762402
MW02958784
MW0530179
MW0536800W
MW11D8012
MW11D8013
MW11D8014
MW1410111
MW1410221
MW1410425
MW1410435
MW1416200
KIT - SLIDE LOCK
HHDBLT - G8 3/4-16 X
HHDBLT - M14-P2 X 30MM
NUT - TINNERMAN 5/16 BEARING - RELUBE 1-1/2
HHDBLT - G8 1/4-20 X 2
PIN - SPRING 7MM X 60MM
PIN , Expansion
BHCS - HEXSOC SS 5/16-1
WASHER - SS FLAT 5/16
HHDNUT - NYLON LK 1/2-1
HHDBLT - G5 1/2-13 X 6
V-BELT - HC X 90.25EL
HHDBLT - G5 5/8-11 X 7.
BRAKE - BACK PLATE HYD
BRAKE - BACK PLATE HYD
SCREW - 5/16X3/4 TORX
YOKE - TRAC 540 RPM 12R
CROSS KIT - 12R
KEY - SQ 3/8 X 2 1/4 RN
HHDNUT - NYLOK M12-1.75
KEY - SQ 3/8 X 3 3/8 RN
SCREW - FHSCS 5/16-18 X
HHDNUT - NYLON LK FLG
HHDBLT - G10.9 M12-1.75
WASHER - FLAT M12 13X30
WASHER - LOCK M12
HHDNUT - PKG (8) 5/8-18
WASHER - PKG (8) FLAT
TUBE - OP MAN HOLDER
KEY SQ - 3/8 X 4.5 RND
CROSS KIT - 12P
GUARD SET - 12 SERIES
YOKE - IMPLEMENT
HHCS M10 X 1.5 x 70
HEXB METRIC 8-P1.25 X 55
BOLT METRIC 8xP1.25x20MM
HUB & CUP ASSY 10 TON
SEAL 2.00 ID C/R 19993O
INDICATOR LIGHT HOUSING
LIGHT LENS #25P626 RED L
LIGHT BULB #1815 LA
LOWER REAR CHAIN GUARD S
SPINDLE WELDMENT
KIT,CAM ARM UPDATE
KIT,PICK-UP LIFT CYLINDE
CONNECTING LINK-ELEVATOR
36
3
2
1.5
51
0.5
1.5
3.5
0.55
0.35
0.65
3.5
78
13.5
222
222
1.5
83
32
4.5
0.6
4.5
0.85
0.898275
1.5
1.5
0.5
16
9.5
16.5
12.5
30
126
70
3.5
3.5
1.5
173
10.5
23
5
5.5
136
213
83
970
33
MW1416201
MW1416204
MW1416410
MW1416411
MW1416417
MW1416422
MW1416423
MW1416425
MW1416426
MW1416436
MW1416437
MW1416583
MW1416640
MW1417110
MW1417124
MW1417917
MW1420104
MW1420105
MW1420216
MW1420436
MW1422508
MW1426426
MW1426775
MW1426783
MW1426784
MW1426786
MW1427050
MW1427301
mw1427302
MW1427422
MW1428351
MW1430109
MW1430125
MW1430193
MW1430211
MW1430217
MW1430220
MW1430223
MW1430260
MW1430261
MW1430320
MW1431150
MW1431170
MW1431445
MW1431555
MW1431556
MW1431562
CHAIN SECTION,ONE BAR 12
CONNECTING LINK,U.S.
TUBE,OUTER SHIELD WALTER
TUBE,INNER SHIELD WALTER
CAM WALTERSCHEID #042065
RING,SNAP WALTERSCHEID
BALL,1/2 WALTERSCHEID
COLLAR,LOCK WALTERSCHEID
RING,FLANGED WALTERSCHEI
CLUTCH,RADIAL PIN-SC25
SHIELD CONE-5 RIBBED WAL
HUB,1 3/8-6 SPLINE Q.D.
KIT,REPAIR-SLIDE LOCK YO
SEAL KIT FOR 1437125 # M
SEAL KIT GREEN MFG. #44LENS,AMBER
RH TANK ASSEMBLY
LH TANK ASSEMBLY
WDMT,DRIVE SHEAVE
CHAIN OILER FIELD INSTAL
STARTER ROLLER,ELECTRIC
SPUR GEAR,12T-MACHINED
S.S. STRIPPER-DRIVE ROLL
CAP 2 QT. CAP #063361
Y - CONNECTOR 1/4 #21242
HOSE ADAPTER, 1/4-POLYET
ELECTRIC MOTOR
VINYL TUBE, 1/4 X 40
VINYL TUBE, 1/4 X 33
SPRING,EXTENSION 11/16 O
KNIFE,CUTTER BAR - 0.125
IDLER SPROCKET ASSEMBLY
DOG CLUTCH-FIXED ASSEMBL
KNIFE BLADE ASSEMBLY
FRONT SHAFT COVER WELDME
WDMT,TINE BAR-1500
CHAIN GUIDE WELDMENT
FRONT ROLLER WELDT-1500
FRONT SHAFT COVER WELDME
BEARING WELDMENT
WHEEL ARM WELDMENT
KNIFE 3/16 X
SWITCH BRACKET
BRACKET,CHAIN TENSIONER
STRING ROLLER CAM 1 5/8
TWINE GUIDE BUSHING PER
IDLER SPROCKET SPACER 1
75
4
51
51
3.5
2.5
2.5
12
3
217
8.5
134
38
34
32
6.5
64
50
200
160
206
81
11.5
8.5
13.5
2.5
242
15
3
3.5
114
120
238
45
211
318
72
1265
152
157
105
78
42
21
32
96
93
MW1432184
MW1432313
MW1432500
MW1432510
MW1432518
MW1432520
MW1432521
MW1432522
MW1432524
MW1432528
MW1432530
MW1432533
MW1432539
MW1434660
MW1434851
MW1434871
MW1435500
MW1435502
MW1435504
MW1435505
MW1435506
MW1435507
MW1435508
MW1435511
MW1435512
MW1435801
MW1436001
MW1436002
MW1436003
MW1436005
MW1436006
MW1436007
MW1436009
MW1436010
MW1436016
MW1436017
MW1436200
MW1436203
MW1436205
MW1436351
MW1436352
MW1436353
MW1436354
MW1436355
MW1436357
MW1436358
MW1436360
PLATE, TWINE BRAKE-10 DG
STRIPPER PLATE 16 GA. X
HINGE PIN 1 3/16
FRONT ROLLER SHAFT-1500
SHAFT,ELEVATOR IDLER-450
DRIVE SHAFT LH-1800 1 3/
ROLLER RACE 1 3/8 OD
SHAFT,LH DRIVE
CHAIN CROSS BAR-1500 35
PICK UP TRANSPORT PIN 1/
ELEVATOR DRIVE SHAFT-150
DRIVE SHAFT RH-1500 1 3/
ELEV. CHAIN TENSION SCRE
SPACER PICK-UP CABLE 3/4
BEARING CAGE 2 7/8 X
SPACER 5/8 OD X
CASTING,BEARING-MACHINED
PULLEY,CABLE-MACHINED
BEARING HOUSING-MACH
DRIVE SPROCKET-MACHINED
IDLER SPROCKET-MACHINED
DOG CLUTCH-FIXED-REF-RT
DOG CLUTCH-SLIDING-REF-R
SLIDING BRACKET,ELEVATOR
CHAIN LIMITER CASTING MA
SPECIAL SOCKET HD CAPSCR
BUSHING PER PRINT
BEARING 35MM #6007-2RS
BEARING 17MM #6203-2RS
BALL BEARING,20X42X12 W/
BALL BEARING, 62MM ODX30
BEARING, 1 15/16 #RA115
BEARING W/LOCK COLLAR
LOCKING COLLAR 1 3/16 FA
BEARING,CAM YOKE ROLLER
SPHERICAL BEARING,1 15/1
TWINE WRAP DRIVE LINK
ROLLER CHAIN,#50 X 57
ELEVATOR CHAIN W/CONN
SPROCKET,3/4 P.,40T #60B
SPROCKET, 3/4P, 19T #60B
SPROCKET, 5/8 P, 26 T #5
SPROCKET 5/8 P,26 T
SPROCKET, RC80B14
IDLER SPROCKET60C14
SPROCKET 1P, 30T #80B30
SPROCKET, 3/4 P, 19T-MET
19
20
10
233
202
274
28
366
185
32
255
80
77
13
99
12
56
20
130
165
100
179
218
68
17.5
17.5
24
20
8
19
8
81
17
14.5
59
110
25
34
2225
248
95
34
103
105
84
201
93
MW1436363
MW1436425
MW1436503
MW1436775R
MW1436776
MW1436778
MW1437420
MW1437423
MW1437428
MW1437429
MW1437430
MW1437432
MW1437434
MW1437503
MW1437523
MW1437601
MW1437901
MW1438200
MW1438202
MW1438204
MW1438205
MW1438310
MW1438400
MW1438405
MW1438411
MW1438418
MW1438419
MW1438426
MW1438430
MW1438440
MW1438448
MW1450175
MW1450176
MW1450244
MW1450248
MW1450249
MW1450285
MW1450299
MW1450300
MW1450335
MW1450366
MW1450437
MW1451044
MW1451048
MW1451114
MW1451120
MW1451173
SPROCKET, 15 TOOTH
GEAR SHAFT/PINION PER PR
TWINE GUIDE-REF-RT
GEAR,RAW-PLASTIC
CHAIN GUIDE PER PRINT
DRIVE PULLEY PER PRINT
TWINE CAM SPRING PER PRI
COMPRESSION SPRING, 2.22
LATCH SPRING ASSY PER PR
EXTENSION SPRING PER PRI
P-UP TINE DBL SPRING-LON
COMPRESSION SPRING,1 1/2
SPRING,DOUBLE PICK-UP TI
WASHER-2 OD X 1.39 ID X
FLATWASHER,3/4 ID X 14 G
WHEEL, 12.0 X 3.0 HOOSIE
WDMT,SWITCH HARNESS
RETAINING RING, 2.440 #H
RETAINING RING, 1.375 #S
RETAINING RING, 25/32 #S
RETAINING RING, 1.653 #H
DECAL,M&W LOGO-LARGE
CABLE LIFT BOLT
WING HD THUMB SCW 5/16-1
HANDLE #37-12-101-73
2-TWIN CLAMP HALVES, 1/2
TWIN COVER PLATE #TCP-T2
MACH BUSH-1 7/8 ODX1 1/4
CUPPED SPRING WASHER #CS
WAVE SPRING WASHER #9714
HEX FLANGE BOLT M12X1.75
ASSY,CONTROL PANEL
ASY,DRIVE ROLLER 48
PICK-UP LIFT CRANK WELDM
CHAIN TENSIONER ARM WELD
SWITCH HARNESS WELDMENT
BALE WIDTH REDUCER WELDM
PICK-UP SHAFT WELDMENT
BEARING PLATE WELDMENT
WDMT,TELESCOPING PIPE-56
WDMT,MOUNTING BRACKET
KIT,WINDROW GATHERING WH
LATCH BAR-4500,4590 3/8
TWINE HOOK-WHITE 3/8 X 1
TINE SUPPORT ANGLE 11 GA
BRACKET,CONTROLLER
LATCH, TRAVEL
79
145
101
35
47
13.5
10.5
37
99
7.5
8.5
34
5.5
0.35
1.5
65
99
1.5
0.6
0.35
0.6
16
65.5
4.5
11.5
2.5
1.5
1.5
8.5
2.5
8.5
651
624
80
60
104
75
325
233
33
218
1423
217
71
11
30
35
MW1451175
MW1451557
mw1451569
MW1451739
MW1451916
MW1452184
MW1452189
MW1452204
MW1452523
MW1452531
MW1452532
MW1452541
MW1452543
MW1452544
MW1454876
MW1454901
MW1455500
MW1455503
MW1455505
MW1455507
MW1455508
MW1456002
MW1456003
MW1456004
MW1456008
MW1456015
MW1456021
MW1456027
MW1456104
MW1456200
MW1456216
MW1456220
MW1456350
MW1456353
MW1456354
MW1456357
MW1456402
MW1456776
MW1456782
MW1456783
MW1457119
MW1457124
MW1457350
MW1457400
MW1457407
MW1457421
MW1457423
KNIFE CARRIER 3/16 X 1.
PICK-UP LIFT INPUT ROD .
SPACER, KNIFE CARRIER 3/
TINE CLIP, PICK-UP
SPACER WASHER 11 GA X
DUAL TWINE BRAKE 14 GA X
BAND, PICK-UP 14 GA X 2
BAND,SHORT WIDE PICK-UP
DRIVE SHAFT-4500 1 3/8 O
FEED ROLLER, DUAL TWINE
IDLER SHAFT 1 5/8 DIA X
SHAFT, FRONT CROSS DRIVE
SHAFT,ELEVATOR DRIVE
SHAFT,ELEVATOR DRIVE
FEED TUBE 5/8 OD X
SPACER,LEVER PIVOT
HUB,ROLLER-MACHINED
ROLL END STOP-MACHINED
CAM,PICK-UP-MACHINED
ELEVATOR DRIVE SPROCKETELEVATOR IDLER SPROCKETBUSHING,1 3/4ODX1 1/2IDX
BUSHING,1 3/8ODX1 1/8IDX
BALL BEARING, 47MM OD X
RELUBE BEARING,1 3/4 ID
BEARING,FLANGE 1-3/4 ID
BEARING,BALL 35 X 72 X 1
BEARING,BALL 35 X 72 X 1
V-BELT, 1/2 X 55 A-SECTI
ROLLER CHAIN #60 X 167 P
CHAIN,ROLLER-NO.80DC
CHAIN,ELEVATOR W/CONNECT
SPROCKET, 3/4 P., 40 TOO
SPROCKET, 1 P., 14 TOOTH
SPROCKET, 1 P., 30 TOOTH
TAPERLOCK BUSHING,1 1/4
SHAFT COUPLING PER PRINT
KNOB, 1/4-20 THREAD PER
SLIDER
DRIVE PULLEY, DUAL GROOV
TUBE,HYDRAULIC,UPPER LEF
TUBE,UPPER LEFT HYDRAULI
VALVE,DOOR LOCK SHOEMAKE
CLUTCH CABLE,3/16 X 108PICK-UP CABLE-4500-1/4"
SPRING,COMPRESSION,.48 O
COMPRESSION SPRING,1.095
36
35
21
5.5
22
63
127
91
101
206
50
80
363
744
37
5
287
61
276
303
179
31
16.5
63
21
150
16
17
16.5
79
277
1555
90
134
155
16
114
5.5
58
100
45
54
126
31
68
16.5
50
MW1457424
MW1457427
MW1457428
MW1457440
MW1457500
MW1457503
MW1457504
MW1457505
MW1457936
MW1458403
MW1458404
MW1458408
MW1458413
MW1458417
MW1458420
MW1458601
MW1458603
MW1460209
MW1460210
MW1460211
MW1460281
MW1460282
MW2438403
MW29N132
MW311012H8C
MW3263R2C
MW3267F4C
MW3274F10C
MW3276H5C
MW32902C
MW32905C
MW32907C
MW32943C
MW33007C
MW33025C
MW33029C
MW35009C
MW37005C
MW37021H5C
MW37027H5C
MW37031C
MW37051C
MW380010C
MW380460C
MW3920A29C
MW42035
MW420511
COMPRESSION SPRING,1.095
EXT. SPRING, 1/2 OD X 2
EXT. SPRING, 3/4 OD X 2
SPRING,COMPRESSION 1/2OD
MDL FNT BEAR.TRACK-4500
LH MDL REAR BEAR.TRACK-4
RH MDL REAR BEAR.TRACK-4
OUT REAR BEAR.TRACK-4500
WIRE HARNESS,CONTROL COR
GEAR KIT W/GROOVED PINS
BRONZE THRUST WASHER, 1/
RETAINING RING, 1/4-TURN
LATCH,FLEXIBLE DRAW
HEX INSERT, 5/16-18 GRIP
MACHINE BUSHING .50 ID X
GAS SPRING ASSY W/BALL S
S.S. IDLER ROLLER STRIPP
WDMT,SWITCH DESIGNED HAR
WDMT,PICK-UP TINE BAR
WDMT,PICK-UP SHAFT
WDMT,TINE BAR-WIDE PICKWDMT,WIDE PICK-UP SHAFT
GROOVED PIN, 1/2 X 2 1/2
THIMBLE,5/16 ROPE,GALV.
HEX CAP 5/16-18 X 2 3/4
PHLP SCRW RD HD 10-24 X
PHLP SCRW FL HD 5/16-18
MACH SCRW FL HD 6-32 X 3
MACH SCRW HX HD 10-24 X
HEX LOCKNUT 5/16-18 2-WA
HEX LOCKNUT 1/2-13 2-WAY
HEX LOCKNUT 5/8-11 2-WAY
ELASTIC STOP NUT 3/8-16
HEX NUT 5/8-11 ZINC
HEX MACHINE NUT #4-40 ZI
HEX MACHINE NUT #6-32 ZI
LOCKWASHER 3/4 MED-SPLIT
INT TOOTH LOCKWASHER #6
CARGE BOLT 5/16-18 X 3/4
CARGE BOLT 5/16-18 X 2 1
CARGE BOLT 3/8-16 X 3/4
CARGE BOLT 1/2-13 X 1 GR
FLATWASHER 1 ZINC
FLATWASHER,1-1/4 SAE USE
AL HD CPT NYL-LK STSCW 3
ROLL PIN 3/32 X 1/2
ROLL PIN 5/32 X 1 1/8
49
11.5
11.5
7
54.5
215
215
215
505
35
1.5
9.5
37
1.5
0.2
39
10
117
248
404
346
646
7.5
1.5
0.6
0.2
0.2
0.15
0.35
0.2
0.6
0.6
0.2
0.3
0.15
0.15
0.6
0.15
0.25
0.6
0.4
0.25
0.35
0.55
2.5
0.35
0.35
MW42058
MW420818
MW42121
MW49029
MW613611C8
MW613715C8
MW6D5206
MW6D5283
mw6d8047
MW6D8087
MW6D9001
MW6D9007
MW6D9017
MW70093C
MW702010C
mw70635c4
MW710840
MW710850
MW8925
MWK9340060
MWK9359000
MWK9363370
MWK9363390
MWK9379601
MWK9379631
MWK9379651
MWK9380800
MWK9380810
MWK9380830
MWK9381310
MWK9381370
NH86502504
NH86502596
NH9611750
NH9612653
P10027
P10129
p10182
P10182P
P10270
P10330
P10331P
P20220
P20220P
P20270P
P21121
P21122P
ROLL PIN 5/32 X 7/8
ROLL PIN 1/4 X 2 1/2
ROLL PIN 1/2 X 1 1/4
COTTER PIN 1/8 X 2 1/2 Z
M10X1.5X35 GR.8.8-FT HEX
M12X1.75X70 GR.8.8-FT HE
#50RC CONNECTING LINK #N
#50 DOUBLE STRAND OFFSET
TOGGLE SWITCH, SPST,15 A
PUSH BUTTON SWITCH #8442
HEX FLG WHIZ TYP B 5/16
HEX FLG WHIZ TYP B 5/16
FLG WHIZLOCK NUT 3/8-16
M8X1.25 HEX TOP LOCKNUT
A14 EXTERNAL SERRATED WA
M10X1.5X45 GR.4.6 CARGE
RND END KEY 10 X 8 X 40
RND END KEY 10 X 8 X 50
KIT,BEARING & CROSS WALT
FLANGED BEARING, 30MM FA
BUSHING #935.900.0
SEAL 35 X 72 X 12 B2 #93
SEAL, 35 X 80 X 13 B2 #9
TINE CLIP #9381541
SCRAPER KRONE #9380810
PLASTIC BUSHING,RH KRONE
ROLLER BOLT KRONE #938.1
ROLLER KRONE #938.081.0
BUSHING
WASHER 15,5 X 23 X 3 #93
DRIVE SHAFT #9380042
Decal, Auger
Decal, Warning
Decal, Warning
Decal, Warning
Key, Square 3/16 x 2
Plate, Bottom Cover
Plug, Clamp Screw
Plug, Clamp Screw
Agitator Assy, 10" Rolle
Pulley, 15" 2B Drive
Collar, Shear
Pulley, Roll Drive
Pulley, Roll Drive
Agitator Assy, 20" Rolle
Gear, Steel 1:1 14T
Retainer, Bearing Gearbo
0.35
0.85
0.85
0.9
1.5
2.5
1.5
3.5
55
45
0.1
0.6
0.1
0.6
0.6
0.8
2.5
2.5
57
90
11.5
43
34
5
35
6
22
95
14.5
3.5
444
4
3
3
4
1.5
45
8.5
10
145
331
118
127
132
103
60
52
P30881
P36153
P73410P
P74054
P74057
P74058
P74059
P74244
P74251
P74386
P74418
P74736P
P86301P
P97883
P98341
P98363
P98366
P98379
P98400
P98402
P98408
P98417
P98418
P98903
P99000
p99003
p99004
P99016
P99025
P99025P
p99036
P99037
p99040
P99040P
P99050
P99440
P99571
P99572
P99575
P99576
P99600P
p99605
P99624P
P99711
P99712
P99712P
P99800
Pulley, 5.55 x 5.2 x 1.5
Shaft, Tightener
Auger, Weldment, Base 6"
Cap, Large Bearing
Washer, Clamp 9/32 x 2 x
Shaft, Vertical
Shaft, Horizontal
Gear, Steel
Shaft, Gear Vertical
Bearing Assy, Hanger 6-1
Shaft Wldt, Gear
Bearing, Hanger 3/8 x 1Blade, Fan Curved (Pair)
Hammer
Screw, PHTS 10-24 x 1/2
Ring, Snap
Ring, Snap 1.562" Extern
Spring, Belt Tightener 1
Key, Woodruff 3/16 x 7/8
Key, Woodruff 1/4 x 1-1/
Key, Feather 1/4 x 1/4 x
Pin, Groove 1/4 x 1/2
Pin, Spring 1/8 x 1/2 PL
Knuckle
Bearing, Ball 40mm
Bearing, FLG 1
Washer, Thrust Bronze
Bushing, Oilite 1 x 3/4
Pulley, Idler 4.37od .63
Pulley, Idler
Bearing, Agitator 1-1/4
Bearing, FLG 3/4 4 Bolt
Bearing, Agitator 3/4 Bo
Bearing, Agitator 3/4 Bo
Bearing, Shaft
Bolt, HHCS 3/4-10 x 5 GR
Bushing, Mach 1-1/8 x 2Bushing, Mach 1-1/8 x 2Shim, 1 x 1-1/2 x .010
Shim, 1-1/8 x 1-5/8 x .0
Sprocket, 41B17 3/4 Bore
Sprocket, 50B20 1 Bore
Sprocket, 50B20 1.576 Bo
Belt, BB70
Belt, BB81 Roll Drive
Belt, Roller Drive
Seal, Oil
136
18
332
81
1.5
186
55
150
188
96
67
79
116
15
0.25
16
5.5
55
0.6
1.5
9.5
9
0.2
110
19.5
22
2
4
24
42
20
43
12
20
78
8
0.6
0.75
3.5
2
107
96
96
47
64
69
5
P99801
P99802
P99803
P99805
P99810
P99846
R11590
R12010
R12760
R16260
R22800
r23280
R28950
R28960
R29030
R29200
r29200p
R29310
R29310P
R37960
R38420P
R38660
R39950
R40140
R40140P
R40141
R40290
R40340
R40741
R41180
R41190
R41660
R42360
R45450
R50730
R50800
R50900
R50981
R50982
R51790
R51790-6P
R55730
R56410
R60836P
R60898
R60898P
R60958
Gasket, Cover Plate
Gasket, Bearing Cap
Gasket, Bearing Cup
Gasket, Retainer
Gasket, Nylon 2-1/2 x 1
Decal, Adjusting Feed Fl
Belt, BB158 Double V
Hub, 1-1/8-6B Spline Dri
Belt, 1BB144
Bearing, Flange 1-3/4 w/
Belt, C162
Pulley, Belt 10.2 PD C B
Belt, B112
Belt, B57
Facing, Clutch
Spindle Assy
Spindle Assy
Nut, Shoulder 1-14 Hex
Nut, Shoulder 1-14 Hex
Bushing, QD SK 1-3/4 x 3
Hub Assy, 4 Bolt
Seal, 1.25 x 1.98 x .40
Belt, Drive
Knife, Hardened 6"
Knife, 6" Hardened
Knife, Hard Surfaced 6"
Bearing, FLG 1-3/8 4 Bol
Bushing, QD SK 1-3/8 x 3
Bearing, PB 1-3/8"
Sheave, Rotor
Belt, Drive
Spacer, Blade
Rod, Skirt 92"
Knife, 5" Hard Surfaced
Bushing, .78 x 1 x .59 Z
Bearing, Adapter 1 Cod w
Belt, BB118 Double
Tubing, RD 1.25od x 1.06
Tubing, RD 1.25 od x 1.0
Belt, HC177.2 EL Ag-Prem
Belt, HC177.2 EL Ag Prem
Belt, B128
Bearing, Ball .626 x 1-3
Bushing, Blade 7/32 Wall
Blade, Suction LH
Blade, Suction LH
Washer, Flat 1-3/32 x 3
17.5
15.5
17
14
1.5
19.5
93
422
87
133
102
92
49
25
56
92
101
33
34
53
96
9.5
100
19
25
33
55
57
56
228
155
15.5
42
26
21
16.5
79
10
9
87
424
54
3.5
21
18
32
19
R61055
R61321
R61421
R61478
R61479
R61502
R61522
R61564
R61566
R61692P
R62066
R62067
r62371
R62371P
R62416
R63918
R64368
R64386
R64388
R64704
R64765
R64794
R64873
R65044
R65108
R65184
R65185
R66102
R66102-12P
R66103
R66103-12P
R66250
R66251
R66275
R66278
R66285
R66305
R66338
R66350
R66351
R66353
R66355
R66394
R66461
R66533
R66535
R66536
Bar, Shredder
Bolt, HHCS 9/16-18 x 3 G
Bolt, HHCS 7/16-20 x 1 G
Nut, Lock 7/16-20 Hex Gr
Nut, Lock 1/2-20 Hex Gr5
Washer, Flat 1-3/8 STD 1
Bolt, HHCS 1/2-20 x 1 Gr
Screw, HSSS 5/16-18 x 1/
Screw, SQHSS 3/8-16 x 3/
Bolt, Blade
Kit, 5" Offset Knife
Kit, 6" Offset Knife
Housing & Spindle Assy
Housing & Spindle Assy
Lug
Blade, Mower
Bar, Shredder
Sheave, 6-1/4 dia
Sheave, 7-5/16 dia C Gro
Belt, B70
Bushing, QD SF 1.38 x .3
Pulley, Drive 17.5 od 1C
Belt, B68
Arm, Elevating
Belt, 5B70 Drive
Skid Wldt, RH
Skid Wldt, LH
Blade, LH Drop 21-5/8 LG
Blade, LH Drop (set of 1
Blade, RH Drop 21-5/8 Lo
Blade, RH Drop (set of 1
Bearing, FLG 2.18 w/ECC
Bushing, QD SF 2-3/16 Ro
Bolt, J 3/8-16 x 8-1/8 F
Bearing, Cup 1.57
Seal, 1.00 x 1.50 x .31
Key, Square 1/2 x 2
Bolt, HHCS 1-8 x 3 Gr5 Z
Bushing, Split Taper H 7
Sheave, 1B4.5od
Pulley, 1B 5"od Use H Hu
Belt, B114
Belt, B83
Pin, Klik 1/4 x 1-3/4 x
Sheave, 3BK52H 5"od
Sheave, 3BK62H 6"od
Sheave, 1AB 6.45od
186
3
0.8
0.35
0.45
2.5
0.7
0.5
3
30
170
152
302
273
2
24
108
23
23
31
69
121
19.5
107
142
35
35
21
211
16.5
198
183
69
25
3.5
6.5
0.9
4
30
51
72
33
33
0.6
119
122
49
R66538
R66540P
R66541
R66581
R66754
R66766
R66867
R66974
R67295
R67296
R67298
R67299
R67301P
R67302
R67303P
R67305
R67307
R67308
R67309
R67310
R67314
R67315
SD200006
sd200007
SD200018
SD200019
SD200024
SD200066
SD200067
SD200077
SD200121
SD200122
SD200123
SD200134
SD200152
SD200153
SD200154
SD200163
SD200192
sd200198
SD200254
SD200255
SD200267
SD200271
SD200272
SD200274
SD200281
Bushing, Split Taper H 1
Shield, Safety Side
Shield, Safety Long
Plug, Pipe 1/2 NPT Soc H
Bolt, Blade Rework
Bracket, Check Chain
Nut, Lock 5/8-11 Gr8 Hex
Sheave, 1BK62H 6.0od
Cap
Seal, 1.5 x 2.25 x .3/.5
Cone, Brg 1.50 "
Cup, Brg 3.15 "
Gasket, .015 Thick
Gasket, .005 Thick
Gasket, .003 Thick
Ring, Retaining
Seal, 1.37 x 2.25 x .50
Cone, Brg 1.38
Shim, .002 Thick
Shim, .005 Thick
Cone, Brg 1.16
Cup, Brg 2.62"
1 SPLIT WOODEN HNGR
1 1/4 WOODEN SPLIT HNGR
60-22T SPROCKET 1 1/4
60-25T SPRKT W/ 1 1/4 BO
60-30T SPROCKET-FLITE 10
80-17 SPRKT 1 1/4 B 7/16
80-22 SPRKT 1 1/4 B
STRAP RUBBER #509 S W/S
WEASLER CRS BRG 14E
WEASLER CRS BRG 6EBL EXT
KIT 35E CROSS BRG EXTND
CYL 5.00 2.50 58.25 46.7
FLGT 10-72 CSW LWR
BRACE CROSS TRUSS 10
AGL FRMD RISER TRUSS
ASSY JACK DL 6620 2000LB
ASSY GRBX 68DEG LWR 14
MOTOR HYD,
GEAR BOX HPR DRIVE 2001
GEAR BOX DRIVE SECTION
SWIVEL GEAR BOX ASSY W/
12 X 2 GR X 1 BORE PUL
14 X 2 GR X 1 BORE
14 X 2 GR X 1 1/4 BORE
35R CV X 40 1 3/8 6 SP
14.5
25
64
23
18
40
1.5
66
159
9
73
47
15.5
8.5
5
10
13
87
5
0.7
61
36
28
123
59
70
69
76
161
3.5
55
53
69
1930
868
6
18
96
3870
451
205
268
1710
69
93
86
1245
SD200282
SD200289
SD200290
SD200292
SD200294
SD200295
SD200296
SD200297
SD200303
SD200304
SD200308
SD200309
SD200375
SD200426
SD200431
SD200438
SD200486
SD200487
SD200492
SD200494
SD200495
SD200514
SD200520
SD200572
SD200575
SD200577
SD200590
SD200622
SD200726
SD200737
SD200739
SD200740
SD200742
SD200745
SD200746
SD200748
SD200750
SD200751
SD200753
SD200754
SD200756
SD200758
SD200759
SD200785
SD200788
SD200807
SD200820
35E 50 DEG CV PWR SHAFT
6RW 50 DEG CV JOINT (M55
55E 50 DEG CV PWR SHAFT
6E 50 DEG CV W/ 15/16 SQ
6 RW 50 DEG CV JOINT
12N INT POWER SHAFT
SWG DR HPR CON PWR SHAFT
GEAR BOX 6 &7 8X28-34
GEAR BOX 8X41 THR 66
GEAR BOX 1 1/2 TO 1 HC
#2580 INTERNAL DR HPR
#2578 10" INTERNAL DR
ASSY CABLE 3/16- 7X19 x
TRACK CAR W/ SHEAVE
SPRING (STOP LIFT SIGN)
WASHER, FLAT 1-1/4 X
BEARING 2 4-BOLT CAST
CONTROL VALVE - CLOSED C
12 INTERNAL DR. HPR
12 INTERNAL DR HPR
FLITE EXT SHAFT 10-66&76
ASSY CHAIN RLR #60-2 18P
ASSY CHAIN RLR #80 36P
10 INTAKE CAGEW/ BRG
STRAPS FOR POLYFLEX HPR
8 INTAKE CAGEW/ BRG RED
12N U JOINT 1-1/4X 1-1/4
PLT FRMD 1/4 1 10
BEARING 1 1/4 W/ SET SC
BEARING 1 1/2 W/ COLLAR
BEARING 1 1/2 4 BOLT
2 PILOTED 4 BOLT CAST
BEARING 1 3/4 WOOD 72MM
BEARING 1 3/8 LUBE UHMW
BEARING 1 3/8 W/COLLAR
BEARING 1 1/2 HEAD CAP
BEARING 1 Set Scew Lock
BEARING 1 W/ COLLAR AND
BEARING 1 WHEEL 6-7-8
BEARING #3 WOOD INTAKE
BEARING 1 W/ LOOSE LOCK
BEARING 1 1/4 HEAD CAP
BRG WOOD INTAKE 1 1/4
TRUSS SUPPORT CROSS
WINCH HAND W CBL CLIP
BOLT ON BRAKE WINCH
ASSY CABLE 1/4 7X19x456"
915
326
1285
291
290
330
436
650.04
591
625
474
739
43
234
7.5
2
53
230
58
77
317
17
27.5
845
11
747
100
32
16.5
18.5
45
93
50
56
21
17.5
10
16.5
14
16
13
12.5
67
11.5
42
123
50
SD200864
SD200889
SD200900
SD200927
SD200928
SD201046
SD201098
SD201102
SD201140
SD201141
SD201143
SD201147
SD201170
SD201188
SD201199
SD201202
SD201244
SD201254
SD201313
SD201415
SD201601
SD201603
SD201604
SD201605
SD201653
SD201674
SD201681
SD201682
SD201683
SD201685
SD201686
SD201690
SD201691
SD201692
SD201693
SD201695
SD201734
SD201740
SD201749
SD201762
SD201766
SD201773
SD201774
SD201781
SD201784
SD201808
SD201854
ASSY SHIELD CAP HEAD
SHEAVE PAINTED
6 DRIVE WHEEL - 8 BIN
FLIGHT CENTER 10"
FLIGHT 10-62 10-72 DSCHG
EASI-ROLL HPR WHEEL
60-12 CHAIN FLEX CPLR
60-12 CHAIN FLEX CPLR
1-1/4 MALE FLEX CPLR
1-1/4 FLEX CPLR FEMALE
SPROCKET HALF 60-12
SLEEVE COUPLER-DR.LINE-8
10 DISCHARGE SPOUT W/
1 X 3-1/2 SPRING (PLAT
SHIELD, INTERNAL GRBOX
BELT SEAL RING GRBX
1-1/2 NC HEX NUT W/ 3/8
PIN SPL 3/8 1-3/4
FLIGHT 18 RED & WHITE IN
1" LONG BRONZE BUSHING
WSHR FLT 1.28 3 .25 NYL
TUBE, RND 1-1/4 X 3/16
PIN, .75"OD X 8.75"L
WLDT BRG HANGER HPR
10 HPR HEAD SWIVEL PLAT
GRBX LOWER SEAL PLATE
TUBE WLDT 12" 360 LWR
TUBE WLDT 12" 480"
TUBE WLDT 12" 360"
FLIGHT 12DIA 20' DISCH
TUBE WLDT 12" 480
FLIGHT 12 DIA 20' LOWER
FLIGHT 12 DIA 30' LOWER
FLIGHT 12 DIA 30' DISCH
FLIGHT 12 DIA DRIVE SEC
WLDT FLGT 12 DISCHARGE
WSHR FLT .66 2.25 .25
Bushing .69 ID x 1.25 OD
HPR GRBOX SEAL
WLDT 82&92 HOIST CROSS
STRAP 1/4 x 1-1/4, 84.75
SHIELD GRAIN SECT DRV 12
1 1/4 UHMW DOH HNGR BEAR
SFT MACH SQ 1 7.5
Washer, Flat .53x2.25
JOINT U CV 6 RW 50 DEG
14R AGR HALF PTO SHFT W/
12.5
105
22
349
720
50
36.27
48
186
183
37
21
203
14.5
9.5
21
18
3.5
465
17.5
10.5
28
15
96
20
13
1775
2270
1015
1050
2325
986
1325
1535
500
1075
4
8.5
16
252
45
8.5
97
41
13.5
373
671
SD201872
SD201939
SD202030
SD202036
SD202037
SD202047
SD202048
SD202049
SD202060
SD202071
SD202073
SD202083
SD202100
SD202121
SD202145
SD202161
SD202167
SD202191
SD202192
SD202193
SD202195
SD202196
SD202207
SD202223
SD202225
SD202235
SD202268
SD202296
SD202298
SD202300
SD202303
SD202304
SD202305
SD202306
SD202308
SD202309
SD202310
SD202311
SD202312
SD202313
SD202314
SD202318
SD202319
SD202322
SD202324
SD202326
SD202329
1 1/2 BRG INSERT
PIN SPL 1/4 2-1/4
SEAL (NAT#471808, CR#126
FLG BRG 52 MM 3 BLT MOD
FLG BRG 62 MM 3 BLT MOD
14N 1 3/8 6 SPL W/ SHEAR
14R CV 50D X 40 PTO W/
14R CV X 40 PTO W/ 1 3/
12RBL CROSS AND BRG KIT
U-JNT 6N 1 BORE W/ 3/8
TIRE AND WHEEL ASSY V/
BEARING 12N AND 14N
6N YOKE W/ 1 1/4 RD
1" 6-SPL CPLR W/1/4" KWY
4P CROSS & BRG KIT (COMP
1-3/8 ROUND CV END YOKE
HYD MOTOR 101-1059
FLG BRG 80 MM 4 BLT
BEARING 1 SPLIT WOOD DR
BEARING 1-1/4 WOOD
1-1/4 OD 1 X 1-1/4 BRZ
1-1/4 OD 1ID X 1 BRONZE
5 X 1-1/4 SOFT RUBBER
SHIELD INNER - WEASLER
SHIELD OUTER FOR WEASLER
DURST A101 BRG CONE
SEAL DURST A101
END CAP UPPER GEAR BOX
1-1/4'' GEAR LOWER GEAR
GEAR UPPER GEAR BOX
GEAR 68DEG [PRAIRIE GEAR
1'' SEAL [CR #9843]
SEAL [NAT #471766
1-3/8 X2 SEAL CR13569
1-3/8'' SEAL-PRAIRIE G1'' SEAL-PRAIRIE GEAR DB
OIL SEAL [CR#17678]
OIL SEAL PRAIRIE GEAR
SHIM END CAP [.005'' THI
SHIM END CAP [.007'' THI
SHIM END CAP [.010'' THI
1-1/4'' SHAFT SHIM[.007'
SNAP RING-PRAIRIE DBL. G
SNAP RING -PRAIRIE DBL G
1-1/4''X.125'' WASHER
END CAP PLUG [PRAIRIE
SHIELD 1-1/4'' GREASE
43
2.5
9
6.5
6.5
622
1105
984
31
60
142
6
26
42
40
268
515
6.5
34
42
5.5
4
19.5
84
61
8
10
80
142
162
146
4.5
8
21
9
23
23
21
4
4.5
6
5
3.5
5
4.5
7
19.5
SD202331
SD202334
SD202335
SD202336
SD202337
SD202345
SD202346
SD202347
SD202348
SD202355
SD202394
SD202403
SD202404
SD202405
SD202410
SD202411
SD202412
SD202413
SD202414
SD202415
SD202428
SD202435
SD202440
SD202441
SD202442
SD202443
SD202444
SD202445
SD202446
SD202447
SD202448
SD202449
SD202450
SD202451
SD202452
SD202454
SD202455
SD202457
SD205013
SD205030
SD205041
SD205044
SD205047
SD205056
SD205057
SD205058
SD205059
SHIELD END CAP & BRG
BRG CAP [PRAIRIE GEAR
GEAR 29 TEETH PRAIRIE
1-1/4'' SPLINED INPUT
1-1/4'' CONNECTING SHAFT
1-1/4'' SPL INPUT CROSS
KIT1-1/4'' QUILL SHAFT
1-1/4'' INPUT CROSS
KIT 1-1/4''QUILL SHAFT
14 SD hpr sft w/o
BELT V B63
SFT CROSS PG 5227
SFT QUILL PG 5228
PTO 12N 48" 1-1/4 1-3/8
TBG RND 1.245 11GA
FLGT 7-1/8 OD 7-1/8 P
FLGT 7-3/16 x 6P x
FLGT 7-15/16 7-7/8
FLGT 9-3/16 9-1/8x
FLGT 10-15/16 10-7/8x
TBG RND 2-3/8 O.D.
SHIELD GRAIN
Poly Hopper
Gear for gearbox repair
washer .134 gearb repair
Shim gbox repair
washer grease(gearbox)
Cap, End Prairie Gear
5 X 2 RBR WHL (MR 5X2)
gear box vent (breather)
OIL SEAL
SHIM STEEL
SHIM COVER
SNAP RING
WASHER
CORK GASKET
White aerosol paint
SHIELD SEAL GEARBOX
CABLE, ANCHOR PLATE
WLDT,FLGT,10,405, 10-34
SHAFT, DRIVELINE
DRIVELINE 43" (3'7")
WLDT, SHAFT, 1-1/4 EXTESHIELD,GEARBOX, DRIVESHIELD,PTO, LOWER DRIVESHIELD, FLIP, PTO
SHIELD, CPLR, GEARBOX
27
73
259
130
170
241
112
88
109
945
18.5
209
149
350
4.5
8.46
16
15.5
16.5
17
6.5
17.5
146
149
3.5
4
7
83
29
17
28
6.5
10.5
15.5
9
2.5
25
17
2
1055
65
306
295
21
20
15.5
69
SD205060
SD205061
SD205085
SD205104
SD205117
SD205119
SD205148
SD205156
SD205157
SD205160
SD205164
SD205165
SD205311
SD205320
SD205352
SD205375
SD205383
SD205385
SD205433
SD205435
SD205437
SD205440
SD205444
sd205455
SD205459
SD205469
SD205485
SD205497
SD205543
SD205556
SD205586
SD205591
SD205600
sd205640
SD205641
SD205645
SD205739
sd205786
SD205789
SD205808
SD205809
SD205811
sd205821
sd206098
SD206145
SD206187
SD206235
SHIELD,CPLR,GRBX,10
WLDT, HYD WINCH
HOPPER ASS'Y, 10"
HITCH WELDMENT
10" HALF CLAMP
SPOUT, RELIEF WELDMENT
HEAD DRIVE COVER WLDT
ASSY HYD WINCH
MOUNT WLDT, HYD MOTOR
BOLT, CRG #10-24 X 1
PLATE, FACE
PLUG, 1-3/8 X .35
WLDT, FLIGHTING
PIN,3/8"OD,11"L
WLDT, Car Track 10"
WLDT X-Brace Front
CHNL, FORMED ANCHOR
STRAP 1/4 x 1-1/4, 81.75
Washer, Flat .688 x 1.25
BAR, Anchor Truss
Nut, Lock 1/2-20 GR5 NYL
FLIGHTING RH 9.13 WEAR S
STRAP 1/4 x 1-1/4, 85.13
TUBE WLDT,8"-34"
AUGER WLDT FLIGHT 8 405
GUARD, 8" AUGER INTAKE
RING, FLANGE 12"
ANCHOR TRUSS CABLE
WLDT, REST TRANSPORT
HOPPER WLDT, 12"
BELT HPR EXT 48 60
SHAFT ROUND 1"
WLDT DOOR TRANSITION
CLAMP - CABLE ROPE 3/8"
Thimble, Cable 3/8"
Chain, Roller #60, 12P
TUBE WLDT 12" GALV 360"
Washer, Flat .53x3x
U-JOINT 1-3/8, 3/8 KEY
BRACE WLDT, CROSS
PLATE, RECT CROSS
BRACE WLDT, CROSS
Bolt, HHCS 1/2-13 x 8
WORM WINCH LESS MOTOR
CAR WLDT,TRACK,10-66
WINCH BRAKE 2500LB
Hopper ASS'Y 10" BIN
13
828
2095
63
16
187
48
1322
36
0.05
13.5
0.8
599
65
235
113
3
34
8.5
6
0.3
24
35
500
893
684
40
9.5
170
889
155
77
116
2
0.85
4.5
1765
4.5
131
80
12.5
90
2.5
995
375
199
1496
SD206393
SD206394
SD206395
STOCK
TG0496
TG0761P
TG0770
U10100004
U10100104
U10100202
U10100581
U10100993
U10100994
U10100998
U10101002
U10101009
U10101011
U10200044
U10200140
U10200141
U10200151
U10200154
U10200158
U10200176
U10300051
U10300073
U10300153
U20000347
U20200014
U30000075
U30000081
U30000082P
U30000086
U30000086P
U30000087
U30000088
U30000101
U30000131
U30000141
U30000151
U30000153
U30000215
U30000355P
U30000387
U30000452
U30000453
U30000454
STABILIZER SHORT BRACE
STABILIZER LONG BRACE
STABILIZER LONG BRACE
Various Stock
Hub & Spindle Assy,
Spindle, 14' Disc Plow
Seal, C/R 25091 2.50 x 3
Screw, Hex Washer Head
Screw, Hex Washer HD 1/4
Bolt, CRG 5/16-18 x 1 Gr
Bolt, HHCS 5/8-11 X 1-1/
Bolt, U Rd 5/16-18 x 1-1
Bolt, U Sq 3/4 x 4-1/8 x
Bolt, U Sq 3/4-10 X 6-1/
Bolt, U Rd 1/2-13 X 1-3/
Bolt, U Diamond 1/2 x 2Bolt, U Sq 3/4-10 x 4-1/
Nut, Hex 3/4-16 JAM Gr5
Washer, Spindle 7/8
Washer, Spindle 13/16 x
Washer, Machine 14ga x 1
Washer, Machine 14Ga x 1
Washer, Machine 14 GA X
Washer, Machine Sp 1-1/8
Pin, Cotter 1/16 x 1-1/4
Pin, Clevis ZN 3/8 X 2
Pin, Spiral Roll 1/4 X 1
Tube, Grass Seeder 3/4
Shaft, Nose
Arm Wldt, Single
Rod Wldt, Spring - 3" Th
Bushing, Spacer
Washer Wldt, Locator
Washer Wldt, Locator
Bushing, Nylon Idler
Sprocket Wldt, Hub w/Bus
Shaft, Pivot
Plug, Seed Cup, Trimmed
Collar, Locking Seed Cup
Roller, Indicator Arm
Bushing, Press Wheel
Cap, Plug
Kit, Update Bearing Supp
Spacer, Press Wheel
Fork Wldt, HD Opener
Bushing, Pivot
Rod Wldt, Pressure
24
24
24
0.5
377
151
18
0.25
0.3
0.35
34
2.5
53
5
7
9.5
15
0.7
1.5
1
0.25
0.6
0.4
4
0.2
1.5
0.7
14
6.5
205
52
8
15
16
3.5
270
49
5.5
0.95
8.5
2
7
63
6
101
5.5
38
U30000455
U30000456P
U30000457
U30000459
U30000461
U30000463
U30000464
U30000498
U30000507
U30000520
U30000521
U30000550
U30000555
U30000555P
U30000625
U30000650
U30100123
U30100126
U30100147
U30400013
U30400018
U30400020
U30400021P
U30400116P
U30400117
U30400122
U40200047
U40200061
U50300374
U50400054
U50400055
U50500030
U50600002
U50700022
U50700022P
U50700023
U50700035
U50700035P
U50700068
U50700072
U50700073
U50700075
U50700078
U50800003
U50800004
U50800007
U50800021
Arm Wldt, Lift Opener
Nut, Hex Jam Zp 1-1/8-12
Arm Wldt, Opener
Rod Wldt, Spring Tension
Arm Wldt, Adjustment
Frame Wldt, Press Wheel
Shaft, Adjust
Disc Assy, Opener HD Bev
Clip, Hanger
Bushing,
Bushing, Drilled
Bushing, Casting Drilled
Cup Assy, Seed w/Hardwar
Cup Assy, Seed w/Hardwar
Shaft Wldt, Adjusting He
Pin, Adj Shaft 4"
Shaft Wldt, Knife w/Clip
Bushing, Inner Pivot
Spacer, 1-1/4 od x 1-1/4
Tie Rod Wldt, Clevis
Pin Wldt, King
Bushing, 1.0" OD x .625"
Bushing, 7/8 O.D. x .635
Spindle Wldt, RH
Tie Rod Wldt,
Bracket, Ear Stabilizer
Decal, Indicator
Decal, Indicator Grass S
Cylinder, Hyd 4 X 8, 1-1
Sprocket, RC50 30T 1-1/8
Sprocket, RC50 30T 7/8 H
Roller, Idler Nylon L
Belt, V C78, Set of 3
Bearing, 1-1/8 Bore
Bearing, 1-1/8 Bore
Bearing, 1-1/4 Bore w/Se
Bearing, 1-1/8 Triple Li
Bearing, 1-1/8 Triple Li
Bushing, Oil/Brnz, 1.004
Bearing, 7/8 Hex 2 Hole
Bearing, 1/2"id X 1-1/2"
Bearing, 5/8 Bore +
Bearing, w/Cross Hole
Knife, 6-1/2" w/1" Eye
Knife, 9-1/2" w/1" Eye
Knife, 5" w/1" Eye
Blade, Coulter 1.0 Wavy
97
16
95
38
32
152
16
191
4.5
14
19
98
26
29
127
8.5
37
62
5
30
97
23
7
562
138
46
10
8.5
381
100
138
5
163
20
34
30
39
53
8
49
42
22
17.5
10
18
17
50
U50800022
U50800023
U50800035
U50800036
U50800037
U50800042
U50800043
U50800048
U50800054P
U50800055P
U50800057
U50800060
U50900006
U50900010
U51000013
u51000021
U51100008
U51100025
U51300011
U51300013P
U51400002
U51400004
U51400006
U51500011
U51800006
u51800007
U51800070
U51800133
U51800134
U51800135P
U51800137
U51800138
U51800148
U51800154
U51800155
U51800156
U51800157
U51800158
U51800159
U51800160
U51800161
U51800162
U51800163
u51800168
U51800168P
U51800177
U51800180
Blade, Coulter Ripple
Blade, Coulter 1.0" Wavy
Ring, D, 9/16
Bar, U 1/4 x 2
Knife, Side Slicer
Knife, Bean LH 48"
Knife, Bean RH 48"
Blade Assy, 13-1/2 w/Bev
Blade Assy, RH
Blade Assy, LH
Blade, HD Opener 15.0 x
Knife, Side Slice Hard S
Hitch, Base, Perf Hitch
Clevis, Option PPI-208VR
Spindle, Machined 2-3/4
Spindle, 1-5/8 x 7.0
Hub, W/Cups 6-Bolt 10 To
Hub, Coulter 4 Bolt w/Cu
Cap, Hub Outside #205
Cap, Dust Small #204
Seal, Oil 6 Bolt
Seal, 1-1/2
Seal, Shaft TC - 1.375 x
Bolt, Lug Flanged 1/2-20
Hook, Rubber Hood
Bracket, Anchor
Window, 4.0 x 8.0 Lexan
Tube, Corrugated
Collar, Lock Seed Cup
Seeder Assy, Seed Cup Gr
Clamp, Hose Spring Type
Clamp, Hose Spring Type
Casting, Hub Opener Mach
Tube, Corrugated Seed
Clamp, Hose
Plug, Hole
Disc Assy, Scraper Rotat
Clip, Mounting
Spring,
Bracket, Side Bend LH
Bracket, Side
Scraper, w/Bearing
Bearing,
Casting, Scraper
Casting, Scraper
Plate, Cover
Disc Assy, Scraper Rotat
85
70
7
10.5
8
71
71
78
167
189
57
25
62
24
128
59
83
47
5
4
7
14.5
8
2
5
1.5
12
14.5
4
50
0.25
0.75
63
17
0.6
1.5
35
3
2.5
2
2
8.5
2
6
15
1.5
49
U51800182
U51800183
U51800184
U51800234
U51800243
U51900001
U51900004
U51900077
U51900078
U51900079
U51900080
U52000001
U52000002
U52000003
U52000011
U52000012
U52000015
U52000016
U52000018
U52100009
U52500001
U52500003
UFB1170
UFB1886P
UFG3949
UFG4006
UFG4008
UFG4011
UFG4415
UFG4434
UFG4434P
ufg4443
UFG4443P
UFG6026
UFG6351
UFH163
UPB1065
UPB1143
UPB1173
UPB1504
UPB1890
UPB3359
UPG1015LH
UPG1015RH
UPG1016
UPG1018
UPG1019
Wheel, Fertilizer
Spout,
Plate, Cover
Bracket,
Handle, T
Wheel & Used Tire Assy,
Wheel, 15 X 10LB 6-6-4.
Wheel Assy, Press 3 x 13
Wheel Assy, Press 2 x 13
Wheel Assy, Press 4 x 12
Wheel Assy, Press 2 x 13
Spring, Extension Idler
Spring, Idler 5"
Spring, Compression 3-1/
Spring, Opener 17.0
Spring, Compression 8-1/
Spring, Compression .218
Spring, Compression
Spring, Compression Dacr
Thimble, Cable 3/16
Counter, Acre 10' (Mecha
Counter, Acre 15.0 (Mech
Shaft, Hammer Drilled
Knob, Hammer Shaft Supp
Stop, Spring Adj
Support, Spring
Support, Lower Spring
Support Wldt, Spring
Rod Wldt, Spring
Spindle, 3/4 x 6.5
Spindle,
Bushing, Spacer
Bushing, Spacer
Bushing, Spacer
Shaft Wldt, Adj.
Arm, Gauge Wheel Bent
Bushing, Bronze .503 ID
Bushing, Rotor Knob
Spacer, Hammer
Knife, 8" w/ 3/4" Eye
Bushing, Rotor Knob HD (
Knife, 6-1/2" w/ 3/4" Ey
Screw, BHSCS LH Thread
Screw, BHSCS RH Thread
Plug, Hex
Bearing, 5/8 Bore
Blade, STD Opener 13-1/2
15
9.5
15
18.5
30
556
174
88
70
83
62
10
15.5
57
11.5
24
14
114
4.5
0.5
147
151
37
19
17.5
3
30
31
41
15.5
21
6
9.5
7.5
43
30
1.5
9
4.5
22
16.5
10
8
1.5
1.5
19
44
UPG1028
UPG106112
UPG1082
UPG1083
UPG1085
UPG1221
UPG1243
UPG1244
UPG1245
UPG1357
UPG1501
UPH1039
UPH1043
UPH1043P
UPH1046P
UPH1073
UPH1077
V006005
V007000
V007016P
V021020
V021340
V021500P
V021880
V021961P
V022050
V023470P
V023574P
V024260P
V024693
V024694
V025101P
V025251
V025251P
V025400P
V030620
V040411P
V040490P
V040501
V040606
V040643
V040806P
V040815P
V040820
v040832
V041033
V041059
Bearing, Single Shaft
Blade, Coulter 1.0 12 Wa
Tire Assy, 4 x 12 Twin R
Tire, 4 x 12 Twin Rib
Rim, 2 x 13 Single Shaft
Rim, Half 1 x 12
Wheel Assy, 1 x 10 Smoot
Rim, Half 1 x 10
Tire, 1 x 10 Smooth
Tire, 2 x 13 V Type
Rim Half, 4 x 12 Nylon
Seal, 1-1/8 ID x 1.781
Nut,Offset 3/4-16UNF-2B
Nut,Offset 3/4-16UNF-2B
Washer, Beveled NP 1/2 x
Bearing, Double Shaft
Rim Half, 2 Per Wheel
Fitting, 1/8 NPT 45 Degr
Bolt, Wheel 1/2-20 x 1"
Spring, Tension 1-3/4 od
Spring, Gate 3/8 x 2-5/1
Ring, Snap .062 x 1.618
Bar, Link 3/4 x 3 x 16
Ring, Snap 1.33 id
Cap, Mach Bearing Repair
Insert, Bearing HT
Hub Assy
Pin, Cylinder Rod 2-3/8
Bar Assy, Link
Bit, Rev Side 6" x 21-7/
Bit, Center 8" x 33-7/8"
Spindle Wldt, Rear
Plate, Ball Socket Keepe
Plate, Ball Socket Keepe
Kit, Hitch Ball Repair
Washer, Flat 7/8 x 2 x 5
Shaft, Link Front Pivot
Kit, Repair Roller Assy
Bit, Frost HS 2SDF, 650
Ball, Hitch
Kit, Clevis Replacement
Spindle, 9in Large Seal
Spindle Wldt, Double
HUB, 6 BOLT, 6" BOLT CIR
Seal, 2.250 x 3.355 x .4
Seal, Piston 3/8 x 2-3/4
Seal, Rod
13.5
77
60
23
11.5
13
47
8.5
9
25
24
6
20
26
0.5
15
13.5
1.5
1
161
166
1.5
125
1.5
49
43
112
138
137
127
307
210
86
56
118
2.5
107
367
336
96
376
138
504
103
23
11.5
5
V041115P
V041217P
V041218
V041219P
V041221P
V041222P
V041250
V042808P
V042825P
V042826P
V042915P
V042917
V042926
V044115
V044116P
V055634
V059112
V059727
V059776
V059779
V060292
V061802
V061805
V061944
V061946
V062146
V063596
V064499
V064596
V066513
V066516
V067251
V120102
V150310P
V150580
V150920
V151160
V151190
V151255
V151256
V151257P
V155610
V155612
V155625P
V155626
V166050
V168050
Kit, Seal 1.5 x 4 Hyd. C
Cap, Mach Brg Repairs
Link, Control 30" (650)
Pin Wldt, Bucket Pivot
Pin, Pivot 2-3/4 x 3-5/8
Pin, Link Rear Pivot (HT
Link, Control 24"
Pin, Pivot 2-3/8 x 3 Gat
Wear Plate, Spacer LH Wl
Wear Plate, Spacer RH Wl
Channel Stabilizer Wldt
Plate, Wear
Bit, Rev 101-3/4
Hub Assembly, Q-817
Kit, Repair for Q817 Hub
Bolt, HHCS 1-8 x 4 Gr5 Z
Bolt, HHCS 1/2-20 x 1-1/
Bolt, Plow 3/8-16 x 1-1/
Bolt, Plow 1/2-13 x 1-1/
Bolt, Plow 1/2-13 x 2 Gr
Screw, SQHSS 3/4-10 x 2
Bolt, CRG 1/2-13 x 3-1/2
Bolt, CRG 1/2-13 x 1-1/4
Nut, Hex 1-1/8-7 ZN
Nut, Hex 1-1/2-6 Gr2 ZN
Nut, Jam 1-1/2-6 Hex Gr2
Washer, Flat 1-1/2 SAE 1
Pin, Roll 1/2 x 3 ZN Slo
Nut, Jam Lock 1-1/2-12 E
Nut, Jam 1-14 Elastic St
Nut, Jam 1-1/4-12 Elasti
E-Ring, External 1-3/16
Point, Standard
Axle Wldt
Clamp, Axle 7'/5'
Bit, RH 66-3/4
Wing Extensions
Wingshare Wldt, 7'/5'
Bit, LH 74"
Bit, RH 74" - 7'
Wing Wldt, 7'
Seal, Grease
Nut, Shoulder 1-14 x 1-1
Kit, Bit 6' Back Filling
Kit, 8 ft. Back Filling
Bit, Reversible 72"
Bit, Reversible 96"
113
82
115
169
97
115
157
109
203
203
102
37
393
178
65
7
0.65
0.9
0.55
0.85
4.5
1.5
0.6
2
5.5
4
1.5
2.5
32
4.5
14.5
1.5
19.5
603
185
148
895
307
150
144
955
9
9.5
164
180
149
166
V171040
V180211
V180218
V180219
v180220
V180220P
V180225
V180227
V180228P
V180231
V180236
V180236P
V180243
v180247
v180249
V180249P
V180253
V180256
V180256P
V180257
V180258
V180258P
V180260
V180290
V180361
V180365
V180366
V180366P
v180367
V180375
V180376
V180377
V180378
V180388P
V180389P
v180391
V180423
V180423P
V180424
V180425
v180428
V180428P
V180429
V180468
V180542
V180543
V180553
Bit, Rev 120
Mast Assy
Link Wldt, Hinge Adj
Frame Wldt, Caster Wheel
Bushing, Steel 1 x 1-1/4
Bushing, 1 x 1-1/4 x 1
Caster Hub Assy, Regreas
Hub Wldt, Caster Machine
Hub, Caster
Spindle, Caster Hub
Pin Wldt, Hinge Linkage
Pin Wldt, Hinge Linkage
Pin, Boom Wldt
Turnbuckle, 1-1/2 x 6 21
Hinge Wldt, Link End
Hinge, Link End Machined
Plate, HF Wear Side Boar
Bushing, Bronze 2-1/4 x
Bearing, Bronze 2-1/4 x
Wheel, 12 X 10.5; 5-5.5Bushing, Tension 1-1/2 x
Bushing, Tension 1-1/2 x
Moldboard, 8'
Wheel & Tire Assy
Bit, Reversible 4'
Pin, Latch 1 x 6
Bar Wldt, Hitch Keeper
Bar, Hitch Keeper Weldme
Hinge Wldt, Latch Pin
Plate Wldt, LH Hitch
Plate Wldt, RH Hitch
Pin, Link 1-1/2 x 4-1/2
Link Wldt, Cross
Hitch, Pin/Cat 2-3 Ends
Sleeve, Outer Hitch
Pin, Pivot 5/8 x 2-1/4 S
Tine, Spring 5514
Tine, Spring
Point
Clamp, "S" Tine
Washer, Special 2-15/16
Washer, Special 2-15/16
Pin Wldt, Hitch Plate Mo
Strip, Hose Mounting
Strip, Gauge Marker Exte
Strip, Gauge Decal Mount
Bar, Cylinder Anchor
273
746
118
325
10
8
331
205
232
42
57
59
63
67
88
121
62
23
30
184
3.5
15
407
468
117
45
44.99677439
46
47
416
391
29
93
141
58
11.5
29
34
4.5
8.5
7
14
58
20
30
23
34
V180557
V180560
V180565
V180571P
V180572P
V180583
V180588
V180624
V180631
v180638
v180640
V180642
V180642P
V180647
V180647P
V180654
V180662
V180664
V180665
V180665P
V180668
V180690
V180799
v180860
V180860P
V180910
V240056P
V240061
V240062
V240065
V240066
V240067
V240068
V240072P
V240214
V240437
V240682
V261670P
V282307
V282322P
V301410P
V303920P
V306200
V306210
V307640
V308250
V308400P
Cylinder Wldt, Adjusting
Bit, Reversible
Decal, Indicator
Pin, Hitch 2 x 10-5/8 Ca
Sleeve, Outer Hitch- Lan
Valve, Needle Shut-Off
Decal, Pre-Operation Che
Restrictor, Std
Pin, Step 1-1/4 x 7-5/8
Pin, Linkage Hinge 3-7/8
Pin, Anchor 5/8 x 4-3/16
Pin Wldt, Hinge
Pin Wldt, Hinge
Pin, Clevis Wldt
Pin, Clevis Wldt
Link Wldt, Hinge
Sleeve Wldt, Hitch Cat 3
Sleeve, Outer Hitch Cat
Bar, Hitch
Bar, Hitch
Sleeve, Hitch Wldt
Moldboard, 6FT
Bar Wldt, Extended Hitch
Kit, Caster Wheel Bearin
Kit, Caster Wheel Brg
Cylinder, Hyd 2 x 4" Ene
Bushing, Tailgate 7/16 S
Bearing, Carrier 1-3/4 w
Flange, Brg Mounting 4 H
Casting, Blade Mtg w/Poi
Casting, Blade Mtg w/Fla
Blade, Tillage LH HS
Blade, Tillage RH HS
Collar, Locking 1-3/4 He
Bearing, Ball 125mm x 70
Pin, Lynch 7/16 x 11/32
Shield, Anti-Wrap
Scraper
Shank, 2 x 5/8 x 30 Bull
Casting, Bull Tongue
Bolt, Eye 3/4-10 x 3 Spe
Plate, Smoother Lower Ha
Bit, Reversible 9'
Bit, Reversible 12'
Bushing, Rolled 5/8 x 7/
Valve Assy, 1/2 NPTF
Clip, Axle
147
338
7.5
128
65
290
9.5
70
51
15.5
30
69
70
47
48
385
118
31
458
579
118
444
650
126
72
310
3
105
13.5
36
37
24
24
108
104
1
23
16
55
21
53
233
227
227
24
177
56
V311215P
V400244P
V401052P
V405400
V406218
V408000
V408001P
V440836P
V440841
V440844P
V441233P
V441306
V450588P
V450843
V609550
V707712
v707716
V707716P
V901200
V901300
V906200
W123770018
W130660012
W130670011P
W144750056
W144910064
W178070033
Kit, Tension Spring 329/
Hitch Assy, Ball
Kit, Cylinder Seal
Bit, Reversible 10 Ft
Chain, Roller 2080H x 5P
Spring, Extension .3938
Kit, 650 Spring Spacer
Hub, Sub Assembly
Cone, Brg
Hub Assy
Kit, Spring Tension
Bushing, Sleeve .64 x 1
Cap, Brg Machined (Repai
Seal, Wheel Hub
Valve Assy, Cushion
Seal, Grease
Hub, Cap
Hub, Cap
Bit, Cutting LH 55-1/2
Bit, Cutting RH 55-1/2
Nose, Point
Shield, Hitch Weighbar
Bracket Assy
Bracket, Mount Wldt.
Washer, Flat 7/32 x 1/2
Screw, PHTS 6-32 x 1/4 S
Scale Shock Mounts
339
322
57
208
32
163
211
64
9.5
198
261
0.4
81
10
284
9.5
5.5
14.5
154
158
80
10
37
17.5
0.25
0.15
11.5
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertisement